
ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

Part No. A B c 

PU-5 t 6 15/32 . 750 4 1/16 
PU-6 t 6 15/32 . 750 3 13/16 
PU-9 t 5 31/32 . 669 3 13/16 
PU-10t 5 31/32 . 669 4 1/16 
PU-20 t 5 15/32 . 669 3 1/16 
PU-21 4 3��32 . 669 3 
PU-26 t 5 31/32 . 669 3 1/4 
PU-29 t 5 31/32 . 669 4 3/8 
PU-33,A, 

ASt 5 15/32 . 669 3 
PU-38 t 6 1?(32 . 750 5 
PU-39,5 t 7 15/32 . 875 3 5/8 
PU-43 t 5 31/32 . 669 3 1/2 
PU -57 t 5 31/32 . 669 4 
PU-69 t 6 15/32 . 750 5 1/_8 
PU-70 t 6 ���32 . 750 3 
PU-78 t 6 15/32 . 750 3 1/4 
PU-79 t 6 15/32 . 750 3 1/2 
PU-83, A, 

s t 5 15/32 . 669 3 
PU-90 t 5 3��32 . 750 4 
PU-94 t 5 15/32 . 750 4 1/16 
PU-95 t 5 31/32 . 750 3 5/16 
PU-96 t 5 31/32 . 750 3 9/16 
PU-97 t 5 31/32 . 750 3 13/16 
PU-98 t 5 3�(32 . 750 4 1/16 
PU-101 t 5 15/32 . 750 4 
PU-102 t 5 15/32 . 750 3 9/16 
PU-106, A, 

ASt 5 31/32 . 669 3 
PU-109,5 t 5 3�(32 . 669 3 1/

.
2 

PU-112t 6 15/32 . 750 3 5/16 
PU-137t 5 31/32 . 669 3 1/16 
PU-144 t 5 15/32 . 669 3 1/2 
PU-147t 6 15/32 . 750 3 1/2 
PU-151 t 5 3��32 . 669 3 ��2 
PU -162 t 6 15/32 . 750 2 13/16 
PU -163t 5 15/32 . 669 4 3/16 
PU-166 t 5 15/32 . 750 4 1/2 
PU-169 t 6 15j32 . 750 3 1L2 
PU-170t 6 1 ?(32 . 750 3 �(8 
PU-171 t 5 15/32 . 750 3 1/2 
PU-177 t 5 15/32 . 669 2 13/16 
PU-lBOt 5 15/32 . 669 2 11/16 
PU-182t 5 31/32 . 750 3 tL2 
PU-190 t 6 1��32 . 750 3 11/16 
PU-191 t 6 15/32 . 750 4 
PU-192t 6 15/32 . 750 3 1/3 
PU-193 t 6 15/32 . 750 3 

t C. W. Only. 
t C. C. W. Only. 

FAN TYPE PULLEY DATA 
Page 1 

(Issued 4-16-56) 

D 

3 1/16 
2 13/16 
2 13/16 
3 1/16 
2 1/t 6 
1 ��8 
1 7/8 
2 7/8 

2 
3 ��2 
2 5/8 
2 3/16 
2 13/16 
4 t/8 
1 ��4 
2 1/16 
2 5/16 

2 1/8 
2 �1,8 
3 1/16 
2 5/16 
2 9/16 
2 13/16 
3 �(16 
2 3/8 
2 9/16 

1 3/4 
2 �(8 
2 3/16 
2 1/16 
1 7/8 
1 7/8 
1 ?(B 
1 11/16 
3 1/16 
3 1/8 
2 5/8 
2 ys 
1 7/8 
1 9/16 
1 9/16 
2 tis 
2 ��8 
3 1/32 
2 5/16 
2 1/32 

A-Fan Diameter 
B-Bore Diameter 
C-Pulley Diameter 
D-Groove Depth Diameter 
E-Center Line of Groove to Face of Fan 
F-Center Line of Groove to Outside of Pulley 
G-Groove Angle 
H-Groove Width 
J -Outer End of Hub to Face of Fan 
K-Depth of Groove 
L-Fan Clearance 
M-Inner End of Hub to Face of Fan 

E F G H J K 

1. 042 5/16 36 ° 3/8 1. 385 1/2 
1. 042 5/16 36° 3/8 1. 385 1/2 
1. 069 5/16 36 ° 3/8 1. 372 1/2 
1. 069 5/16 36° 3/8 1. 372 1/2 
1. 098 5/16 36° 3/8 1. 323 1/2 
1. 000 15�32 34° 11�16 1. 125 11(16 
1. 171 15/32 34 ° 11/16 1. 372 11/16 
1. 884 9/16 32° 27/32 1. 372 3/4 

1. 136 3/8 34° 1/2 1. 323 1/2 
1.183 9�16 36° ��4 1. 635 ��4 
1. 565 21/32 36° 3/8 2.235 1/2 
2. 040 7/16 38° 5/8 1.372 21/32 
1.171 17/32 28° �

�
� 1. 372 19/32 

-948 5/16 36° 3 8 1. 385 ti2 
1. 142 ���32 34 ° ���16 1. 385 ��8 

. 892 15/32 28° 5/8 1. 323 19/32 

. 892 15/32 28° 5/8 1. 323 19/32 

1. 316 3/8 34° 1/2 1. 323 7/16 
1.166 1 ?�32 34° 1��16 1. 472 ���16 
1. 097 5/16 36° 3/8 1.488 1/2 
1. 066 5/16 36° 3/8 1. 472 1/2 
1. 066 5/16 36° 3/8 1. 472 1/2 
1. 066 5/16 36° 3/B 1. 472 1/2 
1. 066 5/

.
16 36° �/

.
8 1.472 1(2 

1, 291 17/32 34° 13/16 1.488 13/16 
1. 097 5/16 36° 3/8 1. 488 1/2 

1. 424 7/16 38° 5/8 1. 372 5/8 
1.172 31,8 34 ° 11,2 1. 372 ?(16 
1. 385 3/8 36° 1/2 1.385 9/16 
1. 069 5/16 36° 3/8 1.372 1/2 
1, 291 17/32 34 ° 13/16 1. 323 13/16 
1, 142 17/32 34 ° 13/16 1. 385 13/16 
1.171 1?(32 34° 1��16 1. 372 13(16 
1. 042 5/16 36° 3/8 1. 385 9/16 
1. 098 5/16 36° 3/8 1. 323 9/16 
1, 191 15/32 36° 11/16 1. 488 11/16 
1. 142 15/32 34 ° 1/2 1. 385 7/16 
1, 217 ��8 36° 91_16 1. 385 ��8 
1. 291 17/32 34 ° 13/16 1. 488 13/16 
1. 351 3/8 36° 9/16 1. 295 5/8 
1. 035 11/32 36° 3/8 1. 323 1/2 
1.166 17/32 34° 11ft6 1. 472 11/16 
1. 217 ��8 36 ° ��16 1. 948 ��8 
1. 217 5/16 36° 3/8 1. 948 1/2 
1. 217 3/8 36° 3/8 1. 948 1/2 
1. 042 5/16 36° 7/16 1. 948 1/2 

L 

4 3/8 
4 3/8 
3 1/4 
3 1/2 
3 1/4 
3 
3 
4 

3 1/4 
4 �/.8 
5 1/8 
3 1/4 
3 
4 3}8 
4 ��8 
4 3/8 
4 3/8 

3 lj4 
3 �(2 
3 1/4 
3 1/2 
3 1/2 
3 t/2 
3 1/

.
2 

3 1/4 
3 1/4 

4 
4 
4 3/8 
2 5/1 
3 1/4 
4 3/8 
4 
4 3/8 
3 1/4 
3 1/4 
4 3/8 
4 ��8 
3 1/4 
3 3/8 
3 1/4 
4 
4 ��8 
4 3/8 
4 3/8 
4 3/8 

Key Way 
M Width 

. 323 . 158 

. 323 .158 

. 372 . 158 

. 372 .158 

.448 .127 

. 219 .127 

. 372 .158 

. 372 .158 

.448 .127 

. 323 ,158 

. 627 Spline 

. 372 .158 

. 372 .158 

. 323 .158 

. 232 . 158 

. 323 .158 

. 323 . 158 

.448 .127 

. 535 .158 

. 614 . 158 

. 535 . 158 

. 535 . 158 

. 535 . 158 

. 535 .158 

. 614 .158 

. 614 .158 

. 372 . 158 

. 372 . ] 58 

. 323 .158 

. 372 . 158 

.448 .127 

. 323 . 158 

. 372 . 158 

. 323 . 158 

.448 .127 

. 614 .158 

. 323 .158 

. 323 . 158 

. 614 . 158 

.420 .127 

. 448 . 127 

. 535 . 158 

. 323 . 158 

. 323 . 158 

. 323 . 158 
. 323 .158 

Elein 
Printed in U.S . .A. Equipment & Parts List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

FAN TYPE PULLEY DATA 
Page 2 

Part No. A B c D 

PU-204 t 5 31/32 . 669 3 1/8 1 7/8 
PU-205 t 5 31/32 . 669 3 5/8 2 1/2 
PU-1001 t 5 15/32 . 669 3 1/8 2 1/8 
PU-1004,A, 

ASS t 5 15/32 . 669 3 9/16 2 9/16 
PU-1014 t 5 15/16 . 669 3 1�/16 2 13.fl6 
PU-1017 t 5 15/32 . 669 3 5/16 2 5/16 
PU-1041,A, 

AS t  5 15/16 . 669 4 1/16 3 1/16 
PU-1071 5 15/32 . 669 3 13/16 2 13/16 
PU-1073, At 15 15/32 . 669 4 11.16 3 lf.l6 
PU-1075,St 5 15/32 . 669 3 5/16 2 5/16 
PU-1080,St 5 15/32 . 669 3 1/4 2 
PU-1092 t 5 15/32 . 750 3 9/16 2 9/16 
PU-1115 t 5 15/32 • 750 3 5/16 2 5/16 
PU-1139 t 5 15f.32 . 750 3 1��16 2 1�(16 
PU-1152 t 5 15/32 . 669 3 1/8 1 15/16 
PU-1164A t 5 15/32 . 669 3 1/4 2 
PU-1164B t 5 1�?2 . 669 3 1/4 2 
PU-1183 t 5 15 32 . 750 3 11/16 2 9/16 
PU-1196 t 5 15/32 . 669 3 3/16 3 1/4 

t C. W. Only. 
t c. c. w. Only. 

A-Fan Diameter 
B-Bore Diameter 
C-Pulley Diameter 
D-Groove Depth Diameter 
E-Center Line of Groove to Face of Fan 
F-Center Line of Groove to Outside of Pulley 
G-Groove Angle 
H -Groove Width 
J -Outer End of Hub to Face of Fan 
K-Depth of Groove 
L-Fan Clearance 
M-Inner End of Hub to Face of Fan 

E 

1. 233 
1. 233 
1. 170 

1. 065 
1. 062 
1. 065 

1. 062 
1. 065 
I. 065 
1. 289 
1. 157 
1. 078 
1. 070 
1. 070 
1. 007 
1.346 
1. 346 
1. 070 
1. 290 

F 

3/8 
3/8 
3/8 

25/64 
2��64 
25/64 

25/64 
25/64 
25f.64 
25/64 
1/2 
3/8 
3/8 

2�(64 
3/8 

29/64 
2���4 
3 8 

25/64 

G H J 

36° 9/16 1. 361 
36° 1/2 1. 361 
36° 3/8 1. 295 

36° 3/8 1. 290 
36 ��8 1. 360 
36° 3/8 1. 290 

36° 3/8 1. 360 
36° 3/8 1. 290 
36 ��� 1. 290 
36° 1. 290 
36" 5/8 1. 313 
36° 3/8 1. 468 
36° 3/8 1. 460 
36° Y8 1. 460 
36° 7/16 1. 295 
36° 9/16 1. 290 
36° �?6 1. 290 
36" 7 16 1. 460 
36° 7/16 1. 290 

K L 

1/2 4 
9/16 4 
1/2 3 1/4 

1/2 3 1/4 

��� 4 
3 1/4 

1/2 4 
1/2 3 1/4 

!�� 3 ��4 
3 1/4 

5/8 3 1/4 
1/2 
!L2 

3 1/4 
3 !L4 

!(2 
1/2 

3 1(4 
3 1/4 

5/8 3 1/4 
5/8 
9/16 

3 1/4 
3 1/4 

1/2 3 1/4 

Key Way 
M Width 

• 361 .158 
. 361 .158 
.170 .127 

.165 .127 

.110 . 158 

. 165 . 127 

. 110 .158 

.165 .127 

.165 .127 

.165 .127 

.188 .127 

. 257 .158 
• 249 .158 
. 249 . 158 
.170 .127 
. 165 .. 127 
.165 .127 
. 249 .158 
.165 .127 

File in 

Printed in U.S. A. Equipment & Parts List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

Part No. A B 

SP-93 4 15/32 . 669 
SP-93A 4 15/32 . 669 
SP-94 4 15/32 . 669 
SP-948 4 15/32 . 669 
SP-95 4 15/32 . 669 
SP-134 4 1�(32 . 669 
SP-135 4 15/32 . 669 
SP-152 4 15/32 . 669 
SP-153 4 1�?2 . 669 
SP-154 4 15 32 . 669 
SP-157,A 4 1�(32 . 669 
SP-160 4 15/32 . 669 
SP-161 4 15/32 . 669 
SP-162 4 15/32 . 669 
SP-163 4 15/32 . 669 
SP-185 4 1�(32 . 669 
SP-191 4 15/32 . 669 
SP-198 5 15/32 . 669 
SP-199 4 15/32 . 669 
SP-199A 4 15/32 . 669 
SP-205 4 15(32 . 669 
SP-211 4 31/32 . 669 
SP-212 6 1/2 . 985 
SP-214 4 1�?2 . 669 
SP-216 4 15 32 . 669 
SP-217 6 !(2 . 985 
SP-218 4 31/32 . 669 
SP-222 4 31/32 . 669 
SP-231 4 31/32 . 669 
SP-232 4 31/32 . 669 
SP-233 5 1�(32 . 669 
SP-238 4 15/32 . 669 
SP-240 4 31/32 . 669 
SP-244 4 15/32 . 669 
SP-246 4 15/32 . 669 
SP-253 1 4 1�(32 . 669 
SP-254 4 1/8 . 669 
SP-258 4 31/32 . 669 
SP-259 4 31/32 . 669 
SP-260 4 15/32 . 669 
SP-278 4 l�(Iti . o25 
SP-279 4 15/32 . 669 
SP-286 4 31/32 . 669 
SP-287 4 31/32 . 669 
SP-289 4 31/32 '669 
SP-290 4 31(32 . 669 
SP-291 4 31/32 . 669 
SP-314 4 15/32 . 669 
SP-316 4 31/32 . 669 
SP-317 4 31/32 . 669 

FAN TYPE PULLEY DATA Page 3 
(Issued 4-16-56) 

c D 

3 1/16 1 11/16 
2 7/8 1 1/2 
3 1/16 1 1/2 
3 1

;
�

:
16 1 1/2 

3 5 8 2 1/4 
3 �(4 2 1(2 
3 7/8 2 3/8 
3 7/8 2 1/2 
3 1/2 2 

�
�

� 3 1 5 8 
3 :f4 1 7(8 
3 7/8 2 1/2 
4 3/4 3 1/4 
4 1/2 3 
4 13/32 2 29/32 
3 1(2 2 
3 1/4 2 
3 1/2 1 15/16 
3 3/4 2 1/8 
3 3/4 2 I/4 
3 1�(16 2 5(16 
3 7/8 2 3/8 
4 3/8 2 7/8 
3 1/4 1 3/4 
2 19/32 1 19/32 
5 1/4 3 578 
4 2 3/8 
3 7/8 2 1/2 
6 4 5/8 
3 1/4 1 7/8 
3 3(8 1 3(4 
4 1/2 3 1/8 
4 1/4 2 5/8 
3 3/4 2 1/4 
3 1 5/8 
3 1 15,732 
4 1/8 2 3/8 
7 1/8 5 3/4 
4 1/2 3 1/8 
3 7/8 2 3/8 
4 !(16 
4 1/16 

2 3(4 
2 3/4 

3 7/8 2 3/8 
3 1/16 1 1/2 
3 1/2 2 1/8 
4 3(4 3 f74 
3 7/8 2 3/8 
4 1/8 2 1/4 
3 1/2 2 3/8 
4 1/8 2 3/8 

A-Fan Diameter 
B-Bore Diameter 
C-Pulley Diameter 
D-Groove Depth Diameter 
E-Center Line of Groove to Face of Fan 
F-Center Line of Groove to Outside of Pulley 
G-Groove Angle 
H-Groove Width 
J -Outer End of Hub to Face of Fan 
K-Depth of Groove 
L-Fan Clearance 
M-Inner End of Hub to Face of Fan 

E 

1. 375 
1. 375 

. 937 

. 937 
1. 000 
1. 119 

. 994 
1. 000 
1. 000 
1. 000 
1. 000 
1. 000 
1. 125 
1. 125 
1. 283 

. 929 
1.119 
1. 507 
1. 770 
1.770 
1. 125 
1. 226 
1. 546 
1. 125 

. 843 
1. 719 
1.290 
1.172 
1. 172 
1.172 
1.279 
I. 000 
2.020 
1. 770 
1. 119 
1.119 

. 806 
1. 172 
1.172 
1. 054 

. 8125 

. 899 
1. 000 
1. 000 
1. 000 
1. 125 
1. 000 
1.119 
1. 000 
1. 000 

F G 

15/32 38° 
15/32 38° 
17/32 38° 
1:?2 38' 
15 32 34 ° 
15(32 38° 

1/2 38° 
15/32 34 ° 
15/32 34 ° 
15/32 34 ° 
15(32 34 ° 
15/32 38° 

9/16 36° 
9/16 36° 
1/2 38° 

15(32 38' 
15/32 38' 
17/32 38' 
1 ���2 34 ° 
17 32 38' 
1 ?(32 38° 
19/32 35° 

9/16 38° 
9/16 36° 
3/8 30° 
1(2 36° 
1/2 34 ° 

15/32 34 ° 
1��32 34 ° 

15 32 34 ° 
17(32 34 ° 
15/32 34 ° 
17/32 34 ° 
17/32 34 ° 

1'12 38° 
9(16 36° 
5/8 34 ° 

15/32 34 ° 

1�?2 34 ° 
19 32 35° 

!(2 28° 
1/2 28° 
1/2 38° 
1/2 38° 

15/32 34" 
9(16 36° 

15/32 34° 
5/8 38° 
7/16 28° 
1/2 38° 

H J 

11/16 1. 125 
11/16 1. 125 

3/4 1.125 
3/4 1. 125 

1il16 1. 125 
3(4 1. 125 
3/4 1. 125 

11/16 1. 125 
11��6 1. 125 
11 16 1. 125 
1f116 1. 125 

3/4 1. 125 
7/8 1. 125 
7/8 1. 125 
3/4 1. 125 
:f14 1. 125 
3/4 1. 125 
3/4 1. 375 

1��:6 1. 125 
7 8 1. 125 
7/8 1. 125 

1 1. 375 
7/8 1.297 

i? 1.125 
1 2 1. 125 

13(16 1.297 
13/16 1. 375 
11/16 1. 375 
1w6 1. 375 
11 16 1. 3'75 
13"716 1. 375 
11/16 1. 125 
13/16 1. 125 

7/8 1. 125 
3
';4 1. 125 

1 1. 125 
1 1. 125 
11/16 1. 375 
11/16 1. 375 
1 1. 125 

3(4 . 906 
3/4 1. 125 
3/4 1. 375 
3/4 1. 375 

11/16 1. 375 
77_8 1. 375 

11/16 1. 375 
1 1. 125 
5/8 1. 375 
3/4 1. 375 

K L 

11/16 2 7/8 
11/16 2 7/8 
25/32 2 7/8 
2��32 2 7/8 
11 16 2 7/8 

5(8 2 �(8 
3/4 2 7/8 

11/16 2 7/8 
llj16 2 7/8 
11 16 2 7/8 
11(16 2 7(8 
11/16 2 7/8 

3/4 2 7/8 
3/4 2 7/8 

29l32 2 7/8 
3 (4 2 �(8 
5/8 2 7/8 

25/32 4 
1���6 2 7/8 

3 4 2 7/8 
3(4 2 ?f8 
3/4 3 3/8 
3/4 4 3/4 
��4 2 7/8 
1 2 2 7/8 

13(16 4 �(4 
13/16 3 3/8 
11/16 3 3/8 
1w6 3 3/8 
11 16 3 3/8 
13/16 4 
11/16 2 7/8 
13/16 3 3/8 

3/4 2 7/8 
Iif16 2 7/8 

3/4 2 7/8 
7/8 2 7/8 

11/16 3 3/8 
1w6 3 3/8 

3 4 2 7/8 
21/32 2 �(8 
21/32 2 7/8 

3/4 3 3/8 
2�?2 3 3/8 
11 16 3 3/8 

3(4 3 �(8 
3/4 3 3/8 

15/16 2 7/8 
9/16 3 3/8 
7/8 3 3/8 

�ey Way 
M Width 

0 .127 
0 . 127 
0 . 127 
0 . 127 
0 . 127 
0 .127 
0 .127 
0 . 127 
0 .127 
0 .127 
0 . 127 
0 .127 
0 .127 
0 . 127 
0 . 127 
0 .127 
0 .127 
0 . 158 
0 .127 
0 .127 
0 . 127 
0 . 158 

. 172 . 158 
0 .127 
0 .127 

. 172 . 158 
0 .158 
0 .158 
0 . 158 
0 . 158 
0 .158 
0 .127 
0 .127 
0 .127 
0 . 127 
0 .127 
0 . 127 
0 .158 
0 .158 
0 . 127 

.125 .188 
0 .127 
0 .158 
0 . 158 
0 . 158 
0 . 158 
0 . 158 
0 .127 
0 . 158 
0 . 158 

File in 
Printed in U.S. A. Equipment & Parts List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

Page 4 

Part No. A 

SP-320 4 31/32 
SP-322 4 15/32 
SP-325 4 31/32 
SP-333 4 1�?2 
SP-336 4 15 32 
SP-338 4 1��32 
SP-340 5 15/32 
SP-342 6 1/2 
SP-349 4 31/32 
SP-352 4 31/32 
SP-356 4 3��32 
SP-358 4 15/32 
SP-362 4 31/32 
SP-368 4 15/32 
SP-370 4 31/32 
SP-376 4 3�(32 
SP-379 4 31/32 
SP-384 5 15/32 
SP-386 4 31/32 
SP-388 4 15/32 
SP-389 4 3�1_32 
SP-393 4 31/32 
SP-395 5 15/32 
SP-396 4 31/32 
SP-408 4 31/32 
SP-409 4 3��32 
SP-410 4 31/32 
SP-411 4 31/32 
SP-412 6 1/2 
SP-413 4 15/32 
SP-415 4 3��32 
SP-416 4 15/32 
SP-419* 4 31/32 
SP-423 3 17/32 
SP-424 4 31/32 
SP-427 4 3��32 
SP-428 4 31/32 
SP-429 4 31/32 
SP-431 t 5 1�?6 
SP-433 4 31 32 
SP-441 4 1�(32 
SP-444A t 5 15/16 
SP-444ASt 5 15/16 
SP-446 4 31/32 
SP-460 4 15/32 
SP-462 4 3��32 
SP-464 6 1/2 

• Special Ford. 
t C. W.Only. 

B c 

. 669 3 15/16 

. 669 3 13/16 

. 669 3 1/4 

. 669 3 
• 669 3 1/2 
. 669 3 1�4 
. 669 3 1/2 
. 985 4 3/8 
. 625 3 ��: 
. 669 4 1 4 
. 669 2 ��2 
. 669 4 1/16 
• 669 3 1/4 
. 669 3 
. 669 3 3/4 
. 669 3 
• 669 4 1/2 
• 669 4 1/2 
. 669 3 �j� 
. 669 3 3 4 
. 669 3 
. 669 2 1/2 
. 669 4 5/8 
. 669 3 11/16 
. 669 3 1f2 
. 669 4 
. 669 3 3/4 
. 669 4 5/8 
. 985 5 1/4 
. 669 3 7/8 
. 669 3 1/2 
. 669 5 
. 669 4 3/8 
. 500 2 
. 669 4 1/2 
. 669 3 
. 669 3 1/2 
. 669 3 3/16 
. 669 4 
. 669 3 
. 669 4 !(2 
. 669 3 3/4 
. 669 3 3/4 
. 669 3 1/4 
. 669 2 1/2 
. 669 3 ��4 
. 985 4 3/8 

FAN TYPE PULLEY DATA 

D 

2 5/8 
2 3/16 
1 7/8 
1 3/4 
2 
2 
2 
2 7/8 
2 3/8 
2 7/8 
1 ��4 
2 9/16 
1 7/8 
1 3/8 
2 1/4 
1 3/4 
3 
2 7/8 
1 15/16 
2 1/8 
1 5�8 
1 1/4 
3 3/8 
2 1/4 
2 
2 ��8 
2 3/8 
3 3/8 
3 ;�� 
2 5 8 
2 �(8 
3 3/8 
2 7/8 
1 1/4 
2 5/8 
1 3/4 
2 
1 3/4 
2 �j� 
1 5 8 
2 ��8 
2 1/2 
2 1/2 
1 ��� 
1 1 2 
2 Y8 
2 7/8 

A-Fan Diameter 
B-Bore Diameter 
C-Pulley Diameter 
D-Groove Depth Diameter 
E-Center Line of Groove to Face of Fan 
F-Center Line of Groove to Outside of Pulley 
G-Groove Angle 

H -Groove Width 
J -Outer End of Hub to Face of Fan 
K-Depth of Groove 
L-Fan Clearance 
M-Inner End of Hub to Face of Fan 

E 

1. 000 
1.125 
1. 000 
1. 375 
. 994 

1. 170 
1. 273 
1. 484 
. 896 

1.100 
. 937 

1.119 
. 905 

1.125 
1. 054 
1.141 
1. 000 
1.195 
1. 478 
1.125 
1. 000 
1. 000 
1. 344 

. 968 
1. 100 
1. 172 
1. 172 
1. 344 
. 972 

1. 000 
1.172 
1.119 

. 886 

. 6955 
1. 290 
1. 547 
1. 054 
. 968 

1.172 
1. 290 
1.125 
1. 934 
1. 934 
1.290 
1.125 
1. 730 
1. 534 

F G 

1/2 28° 
17/32 34° 
15/32 34 ° 
1r��2 36° 

1 2 36° 
1�(32 34° 
15/32 38° 
9/16 34° 
1/2 28° 

Hif32 34 ° 
!(2 38° 
9/16 38° 
1/2 28° 

17/32 34° 
19/32 35° 
15/32 36° 
17/32 36° 
17/32 34° 
17/32 34° 
17/32 34 ° 
15(32 34 ° 

1/2 38° 
. 29/64 34 ° 

1���2 28° 
1 2 36° 

15(32 34 ° 
15/32 34 ° 
29/64 34° 
�? 36° 
7 16 34° 

1�(32 34° 
17/32 36° 
7/8 28° 
9/32 28° 

19f32 34 ° 
!(2 36° 

19/32 35° 
15/32 28° 
15/32 34° 
15/32 34° 
11(32 34° 
9/16 34° 
9/16 34° 

1;��2 34 ° 
3 8 34° 
1(2 34" 
9/16 34' 

H J K 

3/4 1. 375 21/32 
13/16 1.125 13/16 
11/16 1.125 11/16 
11/16 1.125 ��? 

3f4 1. 125 3 4 
�(8 1. 125 578 
3/4 1. 375 3/4 
7/8 1. 297 3/4 
3/4 . 984 11/16 

11f16 1. 375 11f16 
3(4 1. 125 5(8 
7/8 1.125 3/4 
3/4 1. 375 11/16 

13/16 1. 125 13/16 
1 1.125 3/4 
5/8 1. 375 5,78 

13/16 1.125 3/4 
13/16 1. 375 13/16 
3/4 1. 375 2�?2 

1a/16 1.125 13 16 
11(16 1.125 11,716 

3/4 1. 375 5/8 
21/32 1. 375 5/8 
��� 1. 375 2���2 
3 4 1. 375 3 4 

11(16 1. 375 11(16 
11/16 1. 375 11/16 
21/32 1. 375 5/8 
1��

1
16 1. 297 1��

1
16 

5 8 1.125 5 8 
1!(16 1. 375 1f116 
13/16 1.125 13/16 
5/8 1. 375 23/32 
3/8 . 742 3/8 

15f16 1. 375 1s/16 
11/16 1. 375 ��8 
1 1.125 3/4 

5/8 1. 375 23/32 
11/16 1. 375 11/16 
11/16 1. 375 11f16 
13(16 1.125 13716 
7/8 1. 777 5/8 
7/8 1. 777 5/8 

1��?6 1. 375 1��?6 
1 2 1. 125 1 2 

1y16 1.125 13(16 
7/8 1.297 3/4 

L 

3 3/8 
2 7/8 
3 
2 ��� 
2 7 8 
2 7/8 
4 
4 3/4 
3 
3 3/8 
3 
2 7/8 
3 3/8 
2 ;�� 
3 3 8 
3 3/8 
3 
4 
3 ��� 
2 7 8 
3 
3 3/8 
4 
3 ��� 
3 3 8 
3 ��8 
3 3/8 
3 3/8 
4 ��4 
2 7 8 
3 �8 
2 7/8 
3 3/8 
2 ��� 
3 3 8 
3 3/8 
3 
3 3/8 
3 �? 3 3 8 
2 '778 
3 3/8 
3 3/8 
3 ��� 
2 7 8 
3 3(8 
4 3/4 

Key Way 
M Width 

0 . 158 
0 .127 
0 .127 
0 .127 
0 .127 
0 .127 
0 .158 

. 172 .158 
0 .189 
0 .158 
0 .127 
0 .127 
0 .158 
0 .127 
0 .127 
0 .158 
0 .127 
0 .158 
0 .158 
0 .127 
0 .127 
0 .158 
0 .158 
0 .158 
0 .158 
0 .158 
0 .158 
0 .158 

. 172 .158 
0 .127 
0 .158 
0 .127 
0 .158 

. 031 . 096 
0 .158 
0 .158 

. 219 .127 
0 .158 
0 .158 
0 .158 
0 .127 

. 465 .127 

. 093 .127 
0 .158 
0 .127 
0 .127 

.172 .158 

File in 

Printed in U. S. A. Equipment & Parts List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

Part No. A B c 

SP-465A, B, 
c,cs 4 31/32 . 669 3 13/16 

SP-467 t 5 15/16 . 669 4 
SP-470 ·t 5 15/16 . 669 4 11/16 
SP-471 t 5 15fl6 . 669 3 1/4 
SP-471A t 5 31(32 . 669 3 1(4 
SP-471B t 5 31/32 . 669 3 1/4 
SP-482 4 31/32 . 669 3 1/2 
SP-484A t 4 31/32 . 66:1 3 1/2 
SP-484ABt 4 31/32 . 669 3 1/2 
SP-484ABSt 4 31/32 . 669 3 1/2 
SP-484AC, 

AD t 4 31/32 . 669 3 1/2 
SP-484AS t 4 31/32 . 669 3 1/2 
SP-486 4 31/32 . 750 4 1/2 
SP-493t 6 1(2 . 985 4 3(8 
SP-496t 5 31/32 . 669 3 3/4 
SP-496At 5 31/32 . 669 3 3/4 
SP-502At 4 31/32 . 669 4 
SP-556A 4 31/32 . 669 2 1/2 
SP-571 t 4 3�!.32 . 669 3 3/_4 
SP-571At 4 31/32 . 669 3 3/4 
SP-580 5 15/32 . 669 4 1/2 
SP-581 7 1/2 . 985 4 
SP-584 3 17/32 . 500 4 5/16 
SP-594t 5 15(16 . 669 3 3(4 
SP-610 4 31/32 . 669 3 1/2 
SP-611 4 31/32 . 669 4 1/8 
SP-640At 4 31/32 . 669 3 3/4 
SP-640ASt 4 31/32 . 669 3 3/4 
SP-641A 4 151.32 . 669 2 7/8 
SP-668 7 1/2 . 985 5 
SP-688 7 1/2 . 985 4 
SP-698t 6 1/2 . 669 4 3/8 
SP-724 6 1/2 . 875 4 1/2 
SP-741 4 31(32 . 669 3 1��16 
SP-743 7 1/2 . 985 8 7/8 
SP-753t 5 15/16 . 669 3 3/4 
SP-755 6 l/2 . 875 3 3/4 
SP-757B 4 31/32 . 669 3 7/8 
SP-762 6 y

,
2 . 875 4 !1.2 

SP-806t 5 31/32 . 669 3 1/2 
SP-806At 5 31/32 . 669 3 1/2 
SP-808t 5 15/16 . 669 4 
SP-818t 5 15/16 . 669 3 3/16 
SP-826,S 4 15(32 . 669 3 13(16 
SP-842 4 31/32 . 669 3 1/4 

t C. W. Only. 

FAN TYPE PULLEY DATA 
Page 5 

(Issued 4-16-56) 

D 

2 3/16 
2 5/8 
3 5/16 
1 7/8 
2 !(16 
2 5/8 
2 3/16 
2 3/16 
2 3}16 
2 3/16 

2 3/16 
2 3/16 
3 
3 
2 3/8 
2 3/B 
2 5/8 
1 1/2 
2 �.�.2 
2 1/2 
2 5/8 
2 5/8 
3 3/16 
2 3(8 
2 1/2 
2 3/4 
2 1/2 
2 1/2 
1 �(8 
3 5/8 
2 3/4 
3 
3 
2 1�!.16 
7 1/2 
2 1/2 
2 1/2 
2 1/2 
3 
2 1/8 
2 5/16 
3 
2 3/16 
2 �.�.2 
1 7/8 

A-Fan Diameter 
B-Bore Diameter 
C-Pulley Diameter 
D-Groove Depth Diameter 
E-Center Line of Groove to Face of Fan 
F-Center Lir..e of Groove to Outside of Pulley 
G-Groove Angle 

H -Groove Width 
J -Outer End of Hub to Face of Fan 
K-Depth of Groove 
L-Fan Clearance 
M-Inner End of Hub to Face of Fan 

E F G H J K 

1. 125 17/32 34 ° 13/16 1. 125 13/16 
1. 887 15/32 34 ° 11/16 1. 780 11/16 
1. 887 15/32 36° 11/16 1. 780 11/16 
1. 172 15/32 34 ° 11/16 1. 375 11/16 
1. 172 1�(32 28° 5(8 1. 372 19!.32 
1.172 15/32 34. 11/16 1. 372 11/16 
1. 100 7/16 38° 5/8 1. 375 21/32 
2.059 7/16 38° 5/8 1. 777 21/32 
2.075 1/2 34. 3/4 1. 777 21/32 
2.075 1/2 34° 3/4 1. 777 21/32 

2.059 7/16 38' 5/8 1. 777 21/32 
2.059 7/16 38° 5/8 1. 777 21/32 
1. 143 1/2 38° 13/16 1. 768 3/4 
1. 154 15(32 34' 11!.16 1. 375 11!.16 
1. 172 15/32 34. 11/16 1. 375 11/16 
1. 172 15/32 34 ° 11/16 1. 375 11/16 
1. 887 15/32 34 ° 11/16 1. 777 11/16 

. 813 3/8 30° 1/2 1. 125 1/2 
1. 934 �1.16 34' 7J8 1. 780 �.�.8 
1. 934 9/16 34. 7/8 1. 777 5/8 
1. 366 5/8 34 ° 1 1. 375 15/16 
1. 628 15/32 34' 11/16 1.297 11/16 

. 890 15/32 36° 11/16 . 879 9/16 
1. 190 1�(32 34 ° 11(16 1. 780 11(16 
1. 000 3/8 34 ° 1/2 1. 125 1/2 
1.172 15/32 34 ° 11/16 1. 375 11/16 
1. 340 7/16 34. 5/8 1. 777" 5/8 
1. 340 7/16 34 ° 5/8 1. 777 5/8 
1. 375 ?1.16 34 ° �(8 1. 125 5(8 
1. 752 9/16 34 ° 7/8 1. 297 11/16 
1. 752 9/16 45° 7/8 1. 297 5/8 
1. 741 15/32 34 ° 11/16 1. 375 11/16 
1.528 19/32 36° 7/8 2.232 3/4 
1. 125 Y8 34. �1.2 1. 125 �.�.2 
1. 752 7/16 38° 21/32 1. 297 11/16 
1. 340 7/16 34 ° 5/8 1. 777 5/8 
2. 190 7/16 38' 5/8 2.235 5/8 
1. 000 15/32 34 ° 11/16 1. 125 11/16 
1.528 1�/,

32 36° 71.8 2.232 31.4 
1. 172 15/32 34° 11/16 1. 375 11/16 
1.172 15/32 28° 5/8 1.372 19/32 
1.223 3/8 36° 1/2 1. 375 1/2 
1. 309 17/32 34. 13/16 1. 777 13/16 
1. 323 :1.16 34 ° �.�.8 1. 786 2�1.32 
1.119 9/16 34 ° 7/8 1. 125 11/16 

L 

3 
3 5/8 
3 5/8 
3 3/8 
3 3!.8 
3 3/8 
3 3/8 
3 3/8 
3 3/8 
3 3/8 

3 3/8 
3 3/8 
3 
3 3!.4 
3 3/8 
3 3/8 
3 3/8 
3 3/8 
3 �.�.8 
3 3/8 
4 
5 1/8 
2 5/8 
3 3/8 
3 
3 3/8 
3 3/8 
3 3/8 
2.7(8 
5 1/8 
5 1/8 
3 3/4 
4 3/4 
3 
5 1/8 
3 3/8 
4 3/4 
3 
4 �/.4 
3 3/8 
3 3/8 
3 3/8 
3 3/8 
2 1/2 
3 

Key Way 
M Width 

0 . 127 
. 093 .127 
. 093 .127 

0 .158 
. 372 .158 
. 372 .158 

0 .158 
.465 . 127 
.465 .127 
. 093 . 127 

.465 .127 

. 093 .127 

. 268 .158 
0 .158 
0 . 158 

. 372 . 158 

. 465 .127 
0 .127 

. 093 .127 

.465 .127 
0 .158 

.172 .158 

. 031 . 096 

. 093 .127 
0 .127 
0 . 158 

.465 .127 

. 093 .127 
0 .127 

. 172 .158 

. 172 . 158 
0 . 158 

. 6225 Spline 
0 .127 

.172 .158 

.465 .127 

. 6275 Spline 
0 .127 

. 5225 Spline 
0 .158 

. 372 . 158 
0 .158 

.465 .127 
0 . 127 
0 .127 

File in 

Printed in U.S. A. Equipment & Parts List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

Page 6 

Part No. A B c 

SP-844 4 31/32 . 669 4 1/8 
SP-849t 5 15/16 . 669 4 3/8 
SP-852t 5 31/32 . 669 4 1/2 
SP-858 4 31/32 . 669 3 1/4 
SP-862 4 31/32 . 669 4 1/2 
SP-863t 5 3��32 . 750 4 1�2 
SP-865t 6 15/32 . 750 4 1/2 
SP-873t 6 15/32 . 750 3 1/2 
SP-874! 6 15/32 . 750 3 �? SP-875! 6 15/32 . 750 3 3 4 
SP-877t 7 1�(32 . 875 4 1/2 
SP-879t 6 15/32 . 750 5 
SP-880t 5 31/32 . 669 3 1/2 
SP-882t 6 15/32 . 750 4 
SP-8871 5 31/32 . 669 3 1/2 
SP-894t 5 31�32 . 669 4 1/2 
SP-895t 5 31/32 .669 4 
SP-896t 5 31/32 . 669 3 1/4 
SP-899,At 5 31/32 . 669 4 
SP-900t 5 31/32 . 669 3 
SP-901t 7 1 ��32 . 875 3 �;:4 
SP-903t 6 15/32 . 750 3 1/4 
SP-904t 6 15/32 . 750 3 1/2 
SP-904At 6 15/32 . 750 3 �jf 
SP-904Bt 6 15/32 . 750 3 1 2 
SP-904ct 6 1�(32 . 750 3 1�2 
SP-904Dt 6 15/32 . 750 3 1/4 
SP-905t 6 15/32 . 750 3 1/2 
SP-906t 6 15/32 . 750 3 1/4 
SP-910, A, 

AS S 4 31/32 . 625 3 
SP-911, A, 

ASt 5 31/32 . 669 3 3/4 
SP-923t 7 15/32 . 875 4 1/2 
SP-928t 4 31/32 . 669 3 1/4 
SP-929,A, 

ASt 5 31/32 . 669 3 1/2 
SP-931,A, 

ASt 7 15/32 . 875 4 1/2 
SP-933t 6 15/32 . 750 4 3/4 
SP-934t 6 1/2 . 875 5 3/4 
SP-935t 5 31/32 . 669 3 
SP-939, St 6 15(32 . 750 4 1(2 
SP-940t 6 15/32 . 750 3 11/16 
SP-950t 5 15/32 . 669 4 1/2 
SP-955t 5 15/32 . 669 3 3j� 
SP-956t 5 15f32 . 669 3 1 4 
SP-961t 6 15/32 . 750 4 

t C. W. Only. 
t C. C. W. Only. 

FAN TYPE PULLEY DATA 

D 

2 1/4 
2 7/8 
2 7/8 
1 7/8 
3 
2 ?(8 
2 7/8 
2 1/8 
2 1/8 
3 1/16 
2 ��8 
3 3/8 
2 
2 5/8 
2 1/8 
3 ��8 
2 3/8 
1 5/8 
2 5/8 
1 5/8 
2 �;:8 
1 7/8 
2 1/8 
2 1/16 
2 5/16 
2 5(16 
2 1/16 
2 1/8 
1 7/8 

1 3/4 

2 1/8 
2 7/8 
1 7/8 

2 

2 3/4 
3 1/8 
4 1/8 
2 1/2 
3 1(8 
2 1/4 
3 1/8 
2 3

rj
� 

1 7 8 
2 3/8 

A-Fan Diameter 
B-Bore Diameter 
C-Pulley Diameter 
D-Groove Depth Diameter 
E-Center Line of Groove to Face of Fan 
F-Center Line of Groove to Outside of Pulley 
G-Groove Angle 
H -Groove Width 
J -Outer End of Hub to Face of Fan 
K-Depth of troove 
L-Fan Clearance 
M-Inner End of Hub to Face of Fan 

E 

1. 119 
1.259 
1.692 
1. 000 
1. 093 
1. 769 
1. 183 
1. 417 
1. 417 
1. 196 
2.217 
1. 183 
1.126 
1. 160 
1.172 
1.172 
1. 291 
1. 291 
1. 172 
1. 547 
1. 622 
1. 142 
1. 142 
1.142 
1. 142 
1.142 
1. 142 
1. 142 
1. 142 

. 941 

1.291 
1.264 
1. 054 

1. 223 

2.217 
1. 323 
2.000 
1. 172 
1. 142 

. 992 
1.198 
1.198 
1.252 
1. 142 

F G 

5/8 38' 
9/16 32' 

17/32 34. 
15/32 34 • 

17/32 36' 
13(32 34. 
17/32 34. 
15/32 34 • 

15/32 34. 
19/32 35' 

�(8 34. 
9/16 36' 
1/2 36' 

15/32 34. 
15/32 34' 
1��32 36' 
17/32 34 ° 
17/32 34 ° 
15/32 34 ° 
15/32 34 ° 
1��32 34. 
15/32 34° 
15/32 34. 
15/32 28' 
15/32 28" 
15(32 28' 
15/32 28' 
15/32 34. 
15/32 34' 

7/16 34 ° 

1/2 34" 
17/32 34° 
19/32 35' 

19/32 35' 

5/8 34' 
17/32 36' 

9/16 34. 
9/32 45' 

15(32 36' 
15/32 28' 
15/32 36' 
15/32 34° 
19/32 35' 
17/32 34 ° 

H J K 

1 1. 125 15/16 
7/8 1.372 3/4 

13/16 1. 786 13/16 
11/16 1. 121 11/16 
13/16 1. 125 3/4 
1�(16 1. 786 13/

.
16 

13/16 1. 388 13/16 
11/16 1. 385 11/16 
11/16 1. 385 11/16 
1 1. 385 11/32 
1��16 2.232 1�(16 

7/8 1.636 13/16 
3/4 1. 341 3/4 

11/16 1. 385 11/16 
11/16 1. 372 11/16 
1��16 1. 372 1��16 
13/16 1. 372 13/16 
13/16 1. 372 13/16 
11/16 1.372 11/16 
11/16 1.372 11/16 

7;:8 2.232 1��16 
11/16 1. 386 11/16 
11/16 1. 385 11/16 

5/8 1. 385 19/32 
5/8 1. 385 19/32 
5(8 1. 385 19(32 
5/8 1. 385 19/32 

11/16 1. 385 11/16 
11/16 1. 385 11/16 

5/8 . 963 5/8 

13/16 1.372 13/16 
13/16 2.232 13/16 
1 1. 125 11/16 

1 1.372 3/4 

7/8 2.232 7/8 
13/16 1. 636 13/16 
51/64 2.281 13/16 

3/8 1. 372 3/8 
1�(16 1. 386 11(16 

5/8 1. 041 27/32 
11/16 1. 323 11/16 
11/16 1. 323 11/16 
1 1. 323 11/16 
13/16 1. 385 13/16 

L 

3 
3 3/8 
3 1/8 
3 
3 
4 
4 3/8 
4 3/8 
4 3/8 
4 3/8 
5 ��8 
4 3/8 
3 3/4 
4 3/8 
3 3/8 
3 3/

.
8 

3 3/4 
3 3/4 
3 3/4 
3 3/4 
5 1;:8 
4 3/8 
4 3/8 
4 3/8 
4 3/8 
4 3(8 
4 3/8 
4 3/8 
4 3/8 

2 7/8 

3 3/8 
5 1/8 
3 

3 3/4 

5 1/8 
4 3/8 
4 3/4 
3 1/2 
4 �(8 
4 3/8 
3 1/4 
3 1/4 
3 1/4 
4 3/8 

Key Way 
M Width 

0 .127 
. 372 .158 
. 473 . 127 
. 277 . 127 

0 .127 
. 473 .158 
. 323 .158 
• 323 .158 
. 323 . 158 
. 323 . 158 
.6225 Spline 
. 323 .158 
. 372 . 158 
. 323 .158 
. 372 . 158 
. 372 . 158 
. 372 . 158 
. 372 . 158 
. 372 .158 
. 372 .158 
. 6225 Spline 
. 323 .158 
. 323 . 158 
.323 .158 
. 323 . 158 
. 5885 . 158 
. 5885 .158 
. 5885 . 158 
.5885 .158 

0 .189 

. 372 . 158 

. 6225 Spline 

. 219 . 127 

. 372 .158 

. 6225 Spline 

. 323 .158 

. 593 Spline 

. 372 .158 

.323 . 158 

. 041 . 158 

.448 . 127 

.448 .127 

.448 . 127 

. 323 .158 

File in 

Printed in U.S. A. 
Equipment & Parts List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

Part No. A B c 

SP-963t 5 15/32 . 669 3 13/16 
SP-964, A, 

ASt 5 15/32 . 669 4 
SP-974t 6 15/32 . 750 3 5/16 
SP-975 t 6 15/32 . 750 3 9/16 
SP-9'16t 5 3��32 . 669 3 9/16 
SP-983, At 5 31/32 . 669 4 
SP-984t 5 31/32 . 669 3 3/4 
SP-1174A 4 15/32 . 669 3 1/2 
SP-1178A 4 15/32 . 669 3 1f16 
SP-1182 4 1��32 . 669 3 21�32 
SP-1220 4 15/32 . 669 3 1/4 
SP-1225 4 15/32 . 669 3 1/2 
SP-1234A 4 15/32 . 669 3 3/4 
SP-1280 4 15/32 . 669 3 1/2 
SP-l285S 4 1?�32 . 625 3 !�2 
SP-1296 4 31/32 . 669 3 1/2 
SP-1299, A, 

B 4 31/32 . 669 3 1/2 
SP-1310 4 31/32 . 669 3 3/4 
SP-1311 14 31f.32 . 669 4 ��2 
SP-1323 4 31/32 . 669 3 1/16 
SP-1334 4 31/32 . 669 3 21/32 
SP-1350 4 15/32 . 669 3 1/2 
SP-1354 4 31/32 . 669 3 19/32 
SP-1373, S 4 3��32 . 625 3 1�4 
SP-1885 4 31/32 . 669 3 1/2 
SP-1889 4 31/32 . 669 3 1/4 
SP-1913,A, 

AS St 5 15/16 . 669 3 1/4 
SP-1917 4 31/.32 . 669 3 ��32 
SP-1926 4 31/32 . 669 3 1/8 
SP-1936, A, 

ASt 5 15/32 . 669 3 1/4 
SP-1949, At 5 15/32 . 669 3 1/2 
SP-HI:J4,A, 

ASt 5 15/32 . 669 4 1/2 
SP-1958t 5 15/32 . 669 3 1/8 
SP-1960t 5 15/32 . 669 3 9/16 
SP-1962t 5 15f32 . 669 3 1/16 
SP-1977, A, 

ASt 5 15/16 . 669 3 5/16 
SP-1986,A, 

ASt 5 15/32 . 669 3 1/2 
SP-19H7t 5 15f.32 . 669 3 
SP-1990t 5 15/32 . 669 3 1/8 

t C. W. Only. 

FAN TYPE PULLEY DATA Page 7 
(Issued 4-16-56) 

D 

2 3/16 

2 3/8 
2 5/16 
2 9ft6 
2 ��16 
2 5/8 
2 1/2 
2 1/8 
1 1/2 
2 1y32 
1 7/8 
2 
2 3/8 
2 1/8 
2 1/8 
2 

2 1/8 
2 3/8 
3 ��8 
1 1/2 
2 13/32 
2 3/16 
2 11/32 
1 ?(8 
2 3/16 
1 7/8 

1 7/8 
2 ��64 
1 5/8 

1 7/8 
2 1/8 

3 1/8 
1 5/8 
2 11/32 
1 1/2 

2 5/16 

2 3/16 
1 7/.H 
2 1/8 

A-Fan Diameter 
B-Bore Diameter 
C-Pulley Diameter 
D-Groove Depth Diameter 
E-Center Line of Groove to Face of Fan 
F-Center Line of Groove to Outside of Pulley 
G-Groove Angle 
H -Groove Width 
J -Outer End of Hub to Face of Fan 
K-Depth of Groove 
L-Fan Clearance 
M-Inner End of Hub to Face of Fan 

E F G H J K 

1.323 17/32 34. 13/16 1. 323 13/16 

1. 292 17/32 34. 13/16 1. 323 13/16 
1. 042 5/16 36" �j� 1. 386 1/2 
1. 042 5f16 36" 3 8 1. 386 1/2 
1. 069 ��16 36" ��8 1. 372 ��2 
1. 172 17/32 34 ° 13/16 1.372 11/16 
1.322 7/16 34° 5/8 1.372 5/8 
1. 000 15/32 34 ° 11/16 1. 125 11/16 

. 937 1/2 38° 3/4 1. 125 25/32 
1. 375 !(2 36° 11(16 1. 125 5/.8 
1. 000 15/32 34 ° 11/16 1. 125 11/16 

. 929 1/2 36" 3/4 1. 125 3/4 
1. 000 15/32 34° 11/16 1. 125 11/16 
1. 149 1/2 28 ° 3/4 1. 125 11/16 
1. 149 �(2 28° ��4 . 984 11(16 

. 929 1/2 36° 3/4 1. 125 3/4 

1. 000 15/32 34 ° 11/16 1.125 11/16 
1. 000 15/32 34 ° 11/16 1. 125 11/16 
l. 000 1��32 34 ° 1��16 1. 125 1!�16 
. 937 1/2 38° 3/4 1. 125 25/32 

1. 375 1/2 36° 11/16 1. 125 5/8 
. 929 7/16 38° 5/8 1. 125 21/32 
. 969 1/2 36° 5f8 1. 125 5/8 

1. 149 Y2 24° 3(4 . 984 11(16 
1. 869 7/16 38° 5/8 1. 125 21/32 
1. 000 15/32 34 ° 11/16 1. 125 11/16 

1. 172 15/32 34 ° 11/16 1. 375 11/16 
1. 000 1��32 42° ��8 1. 125 �/.8 

. 929 1/2 36° 3/4 1. 125 3/4 

1. 180 15/32 34 ° 11/16 1. 305 11/16 
1. 170 15/32 34 ° 11/16 1. 295 11/16 

1. 180 15/32 36° 11/16 1. 305 11/16 
1. 153 1/2 36° 3/4 1. 323 3/4 
1. 167 1/2 36° �j� 1. 323 �;� 1. 117 1/2 38° 3 4 1. 305 3 4 

1. 062 3/8 36° 3/8 1.365 1/2 

2.067 7/16 38° 5/8 1. 323 21/32 
1.180 7/_16 34° ��8 1. 305 9/16 

1 1. 007 3/8 36° 3/8 1. 295 1/2 

L 

3 1/4 

3 1/4 
4 3/8 
4 3/8 
3 1/16 
4 
3 3/8 
3 
3 
3 
3 
3 
3 
3 
3 
3 

3 
3 
3 
3 
3 
3 
3 
3 
3 
3 

4 
3 
3 

3 1/4 
3 1/4 

3 1/4 
3 1/4 
3 1/4 
3 1/4 

4 

3 1/4 
3 ��4 
3 1/4 

!Key Way 
M Width 

.448 .127 

.448 .127 

. 323 . 158 

. 323 . 158 

.372 .158 

. 372 . 158 

. 372 .158 
0 .127 
0 .127 
0 .127 
0 .127 
0 . 127 
0 .127 
0 .127 
0 .189 
0 .127 

0 .127 
0 .127 
0 .127 
0 .127 
0 .127 
0 .127 
0 .127 
0 .189 
0 .127 
0 .127 

. 125 .158 
0 .127 
0 .127 

.180 .127 

.170 .127 

.180 .127 

. 198 .127 

. 198 .127 

.180 .127 

. 115 .158 

. 198 .127 

.180 . 127 

. 170 .127 

File in 
Printed in U. S. A. Equipment & Parts List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

Page 8 

I 
�E+F-� 

Part No. A 

PU -16t 6 15/32 
PU-23,S 7 1/2 
PU-25,S 7 1/2 
PU-27t 7 15/32 
PU-28t 5 15/32 
PU-34t 5 ���32 
PU-36t 5 15/32 
PU-44t 5 15/32 
PU-45t 5 15/32 
PU-45St 5 15/32 
PU-46t 5 ���32 
PU-54t 5 15/32 
PU-55t 5 15/32 
PU-55St 5 15/32 
PU-58t 5 31/32 
PU-60t 5 ���32 
PU-61t 5 31/32 
PU-62t 5 31/32 
PU -63t 5 3�j�2 
PU-64t 7 15 32 
PU-66t 7 1��32 
PU-67t 6 15/32 
PU-68t 6 15/32 
PU-88t 5 ���2 
PU-89j 7 15 32 
PU-103t 5 ���32 
PU-104t 6 15/32 
PU-I05t 6 15/32 
PU-107t 5 31/32 
PU-108t 5 31/32 
PU-110,S 6 ��2 
PU-117,S 6 1/2 
PU-118,S 6 1/2 
PU-119, S 6 1/2 
PU-124, 

St 5 31/32 
PU-141t 6 ���32 
PU-142t 5 15/32 
PU -143t 5 15/32 
PU-145t 5 31/32 
PU-146t 6 15/32 
PU-148t 5 3��32 
PU-149t 6 15/32 
PU-167t 5 15/32 
PU-172t 5 31/32 
PU-173t 5 31/32 
PU -l14t � ��j�� PU-176t 
PU-194t 5 31/32 
'PU-195t 5 31/32 

C. W. Only. 
Tapered . 990-. 875. 

B c 

. 750 4 1/16 

. 875 5 

. 875 5 

. 875 4 1/2 

. 669 3 

. 750 4 ��16 

. 669 3 3/4 

. 750 4 1/16 

. 750 3 5/16 

. 750 3 5ft6 

. 750 ; �/:� . 750 

. 750 3 13/16 

. 750 3 ����6 

. 669 3 3 4 

. 750 3 5(16 

. 750 3 9/16 

. 750 3 13/16 

. 750 4 :j�6 

. 875 4 1 2 . 5 ��2 

. 750 3 9/16 

. 750 3 5/16 

. 750 4 1/2 

. 875 4 13JJ2 

. 750 4 9(16 

. 750 4 9/16 

. 750 4 1/2 

. 750 4 9/16 

. 750 4 1'!2 

. 875 4 

. 875 4 11/16 

. 875 4 1/2 

. 875 3 5/16 

. 875 3 3/4 

. 750 4 

. 749 3 1/2 

. 749 3 1/2 

. 749 3 :? . 750 3 I 2 

. 749 3 1/2 

. 749 3 1/2 

. 749 4 1/2 

. 875 5 1/2 

. 875 3 3/4 

. 875 3 3�4 

. 875 4 1/2 

. 669 3 1/8 

. 669 3 3/8 

FAN TYPE PULLEY DATA 

D 

3 1/16 
3 5/8 
3 1/2 
3 \�? 
1 3 4 
3 ��16 
2 3/4 
3 1/16 
2 5/16 
2 5/16 
3 ��16 
2 9/16 
2 13/16 
2 1�?6 
2 3 4 
2 ��16 
2 9/16 
2 13/16 
3 :�i6 
3 1 8 
3 ��8 
2 9/16 
2 5/16 
3 1/8 
3 13f32 
3 9(16 
3 7/16 
3 1/8 
3 7/16 
3 1l8 
3 
3 1/16 
3 
2 3/16 

2 3/8 
2 1(2 
2 1/8 
1 7/8 
2 ��� 
I 7 8 
I 7(8 
2 1/8 
3 3/8 
3 7/8 
2 1/8 
2 3�8 
3 1/4 
2 1/16 
2 3/8 

E 

1. 042 
1. 625 
1. 625 
1. 263 
1. 136 
1. 066 
1. 042 
1. 097 
1. 097 
1. 097 
1. 097 
1. 097 
1. 097 
1. 097 
1. 013 
1. 066 
1. 066 
1. 066 
1. 066 
1. 263 
1. 649 
1. 042 
1. 042 
1. 300 
1. 638 
I. 198 
I. 142 
1.142 
1. 166 
1. 166 
1. 160 
I. 299 
I. 547 
1. 363 

2. 272 
1. 480 
1.198 
I. 299 
I. 166 
I. 142 
I. 166 
I. 142 
I. 198 
2. 210 
2. 210 
2. 272 
I. 185 
I. 069 
I. 069 

A-Fan Diameter 
B-Bore Diameter 
C- Pulley Diameter 
D-Groove Depth Diameter 
E-Center Line of Inner Groove to Face of Fan 
F-Distance Between Groove Center Lines 
G-L'1ner Groove Angle 

H-Inner Groove Width 

J -Outer End of Hub to Face of Fan 

K-Depth of Groove 
L-Outer Groove Angle 
M-Outer Groove Width 
N- Fan Clearance 
P-Inner End of Hub to Face of Fan 

F G H J K L 

15/32 36° 3/8 1. 385 1/2 36° 
15/16 34 ° 11/16 2. 235 11/16 34 ° 
1 1/4 36° 13/16 2. 235 3/4 36° 

3/4 38° ��� 2. 231 1��f6 38° 
27/32 34 ° 5 8 1. 323 5 8 34 ° 
1��32 36° ��8 1. 847 ��2 36° 

1/2 36° 3/8 1. 323 1/2 36° 
15/32 36° 3/8 1. 926 1/2 36° 
1���2 36° ��� 1. 488 :�� 36° 
15 32 36° 3 8 1. 488 I 2 36° 
1��32 36° ��8 1. 488 ��2 36° 
15/32 36° 3/8 1. 488 1/2 36° 
15/32 36° 3/8 1. 488 1/2 36° 
1���2 36° ��� 1. 488 :�� 36° 

1 2 36° 3 8 1. 372 1 2 36° 
1��32 36° ��8 1. 472 ��2 36° 
15/32 36° 3/8 1. 472 1/2 36° 
15/32 36° 3/8 1. 472 1/2 36° 
1���2 36° 3/8 1. 472 1/2 36° 
15 16 36" 1i/i6 2. 231 1i

'
1i6 36° 

1. 000 36° 13(16 1. 680 13(16 36° 
15/32 36° 3/8 1. 385 1/2 36° 
15/32 36° 3/8 1. 385 1/2 36" 

7�� 36° 1 ��i6 1. 926 �:��6 36° 
I 2 36" 3 8 2. 231 I 2 36° 

11(16 36° 1(2 1. 926 1(2 36° 
11/16 36" 1/2 1. 386 9/16 36° 

7/8 36" 11/16 I. 636 11/16 36° 
���16 36° 1/2 I. 848 �?6 36" 

7 8 36° 11f16 1. 848 11 16 36° 
21/32 36° ��8 1. 648 ��2 36" 
1 36° 13/16 2. 235 13/16 36° 
15/16 34 ° 3/4 2. 235 3/4 34 ° 
11/16 36° 1/2 I. 648 9/16 36° 

7/8 34. 11/16 2. 622 11/16 34. 
15(16 34" . 3/4 I. 626 3/4 34 ° 

7/8 34° 11/16 1. 926 11/16 34 ° 
I 1/4 34° 13/16 1. 926 13/16 34 ° YJ. 36° 1��16 1. 848 1�?6 36° 
I 1 4 34° 13 16 1. 636 13 16 34 ° 
I 1/4 34° 13(16 1. 848 13/16 34 ° 

7/8 36° 11/16 1. 636 11/16 36° 
11/16 36° 9/16 1. 488 11/16 36° 
I 36" 1w6 2. 622 �w6 36° 
1 36° 13 16 2. 622 13 16 36° 

7(8 34 11(16 2. 622 111(16 34 
5/8 36° 1/2 2. 231 5/8 36° 
9/16 36° 3/8 I. 372 1/2 36° 
9/16 36° 7/16 I. 372 1/2 36° 

M N 

3/8 4 3/8 
11/16 5 1/8 
13/16 5 1/8 

��� 
5 8 

5 :? 3 1 4 

��8 
3/8 

3 !�2 
3 1/4 

3/8 3 1/4 
��� 
3 8 

3 :�� 
3 1 4 

��8 
3/8 

3 �4 
3 1/4 

3/8 3 1/4 
��� 
3 8 

3 ��1 
3 3 8 

3/8 3 172 
3/B 3 1/2 
3/8 3 1/2 
3/8 3 :�� 

11
'
1i6 5 I 8 

13/16 5 1(8 
3/8 4 3/8 
3/8 4 3/8 

���
1
16 

3 8 
3 :�t 
5 I 8 

1(2 
1/2 

3 1(4 
4 3/8 

11/16 4 3/8 
1/2 4 

1lf16 4 
3�8 

13/16 
4 �4 
4 3/4 

3/4 4 3/4 
1/2 4 3/4 

11/16 3 liB 
3/4 4 3/8 

11/16 3 1/4 
13/16 3 1/4 
1!�16 
13 16 : 3/8 
13/16 4 
11/16 4 3/8 

9/16 3 1/4 
13/16 3 1/8 
13/16 3 1/8 

� � 1/2 
3/8 4 
1/2 4 

Kev Way 
p Width 

. 323 .158 

. 628 Spline 

. 628 Spline 

. 623 Spline 

. 448 .127 

. 535 .158 

. 448 . 127 

. 614 .158 

. 614 .158 

.172 . 158 

. 614 . 158 

. 614 . 158 

. 614 .158 

.172 . 158 

. 372 .158 

. 535 . 158 

. 535 .158 

. 535 .158 

. 535 .158 

. 623 Spline 

. 680 . 252 

. 323 . 158 

. 323 . 158 

. 614 .158 

. 623 Spline 

. 614 . 158 

. 323 .158 

. 323 . 158 

. 535 .158 

. 535 . 158 

.117 Spline 

. 628 Spline 

. 628 Spline 

.117 Spline 

. 622 S_j>line 

. 323 �T58 

. 614 . 158 

. 614 . 158 

. 535 . 158 

. 323 . 158 

. 535 . 158 

. 323 .158 

. 614 . 158 

. 622 Spline 

. 622 Spline 
� Spline 
. 622 Spline 
. 372 .158 
. 372 . 158 

File in 
Printed in U.S. A. Equipment & Parts List Binder 



ELECTRIC AUTOJ'LITE EQUIPMENT & PARTS LISTS 

FAN TYPE PULLEY OAT A Page 9 

(Issued 4 ·16-56) 

Part No. A B c D 

SP-165 4 15/32 . 750 5 3 1/2 
SP-190 4 15/32 . 669 4 15/16 3 1/8 
SP-197 4 31/32 . 669 4 15/16 3 1/8 
SP-213 4 3w2 . 984 3 w 2 1/2 
SP-243 4 15 32 . 750 4 I 2 3 
SP-265 4 ���32 . 669 4 2 ��2 
SP-266 4 15/32 . 669 4 2 5/8 
SP-267 4 31/32 . 669 4 3/4 3 3/8 
SP-301 4 31/32 . 750 4 1/2 3 1/8 
SP-365 5 15/32 . 669 4 9l16 3 7/i6 
SP-367, S 6 !�2 . 985 5 Y

.
4 3 ?1.

8 
SP-375 4 31/32 . 669 4 3/4 3 3/8 
SP-378 4 31/32 . 750 4 1/2 3 
SP-391 4 31/32 . 750 3 1/4 1 7/8 
SP-•118 6 1/2 . 875 5 3 3/8 
SP-436* I! �:j�� . 669 4 ���16 3 ��4 
SP-437* . 669 3 5/32 I 11/16 
SP-447 6 1/2 . 985 5 3 1/2 
SP-461 6 �? . 875 5 ��; 4 
SP-466 6 I 2 . 985 5 I 2 4 5/16 
SP-485 6 ��2 . 669 3 ��4 2 ��8 
SP-497 4 31/32 . 669 3 1/2! 2 1/8! 
SP-579 4 31/32 . 669 4 1/8 2 1/2 
SP-586 6 1/2 . 669 1 9/32 3 1/2 
SP-635 6 1/2 . 985 4 15l16 3 11ft6 
SP-687 7 ��2 . 875 4 2 5/8 
SP-702 4 31/32 . 750 4 1/2 3 
SP-710 7 1/2 . 875 4 7/8 3 1/2 
SP-711tt 5 5/8 . 788 4 1/2 3 1/4 
SP-714 6 1/2 . 875 5 1/4 3 7/8 
�P-"Ilb I� ��� . ij7o 

� I���� � ���:� SP-725 . 875 
SP-752 6 1/2 . 87" 4 11/16 3 1/16 
SP-754 6 1/2 . 875 4 :�� 3 
SP-758 4 31/32 . 669 4 I 2 3 
SP-783, A 7 !�2 . 875 5 3 ��2 
SP-784 4 31/32 . 750 3 1/2 2 1/8 
SP-816 4 31/32 . 750 5 9/16 3 15/16 
SP-820t 5 31/32 . 875 5 1/2 3 7/8 
SP-823t 6 15/32 . 750 4 1/2 3 
SP-825t 6 1�!

.
32 . 750 5 ��16 3 ���16 

SP-828t 5 31/32 . 750 5 9/16 3 15/16 
SP-829t 5 31/32 . 750 4 1/2 3 
SP-830 7 1/2 . 875 5 3 5/8 
SP-831 t 6 15/32 . 750 4 7/8 3 1l4 
SP-845,A, 

AS 4 31/32 . 669 4 1/8 2 11/16 
SP-847, A, 

ASt 5 31/32 . 875 3 3/4 2 1/8 
SP-848 5 15/32 . 750 4 1/2 2 7/8 
SP-851 t 5 3!�32 . 750 4 ��8 2 !1,2 
SP-855t 6 15/32 . 750 4 1/2 3 1/8 
SP-857t 5 31/32 . 750 4 1/2 3 1/8 

Inner V Di.a. is 4" Dia. "C" and 3" Dia. at "D". 
Special Ford. 

t C. W. Only. 
tt Threaded Bore . 7875-20. 

E 

. 893 I. 181 
1. 353 I. 037 I. 000 

. 937 

. 963 I. 134 
I. 007 I. 273 I. 656 
I. 134 
I. 000 
I. 007 
I. 549 

. 968 

. 968 I. 702 
I. 596 
I. 377 

. 773 I. 134 
I. 353 

. 773' 
I. 718 I. 625 I. 143 I. 625 I. 057 I. 656 I. 3UU 
I. 222 I. 300 I. 547 I. 290 I. 620. 
I. 000 
I. 504 
2. 210 I. 605 I. 357 I. 520 I. 767 
I. 627 
I. 216 

. 963 

2. 210 I. 366 I. 379 
I. 216 I. 832 

A-Fan Diameter 
B-Bore Diameter 
C-Pulley Diameter 

D-Groove Depth Diameter 
E-Center Line of Inn·er Groove to Face of Fan 
F-Distance Between Groove Center Lines 
G-Inner Groove Angle 

H-Inner Groove Width 
J -Outer End of Hub to Face of Fan 
K-Depth of Groove 

L-Outer Groove Angle 
M·Outer Groove Width 
N-Fan Clearance 
P-Inner End of Hub to Face of Faa 

F G H J K L 

I 1/8 36' 13/16 I. 643 3/4 36' 
3/4 34' 5/8 I. 125 19/32 34. 
3/4 34. 5/8 I. 375 19/32 34. 

l�j:6 45' 11/16 I. 658 �� 45. 
I I 4 36' 13/16 I. 643 3 4 36' I ��16 38' 2��32 I. 125 ��4 38' 

7/8 36' 3/4 I. 125 11/16 36' 
7/8 36' 3/4 I. 375 11/16 36' 

I 1/4 36' 13/16 I. 445 11/16 36' 
13l16 45' 19/32 1. 375 9ft6 45' 
1y

,
16 38' �1,4 I. 297 1!�16 38" 

7/8 36' 3/4 2. 125 11/16 36' 
1 1/4 36' 13/16 I. 643 3/4 36' 
1 1/4 36' 13/16 I. 445 11/16 36' I lft6 36' 13ft6 2. 235 13/16 36' 

��8 28. ��8 I. 375 2��32 28. 
7/8 28' 5/8 I. 375 5/8 28' 

27/32 38' 23/32 I. 297 3/4 38' 
���!6 38' 3/4 . 2. 235 5/8 38' 

3 4 28' 5/8 I. 297 lllf32 28' 
��8 36' 3��64 I. 255 7�16 36' 
3/4 34' 15/32 I. 375 11/16 34' 

I 1/16 34. 13/16 I. 375 13/16 34' 
5/8 36' 31/64 I. 255 7/8 36' 

13ft6 36' 5l8 I. 297 5/8 36' 
13/16 34' 1!�16 2. 625 1!�16 34. 

I 34. 13/16 2. 315 3/4 34. 
13/16 34' 11/16 2. 625 11/16 34' 
1�?6 28' 5/8 2. 198 3/4 28' 
15 16 36' 11/16 2. 235 11/16 36' 

� �� · 
���16 

3/4 �: ��� ��j:� ��
� I 36' 13/16 2. 235 13/16 36' 

15/16 34' ��; 2. 235 w 34' 
15f16 34. 3 4 I. 375 3 4 34. 

I !�4 36 ���16 2. 235 3�4 36 
15/16 34' 11/16 I. 643 11/16 34. I 36' 13/16 I. 786 13/16 36' I 36' 13/16 2. 622 13/16 36' 
15/16 34' 3/4 I. 586 3l4 34. 

I 36' ���16 I. 586 ���16 36' 
I 36' 13/16 I. 785 13/16 36' 

15/16 34' 3/4 I. 785 3/4 34' 
1 1/8 34' 11/16 2. 235 11/16 34. I lft6 36' 13l16 I. 586 13ft6 36' 

7/8 38' 5/8 I. 125 23/32 38' 

I 36' 13/16 2. 622 13/16 36' 
I 34. I I. 625 13ft6 34. I !1,16 34. 1�1,16 I. 786 ���16 34. 

15/16 36' 11/16 I. 586 11/16 36' 
15/16 36' 11/16 I. 786 11/16 36' 

M N 

13/16 3 1/8 
5/8 2 7/8 
5/8 3 3/8 

11/16 3 �jr 13l16 3 I 8 
2��32 

3/4 
2 z�� 
2 7/8 

3/4 3 3/8 
13/16 3 3/8 
19/32 4 

��4 
3/4 

4 ��4 
3 3/8 

13/16 3 1/8 
13/16 3 ��� 
13/16 4 3 4 

��8 
5/8 

3 ��8 
3 3/8 

23/32 4 3/4 
��1 
5 8 

4 ��! 
4 3 4 

3��64 
5/8 

4 ��� 
3 3/8 

13/16 3 3/8 
31/64 

5l8 
4 1/4 
4 3/4 

1!�16 
13/16 

� lj8 

11/16 5 1/8 
5/8 3 1/4 

1i/i6 4 3/4 l�/!6 ! �/! 
13/16 4 3/4 

��; 4 3/4 
3 4 3 3/8 

���16 
11/16 

5 ��8 
3 1/8 

13/16 3 
13/16 

3/4 
3 1/8 
3 lf16 

���16 
13/16 

3 1�16 
3 1/16 

3/4 3 1/16 
11/16 
13l16 

5 1/8 
3 1l16 

5/8 3 

13/16 3 1/8 
13ft6 4 
���16 
11/16 

3 !�16 
3 1/16 

11/16 4 

Key Way 
p Width 

. 268 .158 
0 . 127 
0 . 158 

. 283 .127 

. 268 .158 
0 .127 
0 .127 
0 .158 

.070 . 158 
0 . 158 

.172 .158 
0 .158 

. 268 .158 

. 070 .158 

. 172 Spline 
0 .158 
0 .158 

.172 .158 

.172 Spline 

.172 .158 

. 255 .158 
0 .158 
0 .158 

. 255 . 158 

.172 .158 

. 625 Spline 

. 268 .158 

. 625 Spline 

.437 tt 

.172 Spline 

:��� Spline 
Spline 

.172 Spline 

. 172 Spline 
0 .158 

.nt �pine 

. 268 . 158 

. 473 .158 

. 622 Spline 

. 273 . 158 

. 273 .158 

. 473 .158 

. 473 .158 

.172 Spline 

. 273 . 158 

0 .127 

. 622 Spline 

. 250 .158 

. 473 .158 

. 273 .158 

. 473 . 158 

File in 

Printed in U.S. A. Equipment & Parts List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

Page 10 

Part No. A B c 

SP-866,A, 
AS 7 1/2 . 875 5 

SP-871t 6 15/32 . 750 4 1/2 
SP-872t 6 15/32 . 750 4 i�� 
SP-876t 6 15/32 . 750 4 1 8 
SP-878t 6 1��32 . 750 5 ��2 
SP-883t 6 15/32 . 750 4 1/2 
SP-897t 5 3���2 . 669 4 1/2 
SP-938t 6 15 32 . 750 4 
SP-948,A, 

ASt 5 15/32 . 750 4 
SP-959,A, 

Bt 5 15/32 . 750 3 1/2 
SP-965t 5 31/32 . 750 4 

t c. w. Only. 

!=AN TYP� PULL�Y DATA 

D E 

3 3/8 1. 627 
3 1/8 1. 323 
3 ��t 1. 323 
2 1 2 1.323 
4 1{8 1.183 
3 1. 712 
3 1. 291 
2 3/8 1.142 

2 3/8 1.300 

2 1/8 1. 300 
2 1/2 1.167 

A-Fan Diameter 
B-Bore Diameter 
C-Pulley Diameter 
D-Groove Depth Diameter 
E-Center Line of Inner Groove to Face of Fan 
F-Distance between Groove Center Lines 
G-Inner Groove Angle 

H-Inner Groove Width 
J -Outer End of Hub to Face of Fan 
K-Depth of Groove 

L-Outer Groove Angle 
M-Outer Groove Width 
N-Fan Clearance 
P-Inner End of Hub to Face of Fan 

F G H J K L 

1 1/16 36" 13/16 2. 235 13/16 36" 
15/16 36" 11/16 1. 635 11/16 36" 

1 ��:6 36" 1��:6 1. 635 1���6 36" 
1 1 16 34" 13 16 1. 635 13 16 34. 

?�8 36" ��4 1. 635 1!�16 36 
15/16 34" 3/4 1. 635 3/4 34" 
1��!6 34. 3/4 1. 372 3/4 34" 

1 1 4 34" 13/i6 1. 635 1ll16 34" 

1 1/4 34" 13/16 1. 926 13/16 34" 

15/16 34 • 11/16 1. 926 11/16 34" 
1 1/4 34" 13/16 1. 848 3/4 34" 

M N 

13/16 5 1/8 
11/16 4 3/8 
1�?6 
13 16 

4 ��� 
4 3 8 

]f 43(� 
4 3/8 

3/4 3 ��f 
13/i6 4 3 8 

13/16 3 1/4 

11/16 3 1/4 
13/16 4 

Key Way 
p Width 

.172 Spline 

. 323 • 158 

. 323 .158 

. 323 .158 
� .158 
. 323 .158 
. 372 .158 
. 323 .158 

. 614 .158 

. 614 .158 

. 535 . 158 

File in 

Printed in U. S. A. 
Equipment & Parts List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
C0-1300 GENERATOR PARTS LIST C0-1300 

Frame & Field Assembly & Parts Used With 

Part 
No. 

No. 
Used Name of Part 

1 2 3 4 5 
14L05 2 5/16 Lock Washer 
23564 2 Frame Screw 

(24062) 1 Frame & Field Assy. 
23450 2 Frame Screw Ins. Tube 
23874 4 Pole Piece 
23876 1 Field Coil Assy. - Comp. 
20064 1 Ins. Tube 
22367 1 Terminal 
22773 1 Terminal 
22897 1 Ins. Bushing 
23210 3 Lead Insulation 
23594 1 C.B. Lead Assy. 
22268 2 Wire Clip 
22367 2 Terminal 
22897 1 Ins. Bushing 
23877 1 Field Coil - U.R. 
23878 1 Field Coil - L.R. 
23879 1 Field Coil - L.L. 
23880 1 Field Coil - U.L. 
23920 1 Head Band Aligning Pin 

14205412 8 Pole Piece Screw 

Comm. End Plate Assembly & Parts Used With 

14156 4 #6 Lock Washer 
14L60 3 #10 Lock Washer 
22116 1 Gasket 
22600 1 Ball Brg. - S.A.E. #202 
23663 1 Bearing Spacer 
23669 1 C.E. Cap Cover 
23703 1 Brush - 3rd 
23846 2 Brush - Main 

(23881) 1 Comm. End Plate Assy. 
20660 3 #6 Skpf. Washer 
22139 1 1/4 Oiler - Hinged Top 
22157 1 Felt Washer 
22158 1 Felt Washer Retainer 
22599 1 Lock Spring Ring 
22605 1 Felt Guard 
22748 1 Spring Washer 
22750 1 Snap Ring 
23417 1 3rd Brush Plate Adjusting 

23551 

23671 
23852 
24011 

23585 
24063 

17156004 
14156004 
20160004 

1 
2 
1 

1 
1 
3 
4 
3 

Pinion 
3rd Brush Plate Retaining 
Spring 
Felt Wick 
Brush Spring 
3rd Brush Holder Plate 
Assembly 

Brush Spring 
Comm. End Plate Part Assy. 
#6-32xl/4 Rd. Hd. Screw 

#6-32xl/4 Rd. Hd. Screw 
#10-32xl/4 Rd. Hd. Screw 
1 2 3 4 5 

Armature Assembly & Parts Used With 

Part No. 
No. Used Name of Part 

16544 
23544 
23840 
23865 

22169 
23841 
23847 
40210 

24N7600 
20117 
20134 
20688 
21248 
22169 
22676 
22678 
22679 
23150 

14156004 
14158004 
24160006 
24160004 

1 2 3 4 5 
1 1/4-20 Set Screw 
1 9/16-18 Hex. Nut 
1 Ventilating Fan 
1 Armature Assembly 

Miscellaneous Parts 

2 #10 Lock Washer 
1 Drive End Head 
1 Head Band Assembly 
1 C.B. & Reg. Assembly 
1 #10-32 Hex. Nut 
1 #6 Lock Washer 
1 Fuse Retainer 
1 #10 Skpf. Washer 
1 Cover 
2 #10 Lock Washer 
1 Spring 
1 Fuse - 5 Amp. 
1 Insulation 
1 Base Insulation 
1 #6-32xl/4 Rd. Hd. Screw 
2 #8-32xl/4 Rd. Hd. Screw 
2 #10-32x3/8 Rd. Hd. Screw 
2 #10-32xl/4 Rd. Hd. Screw 

1 2 3 4 5 

(Issued 9-25-35) 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. Br. stocking sub-paru the 
complete put can be asiealbled as needed." 

Equipment & Patta Lists Binder 



_2_ 

22.c000 

� 

� 
� 

SECTION THRu'ARA' 

TO ARMATURE. TERMINAl.. 
ON REGULATOR 

� 

2.32:10 

r 

23210 

222"8 

22.3(07 

TO INSULATED 
MAIN 8RU5H 

� 

23878 

() 
0 

I 
...... 

w 
0 
0 

(j) 
m 

z 
m 

;;c 
)> 
-I 
0 
;;c 

r 
r 

c 
(f) 
-I 
;;c 
)> 
-I 

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
C0-1304 GENERATOR PARTS LIST C0-1304 

Frame x Field Assembly & Part�_Used With Armature Assembly & Parts U�ed WitQ. 

Part 
No. 

14L05 
236:15 
23'750 
23'763 
24000 
24001 

( 24064) 
23450 
238'74 
238'76 
20064 
2236'7 
22773 
22897 
23210 
23594 
22268 
22367 
22397 
23d'7'7 
23878 
238'79 
23880 
23920 

14205412 

Comm. End 

14L56 
14L60 
22116 
22600 
23669 
23703 
23846 

(23881) 
20660 
22139 
22157 
22153 
22599 
22605 
22743 
22750 
2341'7 

23551 

23671 
23352 
24011 

23585 
24063 

1'7156004 
14156004 
20160004 

No. 
Used Name of Part 

1 2 3 4 5 
2 5/16 Lock Washer 
2 Frame Screw 
1 Mounting Bracket 
4 5/16 -l.Jx7 /16 Flat Hd. Sc. 
1 3/4-16 Hex. Nut 
1 3/4 Lock Washer 
1 Frame & Field Assy. 
2 Frame Screw Ins. Tube 
4 Pole Piece 
1 Field Coil Assy. - Comp. 
1 Insulating Tube 
1 Terminal 
1 Terminal 
1 Insulating Bushing 
3 Lead Insulation 
1 C.B. Lead Assy. 
2 Wire Clip 
2 Terminal 
1 Ins. Bushing 
1 Field Coil - U.R. 
1 Field Coil - L.R. 
1 Field Coil - L.L. 
1 Field Coil - U,L, 
1 Head Band Aligning Pin 
8 Pole Piece Screw 

Plate Assembly & Parts Used With 

4 #6 Lock Washer 
3 #10 Lock Washer 
1 Gasket 
1 Ball Brg. - S.A.E. #202 
1 C.E. Cap Cover 
1 Brush - 3rd 
2 Brush - Main 
1 Comm. End Plate Assy. 
3 #6 Skpf. Washer 
1 1/4 Oiler - Hinged Top 
1 Felt Washer 
l Felt Washer Retainer 
1 Lock Spring Ring 
1 Felt Guard 
1 Spring Washer 
1 Snap Ring 
1; 3rd Brush Plate Adjusting 

Pinion 
3 3rd Brush Plate Retaining 

Spring 
l Felt. Wick 
2 Brush Spring 
l 3rd Brush Holder Plate 

Assembly 
1 Brush Spring 
1 Comm. End Plate Part Assy. 
3 #6-32xl/4 Rd. Hd. Screw 
4 #6-32xl/4 Rd. Hd. Screw 
3 #10-32xl/4 Rd. Hd. Screw 

1 2 3 4 5 

Part 
No. 

23329 
23544 
23709 
23i359 

No. 
Used Name of Part 

1 2 3 4 5 
1 #7 Woodruff Key 
1 9/16-18 Hex. Nut 
1 Armature Assembly 
1 Drive Pulley 

Drive Encl Head Assembly 6. Parts Used With 

2385'7 
14L58 
13040 
23431 
23553 
23559 
23560 
23561 
23562 
23563 
23844 
23856 

17158006 

22169 
23861 
40210 

24N7600 
2011'7 
20134 
2068<3 
21243 
22169 
226'76 
22678 
22679 
23150 

14156004 
14158004 
24160006 
24160004 

1 Drive End Head Assy. 
4 #8 Lock Washer 
1 1/4 Oiler - Press in Type 
1 Ball Brg. - S.A.E. #205 
1 Bearing Retainer 
1 Felt Washer Retainer 
2 Gasket 
1 Felt Washer 
l Felt Washer Retainer 
1 Felt Washer 
1 Oil 'iHck 
1 Drive End Head 
4 #8-32x3/8 Rd. Hd. Screw 

Miscellaneous Parts 

2 #10 Lock Washer 
1 Head Band Assembly 
1 G.B. � Reg. Assembly 
1 #10-32 Hex. Nut 
1 #6 Lock Washer 
1 Fuse Retainer 
1 #10 Skpf. Washer 
1 Cover 
2 #10 Lock Washer 
1 Spring 
1 Fuse - 5 Ampere 
1 Insulation 
1 Base Insulation 
1 #6-32xl/4 Rd. Hd. Screw 
2 #8-32xl/4 Rd. Hd. Screw 
2 #l0-32x3/8 Rd. Hd. Screw 
2 #10-32xl/4 Rd. Hd. Screw 

1 2 3 4 5 

(Issued 9-27-35) 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Paru Lists Binder 



� .... 
�1�0004 

22139 

� 

23544 

�t·� � 
j" f� I 

� 
\� 

·� 

I t41s"oo4 

23417 

22748 �- 22750 

SE.C...TION THRu"A.�A' 

TO ARMATURE TERMINAL 
ON RE6ULATOR 

223"7 

2:3880 

� 

TO THIRD 
BRUSH} 

TO INSULATED 
MAIN' BRUSH 

l"'l205412 / 

23879 
2.3210 / 

TO FIELD TE�MINAL 
ON 

I 3 04 0 ______.o 

2385<. 

24000 

� 

() 
0 

I ....... 
w 
0 
� 

(j) 
m 
z 
m 
;v 
)> 
-1 
0 
;v 
-
r 
r 

c 
(f) 
-1 
;v 
)> 
-1 

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
AUTO-LITE OWEN-DYNETO C0-1305 GENERATOR PARTS LIST C0-1:305 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 

Part 
No. 

14105 
24033 

( 24068) 
23400 
23450 
24036 
20064 
22367 
2277.3 
232 10 
23877 
23378 
23879 
23880 
24006 
22268 
22367 
22897 
26950 

14205412 

No. 
Used Name of Part 

1 2 3 4 5 
2 5/16 Lock Washer 
2 Frame Screw 
1 Frame & Field Assy. 
4 Pole Piece 
2 Frame Screw Ins. Tube 
1 Field Coil Assy. - Comp. 
1 Ins. Tube 
1 Terminal 
1 Terminal 
3 Lead Insulation 
1 Field Coil - U.R. 
1 Field Coil - L.R. 
1 Field Coil - L.L. 
1 Field Coil - U.L. 
1 C.B. Lead Assy. 
2 Wire Cllp 
2 Terminal 
1 Ins. Bushing 
1 Ins. Washer 
8 Pole Piece Sc�ew 

Part No. 
No. Used Name of Part 

1 2 3 4 5 
GAA-69 1 Lock Spring Ring 

GG-238 1 Oil Thrower - D.E. 
MF -80 1 Plain Steel Washer 

16544 1 1/4-20 Set Screw 
23448 1 Armature Shaft Nut 
23840 1 Ventilating Fan 
24003 1 Armature Assembly 
24073 1 Plain Steel Rasher 

Drive End Head Assembly & Parts Used With 

24047 
13040 
22711 
24008 

22169 
23861 
40300 

1 Drive End Head Assy. 
1 1/4 Oller - Press in Type 
1 Ball Brg. - S.A.E. #204 
1 Drive End Head 

Miscellaneous Parts 

2 #10 Lock Washer 
1 Head Band Assembly 
1 C.B. & Reg. Assy. 
1 #10-32 Hex. Nut 

Comm. End Plate Assembly & Parts Used With 

24N7600 
20ll7 
20134 
20688 
21248 
22169 
22676 
226'78 
22679 
23150 

1 #6 Lock Wcsher 
1 Fuse Retainer 

14L60 
23703 

(24007) 
20660 
22139 
22711 
22748 
22750 
23406 
23417 

23440 
2Zo442 
23444 
23445 
23446 
23551 

23585 
24011 

23585 
24046 

24065 
17156004 

24048 
20160004 

3 #10 Lock Washer 
1 Brush - 3rd 
1 Comm. End Plate Assy. 
3 #6 Skpf. Washer 
1 1/4 Oller - Hinged Top 
1 Ball Brg. - S.A.E. #204 
1 Spring Washer 
1 Snap Ring 
1 C.E. Bearing Cover 
1 3rd Brush Plate Adjusting 

Pinion 
l Felt Washer 
1 Gasket 
1 Felt Washer Retainer 
1 Bearing Retainer 
1 Bearing Retainer Ring 
2 3rd Brush Plate Retain'g 'spring 
2 Brush Spring 
1 3rd Brush Holder Plate 

Assembly 
1 Brush Spring 
1 3rd Brush Plate Retain'g 

Spring 
1 C.E. Plate Part Assy. 
3 #6-32xl/4 Rd. Hd. Screw 
2 Brush - Main 
:3 #10-32xl/4 Rd. Hd. Screw 

1 2 3 4 5 

14156004 
14158004 
24160006 
24160004 

Printed in U.S. A. 

1 #10 Skpf. Washer 
1 Cover 
2 #10 Lock Washer 
1 Spring 
1 Fuse - 5 Amps. 
1 Insulation 
1 Base Insulation 
1 #6-32xl/4 Rd. Hd. Screw 
2 #8-32xl/4 Rd. Hd. Screw 
2 #10-32x3/8 Rd. Hd. Screw 
2 #10-32xl/4 Rd. Hd. Screw 

1 2 3 4 5 / 

(Issued 12 -5-35) 

File ill 
Equipment a. Parts Lisa Binder 

"NOTE: Where part numbers are ahown in parenthesis 
they are lor releren�e only. By st�king sub-parts the 
�omplete part �an be assembled as needed." 



() 
0 

I 
-

w 
0 
01 

(j) 
m 
z 
m 
;;v 

� 
0 
;;v 

r 
r 
c 
(/) 
-i 

� 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
AUTO-LITE OWEN-DYNETO C0-1306 GENERATOR PARTS LIST C0-1306 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 

Part 
No. 

l4L05 
23695 

( 24069) 
23400 
23450 
23920 
24034 
20064 
22367 
22773 
22897 
23210 
24006 
22268 
22367 
22897 
24028 
24029 
24030 
24031 

14205412 

No. 
Used 

2 
2 
1 
4 
2 
1 
1 
1 
1 
1 
1 
3 
1 
2 
2 
1 
l 
1 
l 
1 
8 

Name of Part 
1 2 3 4 5 
5/16 Lock Washer 
Frame Screw 
Frame & Field Asay. 

Pole Piece 
Frame Screw Ins. Tube 
Head Band Aligning Pin 
Field Coil Asay. - Comp. 

Ins. Tube 
Terminal 
Terminal 
Ins. Bushing 
Lead Ins. 
C.B. Lead Assy. 

Wire Clip 
Terminal 
Ina. Bushing 

Field Coil - U.R. 
Field Coil - L.R. 
Field Coil - L.L. 
Field Coil - U.L. 

Pole Piece Screw 

Part 
No. 

16544 
24015 
24018 
24021 
24061 

No. 
Used Name of Part 

1 2 3 4 5 
1 1/4-20 Set Screw 
1 Armature Assembly 
1 Armature Shaft Sracer 
1 Armature Shaft Collar 
1 Ventilating Fan 

Drive End Head Assemb}y & Parts Used With 

24017 
14L58 
13040 
23426 
23431 
24016 
24019 
24 022 

17158005 

21624 

1 Drive End Head Assembly 
4 #8 Lock Washer 
1 1/4 Oiler - Press in Type 
1 Felt Washer 
1 Ball Brg.-S.A.E. #205 
1 Drive End Head 
1 Felt Washer Retainer 
1 Bearing Retainer 
4 #B-32x5/16 Rd. Hd. Screw 

Miscellaneous Parts 

1 C.B. & Reg. Asay. 
1 #10 -32 Hex. Nut 
1 #6 Lock Washer 

Comm. End Plate Assembly & Parts Used With 

24N7600 
20117 
20134 
20688 
20758 
21248 
22169 
22676 
22679 
23150 

1 Fuse Retainer 
1 #10 Skpf. Washer 

14L56 
14L60 
22116 
22600 
23544 
23663 
23669 
23703 
23846 

( 24049) 
20660 
22139 
22157 
22158 
22599 
22605 
22748 
22750 
23417 

23551 

23671 
23852 
24011 

23585 
24067 

17156004 
14156004 
20160004 

4 
3 
1 
1 
1 
1 
1 
1 
2 
1 
3 
1 
1 
1 
1 
1 
1 
1 
1 

3 

1 
2 
1 

1 
1 
3 
4 
3 

#6 Lock Washer 
#10 Lock Washer 
Gasket 
Ball Brg. - S.A.E. #202 
9/16-18 Hex. Nut 
Bearing Spacer 
C.E. Cap Cover 
Brush - 3rd 
Brush - Main 
Comm. End Plate Assy. 

#6 Skpf. Washer 
1/4 Oiler - Hinged Top 
Felt Washer 
Felt Washer Retainer 
Lock Spring Ring 
Felt Guard 
Spring Washer 
Snap Ring 
3rd. Br. Plate Adjusting 
Pinion 
3rd. Br. Plate Retaining 
Spring 
Felt Wick 
Brush Spring 
3rd. Br. Holder Plate 
Assembly 

Brush Spring 
C.E. Plate Part Asay. 
#6-32xl/4 Rd. Hd. Sc. 

#6-32xl/4 Rd. Hd. Screw 
#10-32xl/4 Rd. Rd. Screw 
1 2 3 4 5 

14156004 
14158004 
24160006 

22169 
23861 

24160004 

Printed ia U.S. A. 

1 Fuse - 7 1/2 Amps. 
1 Cover 
2 #10 Lock Washer 
1 Spring 
1 Insulation 
1 Base Insulation 
1 #6 -32xl/4 Rd. Rd. Screw 
2 #B-32xl/4 Rd. Rd. Screw 
2 #10-32x3/8 Rd. Rd. Screw 
2 #10 Lock Washer 
1 Head Band Assembly 
2 #10-32xl/4 Rd. Hd. Screw 

1 2 3 4 5 

(Issued 12 -3-35) 

File in 
Equipment a Puu Lisa Binder 

"NOTE: Where put aumbe.rt are ahoW'a in parenthesis 
they ate fw refeteoce ooly. By ltockiot Nb-parts the 
complete pan em be uaembled u aeeaect:· 



��w \� -· --� � 
o :r!;) 

� I fo fi�: ... J� "" :::7" /eo,<;.coo4 � 1 / <"o��o � 
� ;;:r £3�71 

14t5c;oot:: � 

14Z'0541Z /� 

142!054/Z 

n 
0 

I ...... 
w 
0 
0. 

(j) 
m 
z 
m 

� 
-I 
0 
;:v 

r 
r 
c 
Vl 
-I 
:;o 
)> 
-I -
0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
AUTO-LITE OWEN-DYNETO C0-1307 GENERATOR PARTS LIST C0-1307 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 

Part 
No. 

14L05 
23695 

( 24071) 
23400 
23450 
23920 
24027 
20064 
22367 
22773 
22897 
23210 
23731 
22268 
22367 
22897 
24028 
24029 
24030 
24031 
24058 
26950 

14205412 

Comrn. End 

14L60 
23703 
23846 

( 24057) 
14158 
2066-0 
22139 
22711 
22748 
22750 
23406 
23417 

23440 
23442 
23444 
23445 
23446 
23551 

23852 
23855 
24011 

23585 
24066 

17156004 
17158006 
20160004 

No. 
Used Name of Part 

1 2 3 4 5 
2 5/16 Lock Washer 
2 Frame Screw 
1 Frame & Field Assy. 
4 Pole Piece 
2 Frame Screw Ins. Tube 
1 Head Band Aligning Pin 
1 Field Coil Assy. - Comp. 
1 Ins. Tube 
1 Terminal 
1 Terminal 
1 Ins. Bushing 
3 Lead Ins. 
1 C.B. Lead Assy. 
2 Wire Clip 
2 Terminal 
1 Ins. Bushing 
1 Field Coil - U.R. 
1 Field Coil - L.R. 
1 Field Coil - L.L. 
1 Field Coil - U.L. 
1 Aligning Dowel 
1 Insulating Washer 
8 Pole Piece Screw 

Plate Assembly & Parts Used With 

3 #10 Lock Washer 
1 Brush - 3rd 
2 Brush - Main 
1 Comm. End Plate Assy. 
4 #8 Lock Washer 
3 #6 Skpf. Washer 
1 1/4 Oiler - Hinged Top 
1 Ball Brg. - S.A.E. #204 
1 Spring Washer 
1 Snap Ring 
1 C.E. Bearing Cover 
1 3rd Brush Plate Adjusting 

Pinion 
1 Felt Washer 
1 Gasket 
1 Felt Washer Retainer 
1 Bearing Retainer 
1 Bearing Retainer Ring 
3 3rd Brush Plate Retain'g 

Spring 
2 Brush Spring 
1 011 Wick 
1 3rd Brush Holder Plate 

Assembly 
1 Brush Spring 
1 C.E. Plate Part Assy. 
3 #6-32xl/4 Rd. Hd. Sc. 
4 #8-32x3/8 Rd. Hd. Sc. 
3 #l0-32xl/4 Rd. Hd. Screw 

1 2 3 4 5 

Part 
No. 

10L09 
13348 
22164 
23448 
24023 
24025 

No. 
Used 

1 
1 
1 
1 
1 
1 

Name of Part 
1 2 3 4 5 
9/16 Lock Washer 
#6 Woodruff Key 
9/16-18 Hex. Nut 
Armature Shaft Nut 
Drive Pulley 
Armature Assembly 

Drive End Head Assembly & Parts Used With 

23729 
13040 
22711 
23407 
23442 
23693 
24081 
24082 
24083 

17258006 

21624 
24N7600 

20117 
20134 
20688 
20758 
21248 
22169 
22676 
22679 
23150 

14156004 
14158004 
24160006 

22169 
23861 

24160004 

1 Drive End Head Assy. 
1 1/4 Oiler - Press in Type 
1 Ball Brg. - S.A.E. #204 
1 Bearing Retainer 
1 Gasket 
1 D.E. Head 
1 Felt Washer 
1 Felt Retainer 
1 Felt Guard 
4 #8-32x3/8 Flat Rd. Screw 

Miscellaneous Parts 

1 C.B. & Reg. Assy. 
l #10-32 Hex. Nut 
l #6 Lock Washer 
l Fuse Retainer 
1 #10 Skpf. Washer 
1 Fuse - 7 1/2 Amps. 
1 Cover 
2 #10 Lock Washer 
1 Spring 
1 Insulation 
1 Base Insulation 
1 #6-32xl/4 Rd. Rd. Sc. 
2 #8-32xl/4 Rd. Rd. Sc. 
2 #10-32x3/8 Rd. Rd. Sc. 
2 #10 Lock Washer 
1 Head Band Assembly 
2 #10-32xl/4 Rd. Hd. Screw 

1 2 3 4 5 

(Issued 12-5-35) 

Printed in U.S. A. File iD 

"NOTE; Where part numbers arc ahown iD parenthesis 
they are for reference only. By stocking sub-parts the 
complete pan can be assembled as needed.'' 

Equipment &: Pans Lists Binder 



23852 

17J5800tC 

F/rf:2:::"o� 
i �.� r: ... � 

I fi F I I i 

8ti<D0004 

TO li'£GULAT0r? 

2403/ 

Z'4030 

Z3210 I 

� 

sr 
\172580010 

Z31i>93 

_/"""\�4028 

·3040 
r 

24082 

24058 

23ZIO 

TO INSULATED 

MAIN Bf?USH 

() 
0 

I 
...... 

w 
0 
'-.1 

(j) 
m 
z 
m 
;v 

� 
0 
;v 

r 
r 
c 
(./) 
-1 
;v 
)> 
-1 

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
AUTO-LITE OWEN -DYNETO C0-1309 GENERATOR PARTS LIST C0-1309 

Frame & Field Assembly & Parts Used. With Armature Assem_9ly & Part..§I_Q_s� With 

Part 
No. 

14L05 
23695 

( 24078) 
23450 
23874 
24076 
20064 
22367 
22773 
23210 
23731 
22268 
22367 
22897 
23877 
23878 
20879 
23880 

14205412 
26950 

14L60 
23?03 
23846 

(24074) 
14L58 
20660 
22139 
22711 
22748 
22750 
23406 
23417 

23440 
23442 
23414 
23445 
23446 
23551 

23852 
23855 
24011 

23585 
24088 

171.56004 
17158006 
20160004 

No. 
Used Name of Part 

1 2 3 4 5 
2 5/16 Lock Washer 
2 Frame Screw 
1 Frame & Field Assy. 
2 Frame Screw Ins. Tube 
4 Pole Piece 
1 Field Coil Assy. - Comp. 
1 Ins. Tube 
1 Terminal 
1 Terminal 
3 Lead Assy. 
1 C.B. Lead Assy. 
2 Wire Clip 
2 Terminal 
1 Ins. Bushing 
1 Field Coil - U.R. 
1 Field Coil - L.R. 
1 Field Coil - L.L. 
1 Field Coil - U.L. 
8 Pole Piece Screw 
1 Insulating Washer 

3 #10 Lock 1Nasher 
1 Brush - Third 
2 Brush - Main 
1 Comm. End Plate Assy. 
4 #8 Lock Washer 
3 #6 Skpf. Washer 
1 1/4 Oiler - Hinged Top 
1 Ball Brg. - S.A.E. #204 
1 Spring Washer 
1 Snap Ring 
1 C.E. Bearing Cover 
1 3rd Br. Plate Adjusting 

Pinion 
1 Felt Washer 
1 Gasket 
1 Felt Washer Retainer 
1 Bearing Retainer 
1 Bearing netainer Ring 
3 3rd Brush Plate Retain'g 

Spring 
2 Brush Spring 
1 Oil Wick 
1 3rd Brush Holder Plate 

Assembly 
1 Brush Spring 
1 Comm. End Plate Part Assy. 
3 #6-32xl/4 Rd. Hd. Screw 
4 #B-32x3/8 Rd. Hd. Screw 
3 #10-32xl/4 Rd. Hd. Screw 

1 2 3 4 5 

Part No. 
No. Used Name of Part 

1 2 3 4 5 
13348 
23389 
23448 
23691 
23714 
23719 
23724 

Drive End 

23729 
13040 
22711 
23407 
23442 
23693 
24081 
24082 
24083 

17258006 

22169 
23730 
40300 

24N7600 
20117 
20134 
20688 
21248 
22169 
22676 
22678 
22679 
23150 

14156004 
14158004 
24160006 
24160004 

1 
1 
1 
1 
1 
1 
1 

#6 Woodruff Key 
Thrust Washer 
Armature Shaft Nut 
Armature Assembly 
Drive Pulley 
Bearing Spacer 
7/16-20 Hex .. Nut 

Head Assembly & Parts Used With 

1 Drive End Head Assy. 
1 1/4 Oiler - Press in Type 
1 Ball Brg. - S.A.E. #204 
1 Bearing Retainer 
1 Gasket 
1 D.E. Head 
1 Felt Washer 
1 Felt Retainer 
1 Felt Guard 
4 #8-32x3/8 Flat Hd. Screw 

Miscellaneous Parts 
2 #10 Lock Washer 
1 Head Band Assembly 
1 C.B. & Reg. Assy. 
1 #10-32 Hex . Nut 
1 #6 Lock Washer 
1 Fuse Retainer 
1 #10 Skpf. Washer 
1 Cover 
2 #10 Lock Washer 
1 Spring 
1 Fuse - 5 Amps. 
1 Insulation 
1 Base Insulation 
1 #6-32xl/4 Rd. Hd. Screw 
2 #8-32xl/4 Rd. Hd. Screw 
2 #10-32x3/8 Rd. Hd. Screw 
2 #l0-32xl/4 Rd. Ed. Screw 

1 2 3 4 5 

(Issued 11-26-35) " 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts Lists Binder 



i!!.5417 

i!!0/60004, 
2'3210 

z=93 

227// r 
ri �719 

C40BP 

() 
0 

I 
__. 

w 
0 
'() 

(j) 
m 

z 
m 

:;;v 

� 
0 
:;;v 

r 
r 
c 
(f) 

-i 
;;v 
)> 
-i 

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
C0-1336 GENERATOR PARTS LIST C0-1336 

Frame & Field Assembly & Parts Used 'Nlth Armature Assembly & Parts Used With 

Part 
No. 

l4L05 
23695 

( 24211) 
23400 
234SO 
23920 
24152 
22268 
22367 
23210 
24028 
24029 
24030 
24031 
24156 
22268 
22367 
2415� 
24154 

14205412 

No. 
Used Name of Part 

1 2 3 4 5 
2 5/16 Lock '.Vasher 
2 Frame Screw 
1 Frame & Field Assy. 
4 Pole Piece 
2 Frame Screw Ins. Tube 
1 Head Band Aligning Pin 
1 Field Coil Assy. - Comp. 
2 Wire Clip 
2 Terminal 
3 Lead Insulation 
1 Field Coil - U.R. 
1 Field Coil - L.R. 
1 Field Coil - L . L. 
1 Field Coil - U.L. 
1 G.B. Lead Assy. 
2 Wire Clip 
2 Terminal 
1 Insulating Bushing 
1 Insulating Washer 
8 Pole Piece Screw 

Part 
No. 

16544 
2401:1 
24018 
24021 
24061 

No. 
Used Name of Part 

1 2 3 4 5 
1 1/4-20 Set Screw 
1 Armature Assembly 
1 Armature Shaft Spacer 
1 Armature Shaft Collar 
1 Ventilating Fan 

Drive End Head Assembly & Parts Used With 

24017 
14L58 
13040 
23426 
23431 
24016 
24019 
24022 

17158005 

1 Drive End Head Assy. 
4 #8 Lock Washer 
1 1/4 Oiler - Press in Type 
1 Felt Washer 
1 Ball Brg. - S.A.E. #205 
1 Drive End Head 
1 Felt Washer Retainer 
1 Bearing Retainer 
4 #8-32x5/16 Rd. Hd. Screw 

Miscellaneous Parts 

1 Two Charge �egulator 
4 #10 Lock Washer 

Comm. End Plate Assembly & Parts Used With 

TC-4314A 
22169 
23861 

24160004 
1 Head Band Assembly 
4 #10-32xl/4 Rd. Hd. Screw 

1 2 3 4 5 14L56 
l4L60 
22116 
22600 
23544 
23663 
23669 
23703� 
23846t 

( 24049) 
20660 
22139 
22157 
22158 
22599 
22605 
22748 
22750 
23417 

23551 

23671 
23852 
24011 

23585 
24067 

17156004 
1415Ei004 
20160004 

4 #6 Lock Washer 
3 #10 Lock Washer 
1 Gasket 
1 Ball Brg. - S.A.E. #202 
1 9/16-18 Hex. Nut 
1 Bearing Spacer 
1 C.E. Cap Cover 
1 Brush - Third 
2 Brush - Main 
1 Comm. End Plate Assy. 
3 #6 Skpf. Washer 
1 1/4 Oller - Hinged Top 
1 Felt Washer 
1 Felt Washer Retainer 
1 Lock Spring Ring 
1 Felt Guard 
1 Spring Washer 
1 Snap Ring 
1 3rd Brush Plate Adjusting 

Pinion 
3 3rd Brush Plate Retaln'g 

Spring 
1 Felt Wick 
2 Brush Spring 
1 3rd Brush Holder Plate 

Assembly 
1 Brush Spring 
1 C.E. Plate Part Assy. 
3 #6-32xl/4 Rd. Hd. Screw 
4 #6-32xl/4 Rd. Hd. Screw 
3 #10-32xl/4 Rd. Hd. Screw 

1 2 3 4 5 

(Issued 7-30-37) 

t Service Brush Set 24164. 

Printed in U.S. A. 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete pan can be assembled as needed." 

File in 
Equipment & Parts List Binder 



i!'�S5.1 

i!<l� 

' , ( f\.'�·�·· 
)Z3646 

.. 

L
� '1''---J \ !�31"152 I �  

I I 
= 

. 
<!Oit00004 �� 

'' I 004 11715�004 • " � 

?3417 

�---ZZ750 
.5ECTION A-A" 

7� 

,E i?3671 

� i?i!/39 /
/ ;--

\\ � 

\ • 
ll.§.� 

I ' 23$44, I ���� 
! 

� J� : � r: � ,1 

��J�)� 
L
: �·; 

i!Z/571 

14.2._',�)_-;4:1,.,. -�----

24(,' ... :1/ 

23.:>1 

___.:!._?(1�4_, 

/z:x?1o 

-�CZ68 

142054/Z 

240C8 23920 

/3040 
,--

() 
0 

I 
-

w 

w 

� 

(j) 
m 
z 
m 
;::v 

� 
0 
;::v 
r 
r 
c 
Vl 
-1 

� 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
C0-1337 GENERATOR PARTS LIST C0-1337 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 

Part 
No. 

14105 
23695 

(24161 } 
23400 
23450 
23920 
24058 
24153 
24154 
24162 
22258 
22367 
23210 
24028 
24029 
24030 
24031 
24163 
22268 
22367 

14205412 

No. 
Useu Name of Part 

l 2 3 4 5 
2 5/15 Lock Washer 
2 Frame Screw 
1 Frame & Field Assy. 
4 Pole Piece 
2 Frame Screw Ins. Tube 
1 Head Band Aligning Pin 
l Aligning Dowel 
l Insulating Bushing 
l Insulating Washer 
1 Field Coil Assy. - Comp, 
2 Wire Clip 
2 Terminal 
3 Lead Insulation 
1 Field Coil - U.R. 
1 Field Coil - L.R. 
l Field Coil - L.L. 
l Field Coil - U.L. 
1 C.B. Lead Assy. 
2 Wire Clip 
2 Terminal 
8 Pole Piece Screw 

Part 
No. 

10109 
13348 
22164 
23448 
24023 
24025 

No. 
Used Name of Part 

l 2 3 4 5 
1 9 /15 Lock Washer 
1 #6 Woodruff Key 
1 9 /16-18 Hex. Nut 
l Armature Shaft Nut 
1 Drive Pulley 
1 Armature Assembly 

Drive End Head Assembly & Parts Used 'Nith 

23729 
13040 
22711 
23407 
23442 
23693 
24081 
24082 
24083 

17258006 

1 Drive End Head Assy. 
1 1 /4 Oiler - Press in Type 
l Ball Brg. - S.A.E, #204 
1 Bearing Retainer 
1 Gasket 
l D.E. Head 
l Felt Washer 
1 Felt Retainer 
1 Felt Guard 
4 #B-32x3/8 Flat Hd. Screw 

Miscellaneous Parts 

Comm. End Plate Assembly & Parts Used With 

TC-4314A 
22169 
23861 

24150004 

1 Two Charge Regulator 
4 #lO Lock Washer 
1 Head Band Assembly 

l4L60 
23703t 
23846t 

(24057) 
14158 
20560 
22139 
22711 
2 2748 
22750 
23406 
23417 

23440 
23442 
23444 
23445 
23446 
23551 

23852 
23855 
24011 

23585 
24066 

17155004 
17158006 
20160004 

3 #10 Lock Washer 
1 Brush - Third 

4 #10-32xl/4 Rd. Hd. Screw 
l 2 3 4 5 

2 Brush - Main 
1 C omm. End Plate Assy. 
4 #8 Lock Washer 
3 #6 Skpf. Washer 
1 1 /4 Oiler - Hinged Top 
1 Ball Brg. - S.A.E. #204 
1 Spring Washer 
1 Snap Ring 
l C.E. Bearing Cover 
l 3rd Brush Plate Adjusting 

Pinion 
1 
1 
1 
1 
1 
3 

2 
l 
1 

1 
l 
3 
4 
3 

Felt Washer 
Gasket 
Felt Washer Retainer 
Bearing Retainer 
Bearing Retainer Ring 
3rd Brush Plate Retain'g 
Spring 
Brush Spring 
Oil Wick 
3rd Brush Holder Plate 
Assembly 

Brush Spring 
C.E. Plate Part Assy. 
#6-32xl /4 Rd. Hd. Screw 
#B-32x3/8 Rd. Hd. Screw 

#l0-32xl /4 Rd. Hd. Screw 
1 2 3 4 5 

(Issued 7-14-37) 

t Service Brush Set 24154. 

' 
Printed in U.S. A. 

"NOTE: Where part numbers are ahowo in parenthesis 
they are for reference only. By 1tocking sub-pant the 
complete pan can be assembled as needed." 

Pile ia 
Equipment a: Puu Lisa Binder 



Z3B52 

� 

't/�0004 

TO ll�GULI4TOR 
.. _.. TiifRiNAL 

133� 
r-

b 

Z�ZII'J 

' 

� 
ZZ711 

\11Z5800<D 

Z3C093 

r 
i?408Z 

ro �EGUL A TO� 
TE/li!Mf/VAL 

TO 1/VSUL-4 T£ 0 
MAIN�J/eU5N 

i'40Z3 

� 
��� 

() 
0 

I -
w 
w 
� 

(j) 
m 

z 
m 

:;o 
)> 
-I 
0 
:;o 

r 
r 

c 
(/') 
-I 
:;o 
)> 
-I -
0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
C0-1338 GENERATOR PARTS LIST C0-1338 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used 'Nith 

Part 
No. 

l4L05 
23695 

(24157) 
23400 
23450 
23920 
24152 
22268 
22367 
23210 
24028 
24029 
24030 
24031 
24156 
22268 
22367 
24041 
24153 
24154 

14205410 

14205412 

Cornm. End 

14156 
14160 
22116 
22600 
23544 
23663 
23669 
23703 
23846 

( 24049) 
20660 
22139 
22157 
22158 
22599 
22605 
22748 
22750 
23417 

23551 

23671 
23852 
24011 

23585 
24067 

17156004 
14156004 
20160004 

No. 
Used Name of Part 

2 3 4 5 
2 5/16 Lock Washer 
2 Frame Screw 
1 Frame & Field Assy. 
4 Pole Piece 
2 Frame Screw Ins. Tube 
1 Head Band Aligning Pin 
1 Field Coil Assy. - Comp. 
2 Wire Clip 
2 Terminal 
3 Lead Insulation 
1 Field Coil - U.R. 
1 Field Coil - L.R. 
1 Field Coil - L.L. 
1 Field Coil - U.L. 
1 C.B. Lead Assy. 
2 Wire Clip 
2 Terminal 
1 Mounting Bracket 
1 Insulating Bushing 
1 Insulating Washer 
4 Pole Piece Screw -

5/16-18x5/8 Flat Rd. Sc. 
3 Pole Piece Screw 

Plate Assembly & Parts Used With 

4 #6 Lock Washer 
3 #10 Lock Washer 
1 Gasket 
1 Ball Erg. - S.A.E. #202 
1 9/16-18 Hex. Nut 
1 Bearing Spacer 
1 C.E. Cap Cover 
1 Brush - Third 
2 Brush - Main 
1 Comm. End Plate Assy. 
3 #6 Skpf. Washer 
1 1/4 Oiler - Hinged Top 
1 Felt Washer 
1 Felt Washer Retainer 
1 Lock Spring Ring 
1 Felt Guard 
1 Spring Washer 
1 Snap Ring 
1 3rd Brush Plate Adjusting 

Pinion 
3 3rd Brush Plate Retain'g 

Spring 
1 Felt; Wick 
2 Brush Spring 
1 3rd Brush Holder Plate 

Assembly 
1 Brush Spring 
1 C.E. Plate Part Assy. · 

3 #6-32xl/4 Rd. Rd. Screw 
4 #6-32xl/4 Rd. Hd. Sqrew 
3 #10-32xl/4 Rd. Hd. Screw 

1 2 3 4 5 

Part 
No. 

10L07 
13348 
22225 
24039 
24042 

No. 
Used Name of Part 

1 2 3 4 5 
1 #7 Lock Washer 
2 #6 ':/oodruff Key 
1 7/16-20 Hex. Nut 
1 Armature Assembly 
1 Ventilating Fan 

Drive End Head Assembly & Part�;� Used 'Nith 

23729 
13040 

22711 
23407 
23442 
23693 
24081 
24082 
24083 

17258006 

TC-4314A 

22169 
23861 

24160004 

1 Drive End Head Assy. 
1 1/4 Oiler - Press in 

Type 
1 Ball Brg/ - S.A.E. #204 
1 Bearing Retainer 
1 Gasket 
1 D.E. Head 
1 Felt Washer 
1 Felt Retainer 
1 Felt Guard 
4 #8-32x3/8 Flat Hd. Sc. 
Miscellaneous Parts 

1 Two Charge Regulator & 
Circuit Breaker 

4 #10 Lock Washer 
1 Head Band Assembly 
4 #l0-32xl/4 Rd. Hd. Screw 

1 2 3 4 5 

(Issued 5-13-36) 

NOTE:- Use 24164 brush set in servicing 
this unit. 

Priotea in U.S. A. file hl 

"NOTE: Wbe.re pan numbers are abowu in pucnthaia 
they are for reference only. By ltOdtins sub-puu the 
complete put can be auembled a needed." 

.Bquipmeac A: Pana Lila Blader 



TO QEGULATOQ 

"A. TERMINAL 

Z4031 

Z4030 

� 

:a 
d!!a 

TO QEGULATOQ 

"F"" TEQMINAL 

23920 

Z3ZIO 

24029 

TO INSULATED 

MAIN BRUSH 

� 

� 

C'404Z' 

() 
0 

I 
..... 

w 
w 
00 

(j) 
m 
z 
m 
:;::v 
)> 
� 
0 
:;::v 

r 
r 

c 
Vl 
� 
:;::v 

� 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
AUTO-LITE OWEN -DYNE'I'O C0-1309 GENERATOR PARTS LIST C0-1309 

Frame & 

Part 
No. 

Field Assembly & Parts Used With 

No. 

Armature Assem_ply & Part���� 

Part No. 

14L05 
23695 

( 24078) 
23450 
23874 
24076 
20064 
22367 
22773 
23210 
23731 
22268 
22367 
22897 
23877 
23878 
23879 
23880 

14205412 
26950 

Comm. End 

14L60 
23703 
23846 

( 24074) 
14L58 
20660 
22139 
22711 
22748 
22750 
23406 
23417 

23440 
23442 
23414 
23445 
23446 
23551 

23852 
23855 
24011 

23585 
24088 

17156004 
17158006 
20160004 

Used Name of Part 
1 2 3 4 5 

2 5/16 Lock Washer 
2 Frame Screw 
1 Frame & Field Assy. 
2 Frame Screw Ins. Tube 
4 Pole Piece 
1 Field Coil Assy. - Comp. 
1 Ins. Tube 
1 Terminal 
1 Terminal 
3 Lead Assy. 
1 G.B. Lead Assy. 
2 Wire Clip 
2 Terminal 
1 Ins. Bushing 
1 Field Coil - U.R. 
1 Field Coil - L.R. 
1 Field Coil - L.L. 
1 Field Coil - U.L. 
8 Pole Piece Screw 
1 Insulating Washer 

Plate Assembly & Parts Used With 

3 #10 Lock Washer 
1 Brush - Third 
2 Brush - Main 
1 Comm. End Plate Assy. 
4 #8 Lock Washer 
3 #6 Skpf. Washer 
1 1/4 Oiler - Hinged Top 
1 Ball Brg. - S.A.E. #204 
1 Spring Washer 
1 Snap Ring 
1 C.E. Bearing Cover 
1 3rd Br. Plate Adjusting 

Pinion 
1 Felt Washer 
1 Gasket 
1 Felt Washer Retainer 
1 Bearing Retainer 
1 Bearing Ketainer Ring 
3 3rd Brush Plate Retain'g 

Spring 
2 Brush Spring 
1 Oil Wick 
1 3rd Brush Holder Plate 

Assembly 
1 Brush Spring 
1 Comm. End Plate Part Assy. 
3 #6-32xl/4 Rd. Hd. Screw 
4 #8-32x3/8 Rd. Rd. Screw 
3 #l0-32xl/4 Rd. Hd. Screw 

1 2 3 4 5 

No. Used Name of Part 
1 2 3 4 5 

13348 
23389 
23448 
23691 
23714 
23719 
23724 

Drive End 

23729 
13040 
22711 
23407 
23442 
23693 
24081 
24082 
24083 

17258006 

22169 
23730 
40300 

24N7600 
20117 
20134 
20688 
21248 
22169 
22676 
22678 
22679 
23150 

14156004 
14158004 
24160006 
24160004 

1 
1 
1 
1 
1 
1 
1 

#6 Woodruff Key 
Thrust Washer 
Armature S��ft Nut 
Armature Assembly 
Drive Pulley 
Bearing Spacer 
7/16-20 Hex .. Nut 

Head Assembly & Parts Used With 

1 Drive End Head Assy. 
1 1/4 Oiler - Press in Type 
1 Ball Brg. - S.A.E. #204 
1 Bearing Retainer 
1 Gasket 
1 D.E. Head 
1 Felt Washer 
1 Felt Retainer 
1 Felt Guard 
4 #8-32x3/8 Flat Hd. Screw 

Miscellaneous Parts 

2 #10 Lock Washer 
1 Head Band Assembly 
1 C.B. & Reg. Assy. 
1 #10-32 Hex. Nut 
1 #6 Lock Washer 
1 Fuse Retainer 
1 #10 Skpf. Washer 
1 Cover 
2 #10 Lock Washer 
1 Spring 
1 Fuse - 5 Amps. 
1 Insulation 
1 Base Insulation 
1 #6-32xl/4 Rd. Hd. Screw 
2 #8-32xl/4 Rd. Hd. Screw 
2 #10-32x3/8 Rd. Hd. Screw 
2 #l0-32xl/4 Rd. Ed. Screw 

1 2 3 4 5 

(Issued 11-26-35) " 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Paru Lisu Binder 



Z�417 

t725B006 

� 

C'3442 

227// 

�" 
23724 

240BZ 

() 
0 

I 
__. 

w 
0 
'0 

(j) 
m 
z 
m 
;:v 

� 
0 
;:v 

r 
r 

c 
(f) 

--f 
;:v 
)> 
--f 

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
C0-1336 GENERATOR PARTS LIST C0-1336 

Frame .:'.: Field Assembly & Parts Used 'Nlth 

Part 
No. 

14L05 
23695 

( 24211) 
23400 
23450 
23920 
24152 
22268 
22367 
23210 
24028 
24029 
24030 
24031 
24156 
22268 
22367 
2415: 
24154 

14205412 

No. 
Used Name of Part 

1 2 3 4 5 
2 5/16 Lock '.Vasher 
2 Frame Screw 
1 Frame & Field Assy. 
4 Pole Piece 
2 F'rame Screw Ins. Tube 
1 Head Band Aligning Pin 
1 Field Coil Assy. - Comp. 
2 Wire Clip 
2 Terminal 
3 Lead Insulation 
1 Field Coil - U.R. 
1 Field Coil - L.R. 
1 Field Coil - L.L. 
1 Field Coil - U.L. 
1 C.B. Lead Assy. 
2 Wire Clip 
2 Terminal 
1 Insulating Bushing 
1 Insulating Washer 
8 Pole Piece Screw 

Comm. End Plate Assembly & Parts Used With 

14L56 4 #6 Lock Washer 
14L60 3 #10 Lock Washer 
22116 1 Gasket 
22600 1 Ball Brg. - S.A.E. #202 
23544 1 9/16-18 Hex. Nut 
23663 1 Bearing Spacer 
23669 1 C.E. Cap Cover 
23703! 1 Brush - Third 
23846! 2 Brush - Main 

(24049) 1 Comm. End Plate Assy. 
20660 3 #6 Skpf. Washer 
22139 1 1/4 Oiler - Hinged Top 
22157 1 Felt Washer 
22158 1 Felt Washer Retainer 
22599 1 Lock Spring Ring 
22605 1 Felt Guard 
22748 1 Spring Washer 
22750 1 Snap Ring 
23417 1 3rd Brush Plate Adjusting 

23551 

23671 
23852 
24011 

23585 
24067 

17156004 
14156004 
20160004 

1 
2 
1 

1 
1 
3 
4 
3 

Pinion 
3rd Brush Plate Retain'g 
Spring 
Felt Wick 
Brush Spring 
3rd Brush Holder Plate 
Assembly 

Brush Spring 
C.E. Plate Part Assy. 
#6-32xl/4 Rd. Hd. Screw 

#6-32xl/4 Rd. Hd. Screw 
#10-32x1/4 Rd. Hd. Screw 
1 2 3 4 5 

Armature Assembly & Parts Used With 

Part 
No. 

16544 
2401:1 
24018 
24021 
24061 

No. 
Used Name of Part 

1 2 3 4 5 
1 1/4-20 Set Screw 
1 Armature Assembly 
1 Armature Shaft Spacer 
1 Armature Shaft Collar 
1 Ventilating Fan 

Drive End Head Assembly & Parts Used With 

24017 
14L58 
13040 
23426 
23431 
24016 
24019 
24022 

17158005 

TC-4314A 
22169 
23861 

24160004 

1 Drive Enu Head Assy. 
4 #8 Lock Washer 
1 1/4 Oiler - Press in Type 
1 Felt Washer 
1 Ball Brg. - S.A.E. #205 
1 Drive End Head 
1 Felt Washer Retainer 
1 Bearing Retainer 
4 #8-32x5/16 Rd. Hd. Screw 

Miscellaneous Parts 

1 Two Charge Regulator 
4 #10 Lock Wasll.er 
1 Head Band Assembly 
4 #10-32xl/4 Rd. Hd. Screw 

1 2 3 4 5 

(Issued 7-30-37) 

l Service Brush Set 24164. 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By s10cking sub-paru the 
complete pan can be assembled as needed." 

Equipment & Pans List Binder 



17156004 

i!�51 

� �0160004 

�-a/� _k_ \ 
�">< 

ZI703 

� 
� 

SECTION A-� 
!42054tc"? 

i!35B5 

.240.3! 

23ZhJ 

24030 

t4COS4·i';_/ 
14ZOS4!C 

k:k"/0 

() 
0 

I 
.... 

w 
w 
0. 

(j) 
m 

z 
m 

� 
0 
:::0 

r 
r 

c 
Vl 
-i 

� 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
C0-1337 GENERATOR PARTS LIST C0-1337 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 

Part 
No. 

14105 
23695 

(24161} 
23400 
23450 
23920 
24058 
24153 
24154 
24162 
22268 
22367 
23210 
24028 
24029 
24030 
24031 
24163 
22268 
22367 

14205412 

Comm. End 

14160 
23703t 
23846 t 

(24057) 
l4L58 
20560 
22139 
22711 
22748 
22750 
23406 
23417 

23440 

23442 
23444 
23445 
23446 

23551 

23852 
23855 

24011 

23585 
24066 

17156004 
17158006 
20160004 

No. 
Useu Name of Part 

l 2 3 4 5 
2 5/ 15 Lock Washer 
2 Frame Screw 
l Frame & Field Assy. 
4 Pole Piece 
2 Frame Screw Ins. Tube 
l Head Band Aligning Pin 
1 Aligning Dowel 
l Insulating Bushing 
l Insulating Washer 
l Field Coil Assy. - Comp. 
2 Wire Clip 
2 Terminal 
3 Lead Insulation 
1 Field Coil - U.R. 
1 Field Coil - L.R. 
l Field Coil - L.L. 
l Field Coil - U.L. 
l C.B. Lead Assy. 
2 Wire Clip 
2 Terminal 
8 Pole Piece Screw 

Plate Assembly & Parts Used With 

3 #10 Lock Washer 
1 Brush - Third 
2 Brush - Main 
l Comm. End Plate Assy. 
4 #8 Lock Washer 
3 #6 Skpf. Washer 
l l/4 Oiler - Hinged Top 
1 Ball Brg. - S.A.E. #204 
1 Spring Washer 
1 Snap Ring 
1 C.E. Bearing Cover 
1 3rd Brush Plate Adjusting 

Pinion 
1 Felt Washer 
1 Gasket 
1 Felt Washer Retainer 
1 Bearing Retainer 
1 Bearing Retainer Ring 
3 3rd Brush Plate Retain'g 

Spring 
2 Brush Spring 
1 Oil Wick 
1 3rd Brush Holder Plate 

Assembly 
1 Brush Spring 
1 C.E. Plate Part Assy. 
3 #6-32xl/4 Rd. Hd. Screw 
4 #S-32x3/8 Rd. Hd. Screw 
3 #l0 - 32xl/4 Rd. Hd. Screw 

1 2 3 4 5 

Part 
No. 

10L09 
13348 
22154 

23448 

24023 
24025 

Drive End 

23729 

13040 
22711 
23407 
23442 

23693 
24081 

24082 
24083 

17258006 

TC-4314A 
22169 

23861 
24160004 

No. 
Used Name of Part 

1 2 3 4 5 
l 9/15 Lock Washer 
1 #5 Woodruff Key 
1 9/15-18 Hex. Nut 
1 Armature Shaft Nut 
1 Drive Pulley 
1 Armature Assembly 

Head Assembly & Parts Used 'Nith 

1 Drive End Head Assy. 
1 1/4 Oiler - Press in Type 
1 Ball Brg. - S.A.E. #204 

1 Bearing Retainer 
1 Gasket 
l D.E. Head 
1 Felt Washer 
l Felt Retainer 
1 Felt Guard 
4 #8-32x3/8 Flat Hd. Screw 

Miscellaneous Parts 

1 Two Charge Regulator 
4 #10 Lock Washer 
1 Head Band Assembly 
4 #l0-32xl/4 Rd. Hd. Screw 

1 2 3 4 5 

(Issued 7-14-37) 

l Service Brush Set 24154. 

i 

Printed in U.S. A. 

"NOTE: Where part numbers are thown in parenthuis 
they are for .reference only. By ttocking sub-pans the 
complete part can be usembled as needed." 

Pile ia 
Equipment a Para Liaa Binda: 



1713800(;, {/F.z""""":c;; 
,�:: .... 

I 
I 

� 

'tl<i>0004 

TO li!!.�GULATOR 
"A fEifRiNAL 

1.3341!1 
,---

6 

Z�ZIO 

Z.:J<i>�3 

TO �EGULATO� 
rC�MINAL 

Z23t67 

TO 1/VSUL-4 T£ 0 
MAIN�IeU!SH 

n 
0 

I 
..... 

w 
w 
....... 

(j) 
m 

z 
m 
:::c 
> 
-1 

0 
:::c 

r 
r 

c 
Vl 
-1 
:::c 

> 
-1 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
C0-1338 GENERATOR PARTS LIST C0-1338 

Frame & Field Assembly & Parts Used With 

Part 
No. 

14L05 
23695 

(24157) 
23400 
23450 
23920 
24152 
22268 
22367 
23210 
24028 
24029 
24030 
24031 
24156 
22268 
22367 
24041 
24153 
24154 

14205410 

14205412 

No. 
Used Name of Part 

] 2 3 4 5 
2 5/16 Lock Washer 
2 Frame Screw 
1 Frame & Field Assy. 
4 Pole Piece 
2 Frame Screw Ins. Tube 
1 Head Band Aligning Pin 
1 Field Coil Assy. - Comp. 
2 Wire Clip 
2 Terminal 
3 Lead Insulation 
1 Field Coil - U.R. 
1 Field Coil - L.R. 
1 Field Coil - L.L. 
1 Field Coil - U.L. 
1 C.B. Lead Assy. 
2 Wire Clip 
2 Terminal 
1 Mounting Bracket 
1 Insulating Bushing 
1 Insulating Washer 
4 Pole Piece Screw -

5/16-18x5/8 Flat Hd. Sc. 
2 Pole Piece Screw 

Comm. End Plate Assembly & Parts Used With 

14L56 4 #6 Lock Washer 
14L60 3 #10 Lock Washer 
22116 1 Gasket 
22600 1 Ball Brg. - S.A.E. #202 
23544 1 9/16-18 Hex. Nut 
23663 1 Bearing Spacer 
23669 1 C.E. Cap Cover 
23703 1 Brush - Third 
23846 2 Brush - Main 

(24049) 1 Comm. End Plate Assy. 
20660 3 #6 Skpf. Washer 
22139 1 1/4 Oller - Hinged Top 
22157 1 Felt Washer 
22158 1 Felt Washer Retainer 
22599 1 Lock Spring Ring 
22605 1 Felt Guard 
22748 1 Spring Washer 
22750 1 Snap Ring 
23417 1 3rd Brush Plate Adjusting 

23551 

23671 
23852 
240ll 

23585 
24067 

17156004 
14156004 
20160004 

1 
2 
1 

1 
1 
3 
4 
3 

Pinion 
3rd Brush Plate Retain1g 
Spring 
Felt Wick 
Brush Spring 
3rd Brush Holder Plate 
Assembly 

Brush Spring 
C.E. Plate Part Assy. · 

#6-32xl/4 Rd. Hd. Screw 
#6-32xl/4 Rd. Hd. Sqrew 
#10-32xl/4 Rd. Hd. Screw 
1 2 3 4 5 

Armature Assembly & Parts Used 'Nith 

Part 
No. 

10L07 
13348 
22225 
24039 
24042 

No. 
Used Name of Part 

1 2 3 4 5 
1 #7 Lock Washer 
2 #6 '.'loodruff Key 
1 7/16-20 Hex. Nut 
1 Armature Assembly 
1 Ventilating Fan 

Drive End Head Assembly & Part� Used 'Ni th 

23729 
13040 

22711 
23407 
23442 
23693 
24081 
24082 
24083 

17258006 

TC-4314A 

22169 
23861 

24160004 

1 Drive End Head Assy. 
1 1/4 Oiler - Press in 

Type 
1 Ball Brgl - S.A.E. #204 
1 Bearing Retainer 
1 Gasket 
1 D.E. Head 
1 Felt Washer 
1 Felt Retainer 
1 Felt Guard 
4 #8-32x3/8 Flat Hd. Sc. 
Miscellaneous Parts 

1 Two Charge Regulator & 
Circuit Breaker 

4 #10 Lock Washer 
1 Head Band Assembly 
4 #l0-32xl/4 Rd. Hd. Screw 

1 2 3 4 5 

(Issued 5-13-36) 

NOTE:- Use 24164 brush set in servicing 
this unit. 

Printec1 in U.S. A. 

"NOTE: Where pan au.mben are ahowu in pareathesia 
they are for Rf'eleoce only. By noc:kiogiUb-patta the 
complete pan cao be uaembled u oeeded." 



�'� � 

e�esz 

20�0004r 
C'404C' 

2.,.71 

:2b 

() 
0 

I 
__, 

w 
w 
(X) 

(j) 
m 
z 
m 
:::v 
)> 
--t 
0 
:::v 

r 
r 

c 
(./) 
--t 
:::v 

� 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
DGA-4302 GENERATOR PARTS LIST DGA-4302 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 
Part 

No. 

DG-130 
( DG-2110) 

DG-29 
DG-42 
DG-1005E 
DD-1008 
DD-1009 
DG-1007E 
DG-65 

X-755 
DG-1010 

X-767 
GBC-45 
GBC-46 

MN-21 
SB-8 

X-755 
8X-159 

X-201 

No. 
Used Name of Part 

1 2 3 4 5 
2 Frame Screw 
1 Frame & Field Assy. 
4 Pole Piece 
1 Ins. Bushing 
1 Field Coil Assy. - Comp. 
1 Field Coil - L.L. 
1 Field Coil - L.R. 
1 Field Coil Assy. - U.R. 
1 C .B. Lead Assy. 
1 Terminal 
1 Field Coil Assy. - U.L. 
1 Terminal 
1 Field Connection Ins. 
2 Field Connection Ins. 
2 Dowel Pin 
8 Pole Piece Screw 
2 Terminal 
2 3/8-24 Hex. Nut 
2 3/8 Lock Washer 

Part 
No. 

DG-56 
DG-1142 

DGA-2139 
GK-174 

X-156 
X-263 
X-404 

No. 
Used 

1 
l 
l 
1 
1 
l 
l 

Name of' Part 
1 2 3 4 5 
Thrust Washer 
Oil Thrower 
Armature Assembly 
1/2 Plain Washer 
l/2-20 Castellated 
#8 Woodruff Key 
3/32xl Cotter Pin 

Nut 

Drive End Head Assembly & Parts Used With 
DG-1140 
DG-138 
DG-140 

GBC-48 
GBC-51 

X-196 
BX-311 

X-413 

1 
1 
l 
1 
1 
3 
3 
1 

Drive End Head Assy. 
Felt Washer 
Drive End Head 
Paper Gasket 
BeaTing Retainer 
#10 Lock Washer 
#10-32x3/8 Rd. Hd. Sc. 

Ball Br�. - Shielded -
S.A.E. #304 

Miscellaneous Parts 
Comm. End Plate Assembly & Parts Used With GBC-2039B 

TC-4306A 
l Head Band Assembly 

DA-22 
DA-60 
DB-17 
DD-24C 
DD-44 
DG-1012 
DG-1013 

( DG-2125) 
DE-85 
DG-125 
DK-4 1 
DK-42 

GBB-1018 

DJ-18 
DJ-19 

GBB-1018S 

8X-54 
X-195 

GBB-2073 
DJ-18 
DJ-19 

GBB-20738 

SX-56 
X-195 

8X-304 
GBC-53 
GBC -54 

X-196 
X-199 

8X-312 
X-365 
X-489 

BX-870 

1 
1 
1 
1 
1 
2 
1 
1 
2 
1 
2 
2 
1 

1 
l 
1 

l 
1 
1 
2 
2 
l 

1 
2 
1 
1 
1 
6 
1 

3 
1 
1 
3 

Bearing Retaining Washer 
Bearing Retaining Screw 
Felt Guard 
End Cap Cover 
End Cap Cover Gasket 
Brush - Main 
Brush - Third 
Comm. End Plate Assy. 

Steel Washer 
Comm. End Plate 
Brush Holder Plate Screw 
Spring 
3rd Brush Holder Plate 
Assembly 

Brush Holder 
Brush Spring 
Br. Holder Plate Part 
Assembly 
#8-32xl/2 Rd. Hd. Sc. 
118 Lock Washer 

Brush Holder Plate Assy. 
Brush Holder 
Brush Spring 
Br. Holder Pl'ate Part 
Assembly 
#8-32x7/16 Rd. Hd. Sc. 
#8 Lock Washer 
#8-32x5/16 Rd. Hd. Sc. 

Felt Washer 
Felt Guard 
#10 Lock Washer 
1/4 Lock Washer 
#10-32xl/4 Rd. Hd. Screw 
Ball Brg. - S.A.E. #303 
1/4 Oiler - Press in Type 
#10-32x5/l6 Fill. Hd. Screw 
1 2 3 4 5 

8X-118 
X-196 

8X�321 

Printed in U.S. A. 

1 Two Charge Regulator & 

Circuit Breaker 
1 #10-32x3/4 Fill. Hd. Sc. 
4 #10 Lock Washer 
4 #10-32x5/16 Rd. Hd. Screw 

1 2 3 4 5 

(Issued 1-24-36) 

File In 

Equipment a Pans Listl BiDder 

"NOTE: Where part numbcra arc ahown in parcnthc:ais 
they are for reference only. By stocking sub-parta the 
complete part can be assembled as needed." 



DG-.56 

DD-44/ 

ax��'�i �!9_ I I 

�� 

�: 

_,....,� T£RHINAL 

� 

IN�ULATED t.1RUSH 

>.-489 

� 
�� 

GBC-53 '! H 
DB-17 \\ 

OG-le� 

6)(-54 

�s 

:SB-B 

MN-21 

X-263 

6 

TO I<!E:GULA TO!<! 

"A" TEI<!MINAL 

TO REGULATOR 

"F" TE:RHINAL 

DG-!40 

OD-1009 

TO INSULATED 

MAIN BRUSH 

0 
(j) 
)> 

I 

� 
w 
0 
"' 

(j) 
m 
z 
m 
;v 
)> 
-I 
0 
;v 
r 
r 
c 
(f) 
-I 
;v 
)> 
-I 
0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
DGA-4601 GENERATOR PARTS LIST DGA-4601 

Frame & Field Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

DG-136 
(DG-2137) 

DG-29 
DG-42 
DG-1005E 
DD-1008 
DD-1009 
DG-1007E 
DG-65 

X-755 
DG-1010 

X-767 
GBC-45 
GBC-46 

MN-21 
SB-8 

X-755 

1 2 3 4 5 
2 Frame Screw 
1 Frame & Field Assy. 
4 Pole Piece 
1 Ins. Bushing 
1 Field Coil Assy. - Comp. 
1 Field Coil - L.L. 
1 Field Coil - L.R. 
1 Field Coil Assy. - U.R. 
1 C.B. Lead Assy. 
1 Terminal 
1 Field Coil Assy. - U.L. 
1 Terminal 
1 Field Connection Ins. 
2 Field Connection Ins. 
2 Dowel Pin 
8 Pole Piece Screw 
2 Terminal 

Comm. End Plate Assembly & Parts Used With 

DB-17 
DD-44 
DE-79B 
DE-82 
DG-1012 
DG-1013 

( GBB-2019) 
DE-85 
DK-41 
DK-42 

GBB-1018 

DJ-18 
DJ-19 

GBB-1018S 

BX-54 
X-195 

GBB-2073 
DJ-18 
DJ-19 

GBB-2073S 

8X-56 
X-195 

BX-304 
GBC-53 
GBC-54 

BX-62 
X-196 

BX-312 
X-:365 
X-489 

2 Felt Guard 
1 End Cap Cover Gasket 
1 End Head Bearing Cover 
2 Felt Washer 
2 Brush - Main 
1 Brush - Third 
1 Comm. End Plate Assy. 
2 Steel Washer 
2 Brush Holder Plate Screw 
2 Spring 
1 3rd Brush Holder Plate 

Assembly 
1 Brush Holder 
1 Brush Spring 
1 Brush Holder Plate 

Part Aasy. 
1 # 8-32xl/2 Rd. Hd. Sc. 
1 #8 Lock Washer 
1 Brush Holder Plate Assy. 
2 Brush Holder 
2 Brush Spring 
1 Brush Holder Plate 

Part Assy. 
1 #8-32x7/16 Rd. Hd. Sc. 
2 #8 Lock Washer 
1 #S-32x5/16 Rd. Hd. Sc. 
1 Felt Washer 
1 Felt Guard 
3 #l0-32x3/8 Flat Hd. Screw 
3 #10 Lock Washer 
3 #10-32xl/4 Rd. Hd. Screw 
1 Ball Brg. - S.A.E. #303 
1 1/4 Oiler - Press in Type 

1 2 3 4 5 

Armature Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

DGA-2135 
GAE-1046 

GK-175 
SP-136 

X-157 
X-204 
X-260 
X-263 
X-358 
X-404 

1 2 3 4 5 
1 Armature Assembly 
1 Oil Thrower 
1 Armature Shaft Nut 
1 Fan 
1 1/2-20 Slotted Nut 
1 11/16 Lock Washer 
1 #5 Woodruff Key 
1 #8 Woodruff Key 
1 1/2 Plain Steel Washer 
1 3/32xl Cotter Pin 

Drive End Head Assembly & Parts Used With 

DG-1121 
DG-121 
DG-131 
BX-66 

X-413 

GBC-20398 
TC-4306A 

BX-118 
X-196 

BX-321 

1 
1 
1 
3 
1 

Drive End Head Assy. 
Drive End Head 
Flat Brg. Retainer 
#10-32xl/2 Flat Hd. Sc. 
Ball Br�. - Shielded -
S.A.E. #304 

Miscellaneous Parts 

1 Head Band Assembly 
1 Two Charge Regulator & 

Circuit Breaker 
1 #10-32x3/4 Fill. Hd. Sc. 
4 #10 Lock Washer 
4 #10-32x5/16 Rd. Hd. Screw 

1 2 3 4 5 

(Issued 2-27-36) 

Printed in U.s: A. File iD 

"NOTE: Where pan numben are ahown iD puenthesia 
tbey are for reference only. By stockins111b-part1 the 
complete pan cao be uaembled u needed." 

Equipment II: Parts l.iJtl BiDder 



o.r-Je 
oo •. ��o 

�uu-•v •vv � � \ i \�· \ 
B x-31z\ 

� -\ 

OGi-IOI?/ \ 

� Go<-ns 
4 

Pl3<> 
�� . 

� 

X-489 � 
GBB-t9 

68C� 
GBC-53 
-----,, \ 

� 
DE-"'796 

� 

08-17 
�\ 

J�* ' '  ' \\ '._!i-3CD� 

� 

OJ-"' I 

INSULATED BRUSH TI!"RMtNAL 

GBC-Z03'9B ,----

c;x-s4 

GSB-IOieS 

----� 
� 

TO ,.,.6UI.ATOR (ARMATURf:) 

:se-e 

TO TH\IilO BIZUSH 

DG-1010 

GBC-�6 

�/ 

�/ 

� 

X-ISS /,--

GBc.-as i 

I?EGULATOR (FIEL.D) 

se-e 

� 

� 
,SB-8 

0 

(i) 
> 

I � 0. 0 
__. 

@ 
m 
z 
m 

� 
0 
A:J 

r 
r 
c 
(f) 
-1 
A:J 
)> 
-1 -

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GAE-4021 GENERATOR PARTS LIST GAE-4021 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 

Part 
No. 

GAB-1161 
GAB-161 

X-590 
X-755 

( GAE-:5075) 
GAB-29 
GAB-44 
GAB-65 
GAB-66 
GAB-114 
GAB-16:5 
GAE-1005 
GAE-1007 

X-976 
GAE-1008 
GAE-1009 
GAE-1010 

X-767 
MN-21 
MU-38 
OA-384A 

X-81 

X-171 
X-194 

8X-302 
8X-363 
8X-1007 
GJ-20 

X-199 
X-842 

Comm. End 

GAB-100 
( GAE-3074) 

Gl'.A-44 
GAB-19 
GAB-78 
GAB-81 

GAB-82 

GAB-83 

GAB-118 
GAB-119 

X-767 
GAB-1014 
GAB-1074 
GAB-71 

GAB-1121A 

GAB-1122 
GAE-12� 
GAE-13� 

X-194 
8X-312 

X-401 
X-537 

BX-892 
X-196 

BX-312 

No. 
Used Name of Part 

1 2 :5 4 5 
1 C.B. Lead Assy. 
1 Ins. Bushing 
1 Terminal 
1 Terminal 
1 Frame & Field Assy. 
4 Pole Piece 
2 Field Connection Ins. 
1 Insulating Bushing 
1 Fuse Locating Plate 
1 Insulating Washer 
1 insulating Washer 
1 Field Coil Assy. - Comp. 
1 Field Coil Assy.-U.L. 
1 Terminal 
1 Field Coil - L.L. 
1 Field Coil - L.R. 
1 Field Coil Assy.-U.R. 
1 Terminal 
1 Dowel Pin 
1 Field Connection Ins. 
2 Fuse Clip 
8 #14-24x5/8 Flat Hd. Screw-

Pole Piece 
1 #6-:52 Hex. Nut 
1 #6 Lock Washer 
1 #6-32xl/4 Rd. Hd. Screw 
1 #6 Special Washer 
1 #6-32x5/8 Rd. Hd. Screw 
2 Frame Screw 
2 1/4 Lock Washer 
1 Fuse - 5 Ampere 

Head Assembly & Parts Used With 

1 Fuse Cover 
1 Comm. End Head Assy. 
3 Brush Screw Block 
2 Brush Spring 
3 Spring Thrust Washer 
1 3rd Brush Plate Retain'g 

Plate 
3 3rd Brush Plate Retain'g 

Spring 
3 3rd Brush Plate Retaln'g 

Pin 
1 Brush Spring - 3rd 
1 Ground Connector Assy. 
2 Terminal 
2 Brush Holder 
1 Comm. End Head Part Assy. 
2 :5/32xl3/64 Oval Head 

Rivet 
1 3rd Brush Holder Plate 

Part Assy. 
1 Brush Holder 
2 Brush - Main 
1 Brush - Third 
6 #6 Lock Washer 
2 #10-32xl/4 Rd. Hd. Screw 
6 l/16x3/8 Cotter Pin 
2 #10 Lock Washer 
6 #6-32xl/2 Fill. Hd. Screw 
2 #10 Lock Washer 
2 #10-32xl/4 Rd. Hd. Screw 

l 2 3 4 5 

Part 
No. 

GAA-21 
GAA-22 
GAA-67 
GAB-1:57L 
GAE-3180 

X-263 
X-294 

No. 
Used Name of Part 

1 2 :5 4 5 
1 Cupped Oil Guard 
1 Cupped Oil Guard 
1 Felt Washer 
1 Oil Guard - Left Hand 
1 Armature Assembly 
1 #8 Woodruff Key 
1 Ball Brg. - S.A.E. #202· 

Drive End Head Assembly & Parts Used With 

GAB-1133R 
GAB-13:5 
GAE-4:5 

8X-54 
X-489 
X-125:5 
X-1275 

1 Drive End Head Assy. 
1 D.E. Head 
1 Bearing Retainer 
3 #8-32xl/2 Rd. Hd. Sc. 
1 1/4 Oiler - Press in Type 
1 Ball Brg. - S.A.E. #304 
3 #8 Skpf. Washer 

Dist. Mounting Housing & Parts Used With 

GAB-96 
GAB-179 

GAB-1093 
GAE-1172 
GAB-84 
GAB-85 
GAF-68 

MU-115 
X-194 
X-196 

8X-309 
X-487 
X-491 

8X-645 

CB-4013 
CB-123 
CB-160 
PX-55 

X-196 
8X-312 

GAB-1024A 
X-196 

8X-321 
X-714 

8X-794 

1 Woodruff Key - Special 
1 Dist. Hous'g Plate with 

Tachometer Mounting 
1 Oiler Plug 
1 Diet. Mounting Hous'g Assy. 
1 Steel Bearing 
1 Bronze Bearing 
1 Dist. Gear - Dr+ver 
1 Lock Spring Ring 
4 #6 Lock Washer 
3 #10 Lock Washer 
3 #10-32xl/2 Rd. Hd. Screw 
1 Oiler - Screw in Type 
1 Oiler - 1/4-32 Elbow 
4 #6-32x3/8 Rd. Hd. Screw 
Miscellaneous Parts 

1 Circuit Breaker Assy. 
1 Armature Spring 
1 C.B. Cover 
1 #10-32x3/16 Bdg. Hd. Sc. 
2 #10 Lock Washer 
1 #10-32xl/4 Rd. Hd. Screw 
1 Head Band Assy. 
2 #10 Lock Washer 
2 #10-32x5/16 Rd. Hd. Screw 
1 #10-32xl 1/2 Rd. Hd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 11-12-36) 

� Service Brush Set GAE-2012. 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts Lists Binder 



lax&4S 

I GAB·/1� 

G.A",·$it. Ill � ' 

GA£·3074k:::-•"..">.. �"�'/� 

\1 / 
I I 

\'\ &AS 8S \\ GA/0·117�)/ 
!J� -.J09 

II!}!-'""""' - W"AI""" 

\l.\ /1'7{'1'� 

� 

I I 

(j) 
)> 

�·� .�I I"'C/). \\ ---== m 
I 

� 
0 
""' 
-

� "'-<" / �\ \ \Y /..t: (j) 
m 
z 

MU-..!8/ m 
:;:v 
)> 
-i 
0 
:;:v 
-

r 

�77 7777'77777771 � 
r 

c 
(/') 
-i 
:;:v 
)> 
-i -

0 
s .. ·M'!HT Ill I I I I I I I I I II LY I \I I VA z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GAE-4020 GENERATOR ?ARTS LIST GAE-4020 

Frame & Field Assy. & Parts Used With 

Part 
No. 

No. 
Used Name of Part 

l 2 3 4 5 
GAB-1161 l C. B. Lead Assembly 
GAB-161 l Insulating Bushing 

X-590 1 Terminal 
X-755 1 Terminal 

GAE-3075) l Frame & Field Assembly 
GAB-29 4 Pole Piece 
GAB-44 2 Field Connection Ins. 
GAB-65 l Insulating Bushing 
GAB-66 1 Fuse Locating Plate 
GAB-114 1 Insulating Washer 
GAB-163 l Insulating Washer 
GAE-1005 l FIELD COIL ASSY.- Comp. 
GAE-1007 l Field Coil Assy.­

U.L. 
X-976 l Terminal 

GAE-1008 l Field Coil - L.L. 
GAE-1009 l Field Coil - L.R. 
GAE-1010 l Field Coil Assy.­

U.R. 
X-767 1 Terminal 

MN-21 l Dowel Pin 
MU-38 1 Field Connection Ins. 
OA-384A 2 Fuse Clip 

X-81 8 #14-24x5/8 Flat Hd. Sc. 
X-171 1 #6-32 Hex. Nut 
X-194 1 #6 Lock Washer 

8X-302 l #G-32xl/4 Rd. Hd. Screw 
BX-363 l #6 Special Washer 
8X-l007 l #G-32x5/8 Rd. Hd. Screw 
GJ -20 2 Fra."1e Screw 

X-199 2 1/4 Lock ':lasher 
X-842 1 FUSP - 5 A.r::lp. 

Comm. End PlatE: ASf:Y· & Parts Used Viith 
��������= 

GAB-100 
GAE-2074) 
GAA-44 
GAB-19 
GAB-52 

X-767 
GAB-78 
GAB-82 

GAB-1014 
GAB-1074 
GAB-71 

GAB-1079 
GAB-1081 

GAE-l2t 
GAE-l3t 
GAE-38 

X-194 
BX-312 

X-401 
X-537 

BX-892 
X-196 

8X-312 

l 
l 
3 
3 
l 
2 
3 

3 
l 
2 

l 
l 

2 
l 
l 
6 
2 
6 
2 
6 
2 
2 

.Fuse Cover 
Con:1. End Plate Assembly 

3rush Screw Block 
Brush Spring 
Ground Connector Assy. 

Terminal 
Spring Thrust Washer 
3rd Brush Plate Retaining 
Spring 
Brush Holder 
C.E. Head Part Assembly 

3/32xl3/64 Oval Hd. 
Rivet 

3rd Brush Plate Part Assy. 
3rd Br. Plate Retaining 
Plate 
Brush - Main 
Brush - Third 
Gasket 
#6 Lock Washer 
#l0-32xl/4 Rd. Hd. Screw 
l/l6x3/8 Cotter Pin 
#10 Lock Washer 
#6-32xl/2 Fill. Hd. Sc. 

#10 Lock Washer 
#l0-32xl/4 Rd. Hd. Screw 
l 2 3 4 5 

Armature Assembly & Parts Used With 

Part 
No. 

GAA-21 
GAA-22 
GAA-67 
GAB-137 
GAE-2180 

X-263 
X-1470 

No. 
Used Name of Part 

l 2 3 4 5 
l Cupped Oil Guard 
l Cupped Oil Guard 
1 Felt Washer 
1 Oil Guard - Right Hand 
l ARMATURE ASSEMBLY 
l #S Woodruff Key 
l BALL 3rg. - S.A.E. #202 

Drive End Head Assy. & Parts Used With 

GAB-ll33L 
GAB-133 
GAB-134 

8X-54 
X-489 
X-1253 
X-1275 

l Drive End Head Assembly 
1 Drive End Head 
l Bearing Retainer 
3 #8-32xl/2 Rd. Hd. Screw 
1 1/4 Oiler - Press in Type 
l BALL ERG. - S.A.E. #304 
3 #B Skpf. Washer 

Dist. Mounting Housing:& Parts Used With 

GAB-96 1 Woodruff Key - Special 
GAB-179 l Di st. Housing Plate with 

GAB-1093 
GAE-39 
GAE-1086 
GAB-84 
GAE-40 

MN-21 
GAF-68 

MU-115 
X-194 
X-196 

8X-309 
X-487 
X-491 

BX-645 

1 
1 
1 
l 
1 
l 
1 
1 
4 
3 
3 
l 
1 
4 

Tachometer Mounting 
Oiler Plug 
Gasket 
Dist. Mounting Housing Assy. 

Steel Bearing 
Absorbent Bronze Erg. 
Dowel Pin 

Dist. Gear - Driver 
Lock Spring Ring �6 Lock Washer 

10 Lock Washer 
10-32xl/2 Rd. Hd. Screw 

Oiler - Screw In Type 
Oiler - l/4-32 Elbow 
#6-32x3/8 Rd. Hd. Screw 

Miscellaneous Parts 

CB-4013 
CB-123 
CB-160S 
PX-55 

X-196 
BX-312 

GAB-1024A 
X-196 

8X-321 
X-714 

8X-794 

l 
l 
l 
l 
2 
l 
l 
2 
2 
l 
l 

CIRCUIT BREAKER ASSEMBLY 
Armature Spring 
C. B. Cover 
#l0-32x3/16 Bdg. Hd. Sc. 
#10 Lock 'Nasher 
#l0-32xl/4 Rd. Hd. Screw 

Head Band Assembly �10 Lock Washer 
l0-32x5/l6 Rd. Hd. Screw 
l0-32xl l/2 Rd. Hd. Screw 
10-32 Square Nut 

l 2 3 4 5 

(Issued 7-31-40) 

t SERVICE BRUSH SET GAE-20l2. 

UNIT APPLICATION 
GAE-4020 Universal 

Printed irl U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Pans List Binder 



t:iAl!J-100 

GAZJ-107' 

- 7$.5 

li?CUIT .EII;?E"-"'i_KER 

�
�

?:t;;R 

X48_� 

CiAB-134 
,----' X-IZS� 

-�� 
:3�--�\L 

� 

=l 
I 

(j) 

> 

m 
I 

� 
0 
� 
0 

(j) 

m 

z 

m 

;o 

> 

-t 

0 

;o 

r 

r 

c 

tn 

-t 

;o 

� 
-

0 

z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GAE-4022 GENERATOR PARTS LIST GAE-4022 

Frame & Fielu Assembly & Parts Used With 

Part No. 
No. Used Name of Part 

GAB-100 
GAB-1161 
GAB-161 

X-590 
X-755 

(GAE-3075) 
GAB-44 
GAB-65 

GAB-66 
GAB-114 
GAB-163 
GAE-1005 
GAE-1007 

1 
1 
1 
1 
1 
1 
2 
1 

1 
1 
1 
l 

1 

1 2 3 4 5 
Cover, Fuse 
Lead Assy., C.B. 

Bushing, Insulating 
Terminal 
Terminal 

Frame & Field Assy. 
Insulation, Field Connection 
Bushing, Ins., Field Fuse 
Mtg. Screw 
Plate, Fuse Locating 
Washer, Insulating 
Washer, Insulating 
Coil Assy ., Field,Comp. 

Coil Assy ., Field, Upper 
Left 

X-976 1 Terminal 
GAE-1008 1 Coil, Field, Lower Left 
GAE-1009 1 Coil, Field, Lower Rij?;ht 
GAE-1010 1 Coil Assy., Field, U.R. 

X-767 1 Terminal 
MN-21 1 Pin, Dowel 
MU -38 1 Insulation, Field Connection 
OA-384A 2 Clip, Fuse 

X-81 8 Screw, Pole Shoe 
X-171 1 Nut, Hex., #6-32 
X-194 1 Washer, Lock, #6 

8X-302 1 Screw, Rd. hd., #6-32xl/4 
8X-363 1 Washer, Special, #6 
8X-1007 1 Screw, Rd. hd., #6-32x5/8 
GJ-20 2 Bolt, Thru 
X-199 2 Washer, Lock, Thru Bolt, 1/4 
X-842 1 Fuse, 5 Amps. 

Comm. End Head Assembly & Parts Used With 

DA-22 1 Washer, Plain, Brg. Retaining, 
Comm. End 

DA-60 

GAB-188 
(GAE-2174) 
GAA-44 
GAA-45 
GAB-19 
GAB-51 

GAB-52 
X-767 

GAB-176 
GAB-1014 
GAB-1048 
GAB-1174A 

GAB-71 

X-489 

1 

1 
1 
3 
3 
3 
2 

1 
2 
1 
3 
1 
1 

2 

1 

Screw, Retaining, C.E. Brg., 
Hex. hd., 1/4-28x5/8 
Washer, Felt 
Head Assy ., Comm. End 

Block, Brush Screw 
Ring, Lock Spring 
Spring, Brush 
Spring, 3rd Brush Plate 
Retaining 
Connector Assy ., Ground 

Terminal 
Ring, Spacing 
Holder, Brush 
Plate, 3rd Brush Holder 
Head Assy ., Partial, Comm. 
End 

Rivet, Oval hd., 3j32x 
13/64 
Oiler, Hinge Top, Press 
in, 1/4 

Comm. End Head Assembly (Continued) 

Part No. 
No. Used Name of Part 

GAE-12t 
GAE-13t 

8X-55 
X-194 

8X-361 
X-537 

8X-892 
8X-1004 
GR-32 
GT-76 
GY-34 
GY-38 

X-196 
X-199 

X-295 
8X-312 
8X-870 

2 
1 
2 
6 
3 
2 
6 
2 
1 
1 
1 
2 
5 
1 

1 
2 
3 

1 2 3 4 5 
Brush, Main 
Brush, Third 
Screw, Rd. hd., #8-32x3j8 
Washer, Lock, #6 
Washer, Plain, 1/4 
Washer, Lock, #10 
Screw, Fil. hd., #6-32xlj2 
Screw, Rd. hd., #10-32x3j16 

Retainer, Felt Washer 
Retainer, Felt Washer 
Cover, Comm. End 
Gasket, C .E . Cover 
Washer, Lock, #10 
Washer, Lock, Brg. Retaining 
Screw, 1/4 
Bearing, Ball, S.A.E. #203 
Screw, Rd. hd., #10-32x1/4 
Screw, Cover Holding, Fil. hd., 
#10-32x5jl6 

Armature Assembly & Parts Used With 

GAE-2187 1 Armature Assy. 
GK-64 1 Snap Ring 
GK-174A 1 Washer, Plain, 1/2 

X-156 1 Nut, Armature Shaft, Hex., 
Castellated, 1/2-20 

X-263 1 Key, Woodruff, #8 
X-404 1 Pin, Cotter, 3/32x1 

Drive End Head Assembly & Parts Used With 

GAB-136 1 Shield, Dust 
GAB-1133LA 1 Head Assy ., Drive End 
GAB-133A 1 Head 
GAB-134 1 Retainer, Bearing 

8X-54 3 Screw, Rd. hd., #8-32xlj2 
X-489 1 Oiler, Press in Type, 1/4 
X-1253 1 Bearing, Ball, S.A.E. #304 
X-1275 3 Washer, Skpf., #8 

GAE-42 1 Oil Guard 

CB-4013 
GX-1024G 

X-196 
8X-321 

X-714 

8X-794 

Miscellaneous Parts 
1 Relay Assy ., Cutout 
1 Band, Head 
2 Washer, Lock, #10 
2 Screw, Mtg., Cutout Relay, 

Rd. hd., #10-32x5/16 
1 Screw, Cover Band, Rd. hd., 

#10-32xl 1/2 
1 Nut, Cover Band, Square, #10-32 

1 2 3 4 5 

(Issued 3-8-44) 

t Brush Set, Service, GAE -2012. 

1 2 3 4 5 Printed in U.S. A. 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub·parts the 
�nmnlete Dart can be assembled as needed." 

File in 
Equipment & Parts List Binder 



GX-IOZ4G"
"-.... 

�=!!..:i_2� 

\ 

!!__�!2-�: �: OA - ..184A 
_.,. ,-r-- -

\.�4c/;,�2_ « 

:
�

] .___ _ ___:___ / 
·--

-

GAB-_!_�J-

(jAB-(;}_ 

CiA" l/4 

�X-.36�_, 

/_, -�-<77f> L�:mw.. -
� �!J!... 

� 

g_!'j...L.f.Q� I 

MU-..38) 

�ffi __ L!<!/ 

t; '.;-.¢ 1 L--!:.�·2"-L,. 
rQ£�,4 : tn\\!l_ n , -"'5-'1 

� � �!��- · 'M· � �1� I I jl - i! 

ll
1jJ 

� -�'I ,, 

' 

\GK174A 

��· \.!;-� \ 4, z:s� 
\r tZ75 AE 4Z 

c:=:= 

0 
> 
M 

I 
� 
0 N 
N 
0 
M 
z 
M 
::t1 
> 
� 
0 
::t1 
� 
t'-4 
t"' 
� (/) 
� 
::t1 
> 
� 
0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GAE-4026 GENERATOR PARTS LIST GAE-4026 

Frame & Field l',:;sc .. nbly & Parts Used With 

Part 
No. 

GAB-100 
GAB-1161 
GAB-161 

X-590 
X-755 

(GAE-3075) 
GAB-44 
GAB-65 

No. 
Used Name of Part 

1 
1 
1 
1 
1 
1 
2 
1 

1 2 3 4 5 
Cover, Fuse 
Lead Assy., C.B. 

Bushing, Insulating 
Terminal 
Terminal 

Frame & Field Assy. 
Insulation, Field Connection 
Bushing, Ins., Field Fuse, 
Mtg. Screw 

GAB-66 1 Plate, Fuse Locating 
GAB-114 1 Washer, Insulating 
GAB-163 1 Washer, Insulating 
GAE-1005 1 Coil Assy ., Field, Comp. 
GAE-1007 1 Coil Assy ., Field, U .L. 

X-976 1 Terminal 
GAE-1008 1 Coil, Field, L.L. 
GAE-1009 1 Coil, Field, L.R. 
GAE-1010 1 Coil Assy ., Field, U .R. 

X-767 1 Terminal 
MN-21 1 Pin, Dowel 
MU-38 1 Insulation, Field Connection 
OA-384A 2 Clip, Fuse 

X-81 8 Screw, Pole Shoe 
X-171 1 Nut, Hex., #6-32 
X-194 1 Washer, Lock, #6 

8X-302 1 Screw, Rd. hd., #6-32x1/4 
8X-363 1 Washer, Special, #6 
8X-1007 1 Screw, Rd. hd., #6-32x5j8 
GJ-20 2 Bolt, Thru 
X-199 2 Washer, Lock, Thru Bolt, 1/4 
X-842 1 Fuse, 5 Amps. 

Comm. -End Head A.ssembly & Parts Used With 

DA-22 1 Washer, Plain, Brg. Retaining, 

DA-60 

GAB-188 
(GAE-3195) 
GAA-44 
GAA-45 
GAB-19 
GAB-51 

GAB-52 
X-767 

GAB-118 
GAB-176 
GAB-1014 
GAB-1122 
GAB-1193 
GAB-1195A 
GAE-12t 
GAE-13t 

8X-55 
X-194 

Comm. End 
1 Screw, Retaining, C.E. Brg., 

Hex. hd., 1/4-28x5/8 
Washer, Felt 1 

1 
3 
3 
2 
2 

1 
2 
1 

1 
2 
1 
1 
1 
2 
1 
2 
6 

Head Assy., Comm. End 
Block, Brush Screw 
Ring, Lock Spring 
Spring, Brush 
Spring, 3rd Brush Plate 
Retaining 
Connector Assy ., Ground 

Terminal 
Spring, 3rd Brush 
Ring, Spacing 
Holder, Brush 
Holder, Brush 
Plate, 3rd Brush Holder 
Head 
Brush, Main 
Brush, Third 
Screw, Rd. hd., #8-32x3/8 
Washer, Lock, #6 

1 2 3 4 5 

Comm. End Head Assembly (Continued) 

Part 
No. 

8X-361 
X-537 

8X-892 
8X-1004 

GR-32 
GT-76 
GY-34 
GY-38 

X-196 
X-199 

X-295 
8X-31-2 
8X-870 

No. 
Used Name of Part 

1 2 3 4 5 
3 Washer, Plain, 1/4 
2 Washer, Lock, #10 
6 Screw, Fil. hd., #6-32xl/2 
2 Screw, Rd. hd., #10-32x3/16 
1 Retainer, Felt Washer 
1 Retainer, Felt Washer 
1 Cover, Comm. End 
2 Gasket, C .E. Cover 
5 Washer, Lock, "#10 
1 Washer, Lock, Brg. Retaining 

Screw, 1/4 
1 Bearing, Ball, S.A.E. #203 
2 Screw, Rd. hd., #10-32xl/4 
3 Screw, Cover Holding, Fil. hd., 

#1 0-32x5 /16 

Armature Assembly & Parts Used With 

GAE-3187 1 Armature Assy. 
GK-64 1 Snap Ring 
GK-174A 1 Washer, Plain, 1/2 

X-156 1 Nut, Armature Shaft, Hex., 

X-263 
X-404 

Castellated, 1/2-20 
1 Key, Woodruff, #8 
1 Pin, Cotter, 3/32xl 

Drive End Head Assembly & Parts Used With 

GAB-136 1 Shield, Dust 
GAB-1133R 1 Head Assy ., Drive End 
GAB-133 1 Head 
GAE -43 1 Retainer, Bearing 

BX-54 3 Screw, Rd. hd., #8-32xl/2 
X-489 1 Oiler, Press in Type, 1/4 
X-1253 1 Bearing, Ball, S.A.E. #304 
X-1275 3 Washer, Skpf., #8 

OAE-41 1 Oil Guard, L.H. 

CB-4013 
CB-123 
CB-160S 
PX-55 

X-196 
BX-312 

GAB-1024A 
X-196 

8X-321 

X-714 

8X-794 

Miscellaneous Parts 

1 Relay Assy ., Cutout 
1 Spring, Armature 
1 Cover 
1 Screw, Arm. Term., Bdg. hd., 

#10-32x3/16 
2 Washer, Lock, Term. Sc., #10 
1 Screw, Bat. Term., Rd. hd., 

#10-32x1/4 
1 Band, Cover 
2 Washer, Lock, #10 
2 Screw._.Mtg., Cutout Relay, Rd. hd., 

#10-32x5/16 
1 Screw, Cover Band, Rd. hd., 

#10-32xl 1/2 
1 Nut, Cover Band, Square, #10-32 

1 2 3 4 5 

(Issued 3-9-44) 

t Brush Set, Service, GAE-2012. 
Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



GAE-4026 GENERATOR ILLUSTRATION 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GAE-40 27 GENERATOR PARTS LIST GAE-4027 

Frame &. Field Assy. &. Parts Used 'Nith Comm. End Head Assembly (Continued) 

Part 
No. 

GAB-1161 
GAB-161 

X-590 
X-755 

GAE-3075) 
GAB-29 
GAB-44 
GAB-65 
GAB-66 
GAB-114 
GAB-163 
GAE-1005 
GAE-1007 

X-976 
GAE-1008 
GAE-1009 
GAE-1010 

X-767 
MN-21 
MU-38 
OA-384A 

X-81 
X-171 
X-194 

8X-302 
SX-363 
8X-1007 
GJ-20 

X-199 

No. 
Used 

1 
1 
1 
1 
1 
4 
2 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
8 
1 
1 
1 
1 
1 
2 
2 

Name of Part 
1 2 3 4 5 
C. B. Lead Assembly 

Insulating Bushing 
End Terminal 
S ide Terminal 

Frame &. Field Assembly 
Pole Piece 
Field Connection Ins. 
Insulating Bushing 
Fuse Locating Plate 
Insulating ',/asher 
Insulating 'i/asher 
FIELD COIL ASSY.- COMP. 

Field Coil Assy.- U.L. 
Terminal 

Field Coil - L.L. 
Field Coil - L.R. 
Field Coil Assy.- U.R. 

Terminal 
Dowel Pin 
Field Connection Ins. 
Fuse Clip 
#14-24x578 Flat Hd. Sc. �6-32 Hex. Nut 

6 Lock ·:.rasher 
6-32xl/4 Rd. Hd. Screw 
6 Special ·:�asher 

#6-32x5/8 Rd. Hd. Screw 
Frame Screw 
1/4 Lock ';/asher 

Part 
No. 

X-537 
8X-892 
8X-l004 
GR-32 
GR-73 
GT-76 
GY-34 
GY-38 

X-196 
X-199 
X-295 

8X-312 
X-842 

8X-870 

No. 
Used Name of Part 

1 2 3 4 5 
2 #10 Lock Hasher 
6 #6-32xl/2 Fill. Hd. Screw 
2 #l0-32x3/l6 Rd. Hd. Screw 
1 Felt Washer Retainer 
1 Felt ',/asher 
1 Felt Washer Retainer 
1 Commutator End Cap Cover 
2 End Cap Cover Gasket 
5 #10 Lock ;·/asher 
1 l/4 Lock ·,/asher 
1 BALL BEARING - S • A. E. #203 
2 #l0-32xl/4 Rd. Hd. Screw 
1 Fuse - 5 Amp. 
3 #l0-32x5/l6 Fill. Hd. Screw 

Armature Assembly &. Parts Used With 

GAE-218'7' 
GK-64 
GK-l74A 

X-156 
X-263 
X-404 

1 ARMA'IURE ASSEMBLY 
1 Snap Ring 
1 : /2 Plain ·;/asher 
1 1/2-20 Castellated. Nut 
1 #B Woodruff Key 
1 3/3�xl Cotter Pin 

Drive End Head As sy. & Parts Used With 

GAB-136 
GAB-ll33L 
GAB-133 
GAB-134 

1 Cupped vust Shield 
1 Drive End Head Assy. 
1 D. E. Head 
1 Bearing Retainer 

Com. End Head Assy. &. Parts Used With 
8X-54 

X-489 
X-1253 
X-1275 

3 #8-32xl/2 Rd. Hd. Screw 
1 1/4 Oiler - Press in Type 

DA-.22 
DA-60 

GAB-100 
GAE-2174) 
GAA-44 
GAA-45 
GAB-19 
CAB-51 

GAB-52 
X-767 

GAB-176 
GAB-1014 
GAB-1048 
GAB-ll74A 
GAB-71 

X-489 

GAE-12� 
GAE-l3l 

8X-55 
X-194 

8X-361 

1 Bearing Retaining Washer 
1 Bearing Retaining Screw 
1 Fuse Cover 
1 Comm. End Head Assembly 
3 Brush Screw Block 
3 Lock Spring Ring 
3 Brush Spring 
2 3rd Brush Plate Retaining 

Spring 
1 Ground Connector Assy. 
2 Terminal 
1 Spacing Ring 
3 Brush Holder 
1 3rd Brush Holder Plate 
1 c. E. Head Part Assy. 
2 3/32xl3/64 Oval Hd. 

Rivet 
1 1/4 Oiler - Press in 

Type 
2 Brush - Main 
1 Brush - Third 
2 #8-32x3/8 Rd. Hd. Screw 
6 #6 Lock Washer 
3 l/4 Plain ':lasher 

1 2 3 4 5 

GAE-42 

1 BALL ERG. - S.A.E. #304 
3 #8 Skpf. Washer 
1 Oil Guard - Right Hand 

�.Iiscellaneous Parts 

CB-4013 
CB-123 
CB-1608 
PX-55 

X-196 
BX-312 

GAB-l02 4A 
X-196 

8X-32l 
X-714 

8X-794 

1 CIRCUIT BREAKER ASSE!,J3LY 
1 Armature Spring 
1 c. E. Cover 
l #l0-32x3/l6 Bdg. Hd. Sc. 
2 #10 Lock Washer 
1 #l0-32xl/4 Rd. Hd. Screw 
1 Head Band Assembly 
2 #10 Lock ·;rasher 
2 #l0-32x5/l6 Rd. Hd. Screw 
1 #l0-32xl l/2 Rd. Hd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 8-2 1-39) 

l Service BRUSH SET GAE-2012. 

UNIT APPLICATI ON 

GAE-4027 Hill-Diesel 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



OA·.364.A 

4118-134 

-·� � 
8X-.S .. 

-7, 

4AB-136 

t'I

£
-
4
Z
\ 

� 1) )2) 
�K-114 II 

(j) 

)> 

m 
I 

� 
0 
t\J 
""' 

(j) 

m 
z 
m 
;v 

� 
0 

;v 
-
r 
r 

c 

(f) 

-1 

� 
-1 -

0 

z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GAE-4031 GENERATOR PARTS LIST GAE-4031 

Frame & Field Assembly & Parts Used With Comm. End Head Assembly (Continued) 

Part 
No. 

GAB-1161 
GAB-161 

X-590 
X-755 

( GAE -3075) 
GAB-29 
GAB-44 
GAB-65 
GAB-66 
GAB-114 
GAB-163 
GAE-1005 
GAE-1007 

X -976 
GAE-1008 
GAE-1009 
GAE -1010 

X-767 
MN-21 
MU-38 
OA-384A 

X-81 

X-171 
X-194 

8X-302 
8X-363 
8X-1007 
GJ-20 

X -1'39 
X -842 

Comm. End 

DA-22 
DA-60 

GAB-100 
( GAE-2174) 

GAA-44 
GAA-45 
GAB-19 
GAB-51 

GAB-52 
X-767 

GAB -176 
GAB-1014 
GAB -1048 
GAB-1174A 
GAB-71 

X -489 

GAE-12 
OAE-13 

8X -55 
X-194 

8X-36l 
X-537 

BX-892 
BX-1004 
GR-32 

No. 
Used Name of Part 

l 2 3 4 5 
1 C. B. Lead Assy. 
1 Ins. Bushing 
1 Terminal 
1 Terminal 
l Frame & Field Asay. 
4 Pole Piece 
2 Field Connection Ina. 
1 Ina. Bushing 
1 Fuse Locating Plate 
l Ina. Washer 
1 Ina. Washer 
1 Field Coil Assy. - Comp. 
1 Field Coil Asay. -

u. L. 
1 Terminal 
1 Field Coil - L. L. 
1 Field Coil - L. R. 
1 Field Coil Asay. 

U. R. 
1 Terminal' 
1 Dowel Pin 
1 Field Connection Ina. 
2 Fuse Clip 
8 #14-24x5/8 Flat Hd. Screw 

Pole Piece 
l #6-32 Hex. Nut 
1 #6 Lock Washer 
1 #6 -32xl/4 Rd. Hd. Screw 
1 #6 Special Washer 
1 #6-32x5/8 Rd. Hd. Screw 
2 Frame Screw 
2 1/4 Lock Washer 
1 Fuse - 5 Ampere 

Head Assembly & Parts Used With 

1 
l 
l 
1 
3 
3 
3 
2 

1 
2 
1 
3 
1 
1 
2 

l 

2 
1 
2 
6 
3 
2 
6 
2 
l 

Bearing Retaining Washer 
Bearing Retaining Screw 
Fuse Cover 
Comm. End Head Assy. 

Brush Screw Block 
Lock Spring Ring 
Brush Spring 
3rd Brush Plate Retain1g 
Spring 
Ground Connector Assy. 

Terminal 
Spacing Ring 
Brush Holder 
3rd Brush Holder Plate 
Comm. End Head Part Assy. 

3/32xl3/64 Oval Hd. 
Rivet 
1/4 Oiler - Press in 
Type 

Brush - Main 
Brush - Third 
#8 -32x3/8 Rd. Hd. Screw 
#6 Lock Washer 
l/4 Plain Washer 
#10 Lock Washer 
#6-32xl/2 Fill. Hd. Screw 
#10-32x3/l6 Rd. Hd. Screw 

Felt Washer Retainer 
1 2 3 4 5 

Part 
No. 

GR-73 
GT-76 
GY-34 
GY-38 

X-196 
X -199 
X-295 

BX-312 
8X-870 

No. 
Used Name of Part 

l 2 3 4 5 
l Felt Washer 
1 Felt Washer Retainer 
l Comm. End Cap Cover 
1 End Cap Cover Gasket 
5 #10 Lock Washer 
1 1/4 Lock Washer 
1 Ball Brg. - S. A. E. #203 
2 #10-32xl/4 Rd. Hd. Screw 
3 #10-32x5/l6 Fill. Hd. Sc. 

Armature Assembly & Parts Used With 

GAE-1046 
GAE-2045 

GK-174A 
X -156 
X-26:5 
X -408 

1 Oil Thrower 
1 Armature Ass embly 
1 1/2 Plain Washer 
1 1/2-20 Castellated Nut 
1 #8 Woodruff Key 
l l/16xl Cotter Pin 

Drive End Head Assembly & Parts Used With 

GAE-1044 
GAE-44 
GAE-47 

BX-66 
X-378 

CB-4013 
CB-123 
CB-160 
PX-55 

X -196 
8X-312 

GAB-1024 
X-196 

BX-321 
X-714 

8X -794 

1 Drive End Head Assy. 
1 Drive End Head 
1 Bearing Retainer 
3 #10-32xl/2 Flat Hd. Sc. 
1 Ball Bearing - Oil Seal 
Miscellaneous Parts 

1 Circuit Breaker Assy. 
1 Armature Spring 
1 C. B. Cover 
1 #10-32x3/16 Bdg. Hd. Sc. 
2 #10 Lock Washer 
1 #10-32xl/4 Rd. Hd. Screw 
1 Head Band Assembly 
2 #10 Lock Washer 
2 #10-32x5/16 Rd. Hd. Screw 
1 #10-32xl 1/2 Rd. Hd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 5-4-36) 

NOTE:- Use GAE-2012 brush set in servicing 
this unit. 

Printed in U.S. A. File in 

"NOTE: Where pan numben are shown in parenthesis 
they are for reference only. By ltockinJ sub-pans the 
complete pan caa be assembled u needed." 

Equipment It Puu Lists Binder 



GA��-<05 
_ ,_,.76 

� J� 
ex-3•3 �-----

X-408 

� 
6A£-104fP 

(j) 

)> 
m 

I 

� 
0 
w 
__, 

(j) 
m 

z 

m 

;v 

)> 
-t 

0 

;;:o 

r 
r-

c 

(f) 
-t 
;v 

)> 

-t 
-

0 

z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GAE-4037 GENERATOR PARTS LIST GAE-4037 

Frame & Field Assembly & Parts Used With 

Part 
No. 

GAB-125S 
(GAE-2201) 
GAB-44 
GAE-1005B 
GAE-1007B 

X-767 
GAE-1008 
GAE-1009 
GAE-1010A 
GAL-338 

X-755 
X-767 

GAR-211 
MN-21 
MU-38 

X-81 
GJ-20 

X-113 

X-199 
X-1014 

No. 
Used Name of Part 

1 2 3 4 5 
1 Bracket, Mounting 
1 Frame & Field Assy. 
2 Insulation, Field Connection 
1 Coil Assy ., Field, Comp. 
1 Coil Assy., Field, U.L. 
1 Terminal 
1 Coil, Field, L.L. 
1 Coil, Field, L.R. 
1 Coil Assy ., Field, U .R. 
1 Lead Assy. 
2 Terminal 
1 Terminal 
1 Bushing, Insulating 
1 Pin, Dowel 
1 Insulation, Field Connection 
8 Screw, Pole Shoe 
2 Bolt, Thru 
2 Screw, Mounting Bracket, 

Hex. hd., 5j16-24x5/8 
2 Washer, Lock, 1/4 
2 Washer, Lock, Mtg. Bracket 

Screw, 5/16 

Comm. End Head Assembly & Parts Used With 

DA-22 1 Washer, Plain, Brg. Retaiiling, 
Comm. End 

DA-60 

GAB-188 
(GAE-2191) 
GAA-44 
GAA-45 
GAB-19 
GAB-51 

GAB-52 
X-767 

GAB-176 
GAB-1014 
GAB-1048 
GAB-1191A 

X-489 

GAE-12t 
GAE-13t 

8X-55 
X-194 

8X-361 
X-537 

8X-892 
8X-1004 

GR-32 
GT-76 
GY-34 
GY-38 

1 

1 
1 
3 
3 
3 
2 

1 
2 
1 
3 
1 
1 

1 

2 
1 
2 
6 
3 
2 
6 
2 
1 
1 
1 
2 

Screw, Retaining, C.E. Brg., 
Hex. hd., 1/4-28x5/8 
Washer, Felt 
Comm. End Head Assy. 

Block, Brush Screw 
Ring, Lock Spring 
Spring, Brush 
Spring, 3rd Brush Plate 
Retaining 
Connector Assy ., Ground 

Terminal 
Spacing Ring 
Holder, Brush 
Plate, 3rd Brush Holder 
Head Assy ., Partial, Comm. 
End 

Oiler, Hinge Top, Press 
in, 1/4 

Brush, Main 
Brush, Third 
Screw, Rd. hd., #8-32x3/8 
Washer, Lock, #6 
Washer, Plain, 1/4 
Washer, Lock, #10 
Screw, Fil. hd., #6-32x1/2 
Screw, Rd. hd., #10-32x3j16 

Retainer, Felt Washer 
Retainer, Felt Washer 
Cover, Comm. End 

Comm. End Head Assembly (Continued) 

Part 
No. 

X-196 
X-295 

8X-312 
8X-870 

No. 
Used Name of Part 

1 2 3 4 5 
5 Washer, Lock, #10 
1 Bearing, Ball, S.A.E. #203 
2 Screw, Rd. hd., #10-32x1/4 
3 Screw, Fill. hd., #10-32x5j16 

Armature Assembly & Parts Used With 

GAB-129 1 Spacer, Armature Shaft 
GAB-130 1 Ring, Spring, Lock 
GAE-2190 1 Armature Assy. 

GK-64 1 Snap Ring 
X-160 1 Nut, Armature Shaft, Hex., 7/16-20 
X-205 1 Washer, Lock, Arm. Shaft, 7/16 
X-261 1 Key, Woodruff, #6 

Drive End Head Assembly & Parts Used With 

GAB-1124 1 Head Assy ., Drive End 
GAB-124 1 Head 
GAB-126 1 Retainer, Bearing 
GAB-127 1 Retainer, Felt Washer 
GAB-128 1 Washer, Felt 

X-196 4 Washer, Lock, Retainer Screw, 
#10 

X-298 
8X-311 

X-489 

GAB-1024A 
TC-4303B 

X-196 

8X-321 

X-714 

8X-794 

1 
4 

1 

E.earing, Ball, S.A.E. #204 
Screw, Retainer, Rd. hd., 
#10-32x3j8 
Oiler, Press in, 1/4 

Miscellaneous Parts 

1 Band, Cover 
1 Regulator 
4 Washer, Lock, Regulator Mtg., 

#10 
4 Screw, Mtg., Regulator, Rd. hd., 

#10-32x5j16 
1 Screw, Cover Band, Rd. hd., 

#10-32x1 1/2 
1 Nut, Cover Band, Square, #10-32 

1 2 3 4 5 

(Issued 3-9-44) 

t Brush Set, Service, GAE-2012. 

Gasket, C .E. Cover 
1 2 3 4 5 Printed in U.S. A. :< 7 File in 

Equipment & Parts List Binder 

·•NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 



(iA�-4 ... 

G.4£' -1000 // 

�' 

r;3e 
I 

/()\� - -- -

�-
4\� 
� 

JC-/!JI 

\�A£-1005!!1 

� 
� 

�J1 �AB-11!8 

' . ·1\ij 

X-4119 

� 

rntr 
/ 

BX-311 
/--

� 

� 

0 
> 
trl 
I 

� 
0 
w 
-:J 

0 
trl 
z 
trl 
::u 
> 
1-3 

@ 
-

t-t 
t-t 
� 
(/.) 

1-3 
::u 
> 
1-3 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GAE-4040,A GENERATOR PARTS LIST GAE-4040,A 

Frame & Field Assembly & Parts Used With 

Part No. 
No. Used Name of Part 

GAB-125S 
(GAE-2206) 
GAB-44 
GAE-1005B 
GAE-1007B 

X-767 
GAE-1008 
GAE-1009 
GAE-1010A 
GAL-338 

X-755 
X-767 

GAR-21 1  
MN-21 
MU-38 

X-81 
GJ-20 
X-1 13 

X-199 
X-1014 

1 2 3 4 5 
1 Bracket, Mounting 
1 Frame & Field Assy. 
2 Insulation, Field Connection 
1 Coil Assy ., Field, Comp. 
1 Coil Assy., Field, U.L. 
1 Terminal 
1 Coil, Field, L.L. 
1 Coil, Field, L.R. 
1 Coil Assy., Field, U.R. 
1 Lead Assy. 
2 Terminal 
1 Terminal 
1 Bushing, Insulating 
1 Pin, Dowel 
1 Insulation, Field Connection 
8 Screw, Pole Shoe 
2 Bolt, Thru 
2 Screw, Mounting Bracket, 

Hex. hd., 5/16-24x5j8 
2 Washer, Lock, Thru Bolt, 1/4 
2 Washer, Lock, Mtg. Bracket 

Screw, 5/1 6  

Comm. End Head Assembly & Parts Used With 

DA-22 1 Washer, Plain, Brg. Retaining, 
Comm. End 

DA-60 

GAB-188 
(GAE-2191) 
GAA-44 
GAA-45 
GAB-19 
GAB-51 

GAB-52 
X-767 

GAB-176 
GAB-1014 
GAB-1048 
GAB-1 191A 

X-489 

GAE-12! 
GAE-13! 

8X-55 
X-194 

8X-361 
X-537 

8X-892 
8X-1 004 
GR-32 
GT-76 
GY-34 
GY-38 

1 

1 
1 
3 
3 
3 
2 

1 
2 
1 
3 
1 
1 

1 

2 
1 
2 
6 
3 
2 
6 
2 
1 
1 
1 
2 

Screw, Retaining, C.E. Brg., 
Hex. hd., 1 /4-28x5j8 
Washer, Felt 
Comm. End Head Assy. 

Block, Brush Screw 
Ring, Lock Spring 
Spring, Brush 
Spring, 3rd Brush Plate 
Retaining 
Connector Assy ., Ground 

Terminal 
Spacing Ring 
Holder, Brush 
Plate, 3rd Brush Holder 
Head Assy ., Partial, Comm. 
End 

Oiler, Hinge Top, Press 
in, 1/4 

Brush, Main 
Brush, Third 
Screw, Rd. hd., #8-32x3j8 
Washer, Lock, #6 
Washer, Plain, 1/4 
Washer, Lock, #10 
Screw, Fil. hd., #6-32x1j2 
Screw, Rd. hd., #1 0-32x3j1 6  

Retainer, Felt Washer 
Retainer, Felt Washer 
Cover, Comm. End 

Comm. End Head Assembly (Continued) 

Part No. 
No. Used 

X-295 
8X-81 2  

8X-870 

1 
2 

3 

Name of Part 
1 2 3 4 5 
Bearing, Ball, S.A.E. #203 
Screw, Attaching, Brush Lead, 
Rd. hd., #10-32x1/4 
Screw, Cover Holding, Fil. hd., 
#10-32x5j1 6  

Armature Assembly & Parts Used With 

GAB-129 1 Spacer, Armature Shaft 
GAB-130 1 Ring, Spring, Lock 
GAE-2190 1 Armature Assy. 

GK-64 1 Snap Ring 
X-160 1 Nut, Armature Shaft, Hex., 

7/16-20 
X-205 1 Washer, Lock, Armature Shaft, 

7J16 
X-261 1 Key, Woodruff, #6 

Drive End Head Assembly & Parts Used Wi!!:_ 

GAB-1124 1 Head Assy ., Drive End 
GAB-1 24 1 Head 
GAB-126 1 Retainer, Bearing 
GAB-127 1 Retainer, Felt Washer 
GAB-128 1 Washer, Felt 

X-196 4 Washer, Lock, Retainer 
Screw, #10 

X-298 1 Bearing, Ball, S.A.E. #204 
8X-31 1  4 Screw, Retainer, Rd. hd., 

#1 0-32x3/8 
X-489 1 Oiler, Press in, 1/4 

Miscellaneous Parts 

GAB-1024A 1 
* 1 

X-196 4 

8X-321 4 

8X-71 4  1 

8X-794 1 

Band, Cover 
Regulator 
Washer, Lock, Regulator Mtg., 
#10 
Screw, Mtg., Regulator, Rd. hd., 
#1 0-32x5J16 
Screw, Cover Band, Rd. hd., 
#1 0-32x1 1 /2 
Nut, Cover Band, Square, #10-32 
1 2 3 4 5 

(Issued 3-9-44) 

Assembly 
No. 

Regulator 

GAE-4040 
GAE-4040A 

TC-4303B 
TC-4303D 

t Brush Set, Service, GAE -2012. 

* See table following parts list for part number 
applying to assembly wanted. 

X-196 5 
Gasket, C .E. Cover 
Washer, Lock, #10 
1 2 3 4 5 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub·parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



GAE-4040,A GENERATOR ILLUSTRATION 

,, 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GAE-4041 GENE�T OR PART S LIST GJill-4041 

Frame & Field Assy. & Farts Used '.'lith Arrna ture Assemblz & Parts Used \'iith 

Part 

No. 

No. 

Used Name of Fart 

1 2 3 4 5 

Part No. 
No. Used Name of Part 

lGAE-2203) 
GAB-29 

GAB-44 

GH-1005B 
GA.E-l007B 

X.-767 
GAE-1008 
GAE-1009. 
GAE-lOlOA 
GAL-338 

X-755 
X-76? 

GAR-211 
MN-21 
MU-38 

X-81 

GJ-20 
X-199 
Com. End 

DA-22 
DA-60 

(GAE-2191) 
GAA-44 
GAA-45 
GAB-19 

'GAB-51 

GAB-52 
X-76? 

GAB-1?6 
GAB-1014 
GAB-1048 
GAB-ll91A 

X-489 

GAE-12l 
GAE-l3l 

8X-55 
X-194 

BX-361 
X-53? 

8X-892 
8X-1004 
GR-32 
GR-?3 
GT-?6 
GY-34 
GY-38 

:X-196 
X-199 
X-29 5 

BX-312 
BX-8?0 

1 
4 
2 
1 
1 
1 
1 
1 
l 

1 
2 
1 
1 
1 
1 
8 

Frame & Field Assembly 
Pole Piece 
Field Connection Ins. 
FIELD COIL AS�.·- COUP. 

Field Coil Assy.- U.L. 
Terminal 

Field Coil - L.L. 
Field Coil - L.R. 
Field Coil Assy.- U.R. 

G.B. Lead Assy. 
Terminal 

Ter.ainal 
Insulating Bushing 
Dowel Pin 
Field Connection Ins. 
#l4-24x5/8 Flat lid. Pole 
Piece Screw 

1 2 3 4 5 
DG-1144 1 Oil Thrower 

GAE-2 045 .1 ARMATURE ASSEMBLY 
GK-64 1 Snap Ring 
GK-l?4A. 1 l/2 Plain Washer 

X-156 1 1/2-20 Castellated Nut 
X-263 1 #8 Woodruff Key 
X-408 1 l/16xl Cotter Pin 

Drive End Head Assz. & Parts Used With 

GAE-1053 
GAE-47 
GAE-53 

BX-66 
X-3?8 

1 Drive End Head Assembly 
1 · Bearing Retainer 
1 Drive End Head 
3 #l0-32xl/2 Flat Hd. Sc. 
1 BALL ERG.- Oil Seal 

Miscellaneous Parts 

2 Frame Screw GAB-l024A 
T C-4303B 

X-196 
8X-32l 

X-714 
8X-?94 

1 
1 
4 
4 
1 

1 

Head Band Assembly 
2 1/4 Lock Washer TWO CRA..TtGE R EGUlA TOR 
Head Assy. & Par ts Used '•lith #10 Lock Washer 

#l0-32x5/16 Rd. Hd. Screw 
#10-32xl �/2 Rd. Hd. Screw 
#10-32 Square :Jut 

1 
1 
1 
3 
3 
3 
2 

1 
2 
1 
3 
1 
1 
1 

2 
1 
2 
6 
3 
2 
6 
2 
1 
1 
1 
1 
2 
5 
1 
1 
2 
3 

Bearing Retaining '.'lasher 
Bearing Retaining Screw 
Comm. End Head Assembly 

Brush Screw Block 
Lock Spring Ring 
Brush Spring 
3rd Brush Plate Retaining 
Spring 
Ground Connector Assy. 

Side Terminal 
Spacing Ring 
Brush Holder 
3rd Brush Holder Plate 
c. E. Head Part Assy. 

l/4 Oiler - Press in 

Type 
Brush - Main 
Brush - Third 
#8-32x3/8 Rd. Hd. Screw 
#6 Lock Washer 
1/4 Plain Washer 
#10 Lock Washer 
#6-32xl/2 Fill. Hd. Sc. 
#l0-32x3/ l6 Rd. Hd. Sc, 

Felt 'Hasher Retainer 
Felt Washer 
Felt Washer Retainer 
Commutator End Cap Cover 
End Cap Co ver Gasket 
#10 Lock Washer 
l/4 Lock Washer 
BALL BEA..."UNG - S.A.E. #203 
#l0-32xl/4 Rd. Hd. Screw 
#l0-32x5/16 Fill. Hd. Screw 
1 2 3 4 5 

1 � 3 4 5 

(Issued 8-21-39) 

l Service BRUSH SET GAE-2012. 

UNIT APPLICATION 

'GAE-4041 Young En"'ine Co. 

Printed in U.S. A. File in 

"NOTE: Where pan numhers are shown in parenthesis 
they are for reference only. By stocking sub·parts the 
complete pan can be assembled as needed." 

Equipment & Parts Ust Binder 



GAE-4041 GENERATOR ILLUSTRATION 



ELECTRIC AUTO-LITE EQf.Jll�MENT & PARTS LISTS 
GAE-40 44 GENERATOR P�:..Ri'::l ="IST GAE--4044 

PRELI!Vl.INARY 

Fra.'lle & Field Assembly & Parts Used With Co=. End Head Assemblv (Con't.) 

Part 
No. 

GAB-1161 
GAB-161 

X-590 
X-?55 

(GAE-30?5) 
GAB-29 
GAB-44 
GAB-65 
GAB-66 
GAB-114 
GAB-163 
GAE-1005 
GAE-100? 

X-9?6 
GAE-1008 
GAE-1009 
GAE�OlO 

X-?6? 
MN-21 
MU-38 
OA-384A 

X-81 
X-l?l 
X-194 

8X-302 
8X-363 
8X-l00? 
GJ-20 

X-199 
X-842 

No. 
Used 

l 
l 
l 
l 
l 
4 
2 
l 
l 
l 
l 
l 
l 
l 
l 
l 
l 
l 
l 
l 
2 
8 
l 
l 
l 
l 
l 
2 
2 
l 

Name of Part 
l 2 3 4 5 
c. B. Lead Assembly 

Insulating Bushing 
Terminal 
Terminal 

Fra.'lle & Field Assembly 
Pole Piece 
Field Connection Ins. 
Insulating Bushing 
Fuse Locating Plate 
Insulatinc; Washer 
Insulating Washer 
FIELD COIL ASSY.- Camp. 

Field Coil Assy.-U.L. 
Terminal 

Field Coil - L.L. 
Field Coil - L.R. 
Field Coil Assy.-U.R. 

Terninal 
Dowel Pin 
Field Connection Ins. 
Fuse Clip 
#l4-24x5/B Flat Hd. Sc. 
#6-32 Hex. Hut 
#6 Lock Washer 
#6-32xl/4 Rd. Hd. Screw 
#6 Special Washer 
#6-32x5/8 Rd. Hd. Screw 

Frar.:te Screw 
l/4 Lock Washer 
Fuse - 5 Amp. 

Part 
�Ho. 

X-53? 
8X-892 

X-196 
8X-312 

X-14?0 

No. 
Used 

2 
6 
2 
2 
l 

Name of Part 
l 2 3 '± 5 

#l<J :�oc:·K Washer 
#6-?-:2x1/?.. Fill. Hd. Sc. 

#10 Lock 'l':.�,:cher 
#l0-32xl/4 R,L Hd. Screw 
BALL BEARL>G - S.A.E. #202 

Armature Assembly & Parts Used With 

GAA-21 
GAA-22 
GAA-67 
GAB-l3?L 
GAE-31 80 

X-263 

l 
l 
l 
l 
l 
l 

Cupped Oil Guard 
Cupped Oil Guard 
Felt washer 
Oil Gua�d - Left Hand 
ARMATURE ASSEMBLY 
#8 Woodruff Key 

Drive End Head .Assemblv ��arts Used With 

G.AB-1133R 
GAB-133 
G.AE-43 

BX-54 
X-489 
X-1253 
X-1275 

l 
l 
l 
3 
l 
l 
3 

Drive End Head .Assembly 
Drive End Head 
Bearing Retainer 
#B-32xl/2 Rd. Hd. 
l/4 Oiler - Press 
BALL ERG.- S • .A.E. 

Screw 
in Type 
#304 

#B Skpf. Washer 

Dist. Mtg. Housing .Assy. & Parts Used With 

GAB-96 
GAB-1?9 

l 
l 

Woodruff Key - Special 
Dist. Housing Plate with 
Tachometer Mounting 
Oiler Plug 
Gasket 
Dist. Mounting Housing .Assy. 

Com."J.. End Head Assembly & Parts Used :Vi tl, 

G.AB-1093 
G.I\.E-39 
GAE-1086 
G.AB-84 
G.AE-40 

l 
l 
l 
l 
l 
l 
l 
l 
4 
3 
3 
l 
l 
4 

Steel Bearing 
Absorbent Bronze Brg. 
Dowel Pin GAB-100 

(GAE-30?4) 
GAA-44 
GAB-19 
GAB-?8 
GAB-81 

GAB-82 

GAB-83 

GAB-118 
GAB-119 

X-?6? 
GAB-1014 
SAB.-10?4 
GAB•7l 

G11-'$-lJ_�lA 

GAB-1122 
GAE-l2t 
GAE-l3t 

X-194 
BX-312 

X-401 

l 
l 
3 
2 
3 
l 

3 

3 

l 
l 
2 
2 
l 
2 

l 

l 
2 
l 
6 
2 
6 

Fuse Cover 
Co=. End Head Assembly 

Brush Screw Block 
Brush Sprine; 

1 

Spring Thrust Washer 
3rd Br. Plate Retainir,: 
Plate 
3rd Br. Plate Retainir1,> 
Spring 
3rd Br. Plate Retuini� · 

Pin> 
Brush Sprin,� - TLird 
Ground Connector Assy. 

Terminal 
Brush EolC.er 
C. E. Head Part, 

3/2,2xl3/C4. 0'r.�J._ 
Rivet 

3rd Br. Holder .i<j_:ttc, 
Asse;:J.bl/ 
Brush Holder 
Brush - Main 
Brush - Third 
#6 Lock Washer 
#l0-32xl/4 Rd. Hd. Scr2·11 
l/16x3/B Cotter Pin 
2 3 4 5 

!iiN-21 
:lAF-57 

Lw-115 
:Z.-194 

:X:-4.87 
X-·�91 

2Z.-G45 

CB-,1013 
CB-123 
CI3-1CiOS 

J=- '71.�� 
CX-7 4 

Distributor Gear - Driver 
Lock Spring Ring 
#6 Lock Washer 
# 10 Lock Washer 
#l0-32xl/2 Rd. Hd. Screw 
Oiler - Screw in Type 
Oiler - l/4-32 Elbow 
#6-32x3/8 Rd. Hd. Screw 

I.Ii scellaneous Parts 

l 
1 
1 
1 

2 

l 
l 

CIRCUIT BREAKER .ASSE�ffiLY 
ArL1ature Spring 
C. B. Cover 
#l0-32x3/l6 Bdg. Hd. Sc. 
#10 Lock Washer 
#l0-32xl/4 Rd. Hd. Screw 

:read Band .As s enbly 
#10 Lock Viasher 
#l0-32x5/l6 Rd. Hd. Screw 
#l0-32x1 l/2 Rd. Hd. Screw 
#10-32 Square Nut 
l 2 3 �< 5 

(IE;sued 7-l-41) 

:c;:2RVICE BRiJS:t: SET G:"J:-20 12. 
----

UiaT APPLrc;,TIOH I 
�---=4044- --univ8r�s-�:)_ 

__ ] 
�------J_ __________ __ _j 

Primed in l.'. S. A. File in 

"NOTE: Where parr r.umh<.'rs dft' sho\.vn in part'nthesis 
they arc for rcfcrcnu . .: oJdy. By stocking sub-parts the 
complete part can be assembled as needed:· 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
, 

GAE-4045 GENERATOR PARTS LIST GAE-4045 

Frame & Field Assembly & Parts Used With 

Part 
No. 

GAB-125S 
(GAE-2206) 
GAB-44 
GAE-1005B 
GAE-1007B 

X-767 
GAE-1008 
GAE-1009 
GAE-1010A 
GAL-338 

X-755 
X-767 

GAR-211 
MN-21 
MU-38 

X-81 
GJ-20 

X-113 
X-199 
X-1014 

No. 
Used Name of Part 

1 2 3 4 5 
1 Bracket, Mounting 
1 Frame & Field Assy. 
2 Insulation, Field Connection 
1 Coil Assy ., Field, Comp. 
1 Coil Assy., Field, U.L. 
1 Terminal 
1 Coil, Field, L.L 
1 Coil, Field, L.R. 
1 Coil Assy ., Field, U .R. 
1 Lead Assy. 
2 Terminal 
1 Terminal 
1 Bushing, Insulating 
1 Pin, Dowel 
1 Insulation, Field Connection 
8 Screw, Pole Shoe 
2 Bolt, Thru 
2 Screw, Mounting Bracket 
2 Washer, Lock, Thru Bolt, 1/4 
2 Washer, Lock, Mtg. Bracket 

Screw, 5/16 

Comm. End Head Assembly & Parts Used With 

DA-22 1 Washer, Plain, Brg. Retaining, 
Comm. End 

DA-60 

GAB-188 
(GAE-2191) 
GAA-44 
GAA-45 
GAB-19 
GAB-51 

GAB-52 
X-767 

GAB-176 
GAB-1014 
GAB-1048 
GAB-1191A 

X-489 

GAE-12t 
GAE-13t 

8X-55 
X-194 

8X-361 
X-537 

8X-892 
BX-1004 

GH-32 
GT-76 
GY-34 
GY-38 

X-196 

1 

1 
1 
3 
3 
3 
2 

1 
2 
1 
3 
1 
1 

1 

2 
1 
2 
6 
3 
2 
6 
2 
1 
1 
1 
2 
5 

Screw, Retaining, C.E. Brg., 
Hex. hd., 1/4-28x5j8 
Washer, Felt 
Comm. End Head Assy. 

Block, Brush Screw 
Ring, Lock Spring 
Spring, Brush 
Spring, 3rd Brush Plate 
Retaining 
Connector Assy ., Ground 

Terminal 
Spacing Ring 
Holder, Brush 
Plate, 3rd Brush Holder 
Head Assy ., Partial, Comm. 
End 

Oiler, Hinge Top, Press 
in, 1/4 

Brush, Main 
Brush, Third 
Screw, Rd. hd., #8-32x3j8 
Washer, Lock, #6 
Washer, Plain, 1/4 
Washer, Lock, #10 
Screw, Fil. hd., #6-32xlj2 
Screw, Rd. hd., #10-32x3jl6 

Retainer, Felt Washer 
Retainer, Felt Washer 
Cover, Comm. End 
Gasket, C .E. Cover 

Comm. End Head Assembly (Continued) 

Part 
No. 

X-295 
8X-312 

8X-870 

No. 
Used Name of Part 

1 2 3 4 5 
1 Bearing, Ball, S.A.E. #203 
2 Screw, Attaching, Brush Lead, 

Rd. hd., #10-32xlj4 
3 Screw, Cover Holding, Fil. hd., 

#10-32x5j16 

Armature Assembly & Parts Used With 

GAB-129 1 Spacer, Armature Shaft 
GAB-130 1 Ring, Spring, Lock 
GAE-2190 1 Armature Assy. 

GK-64 1 Snap Ring 
X-160 1 Nut, Armature Shaft, Hex., 

7/16-20 
X-205 1 Washer, Lock, Armature Shaft, 

7/16 
X-261 1 Key, Woodruff, #6 

Drive End Head Assembly & Parts Used With 

GAB-1124A 1 Head Assy ., Drive End 
GAB-124 1 Head 
GAB-126 1 Retainer, Bearing 
GAB-127 1 Retainer, Felt Washer 
GAB-128 1 Washer, Felt 

X-196 4 Washer, Lock, Retainer Sc., #10 
8X-311 4 Screw, Retainer, Rd. hd., 

X-378 
X-489 

GAB-1024A 
X-196 

8X-321 

8X-714 
8X-794 

1 
1 

#10-32x3j8 
Bearing, Ball, Oil Seal 
Oiler, Press in, 1/4 

Miscellaneous Parts 

Band, Cover 1 
4 
4 

1 
1 

Washer, Lock, Regulator Mtg., #10 
Screw, Mtg., Regulator, Rd. hd., 
#10-32x5j16 
Screw, Rd. hd., #10-32xl 1/2 
Nut, Square, #10-32 
1 2 3 4 5 

(Issued 3-9-44) 

t Brush Set, Service, GAE-2012. 

Washer, Lock, #10 
1 2 3 4 5 Printed in U.S. A. 31 File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub·parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



X-81 

� 

(1.48-.5-e 
/ 6AA-4S 

�� 
--':--- tSALJ-1014' 

� <\. �/� �j�"\ (7/ 
�,�;: "'-P"A-44 � 

GAB-44 

6AC-1008 

414/J-1/fiiA 

6148-/BB 

�I""� 
HL lli 

6AIJ-ICSS 

X-1014 

)(-76 7 

�� 
� x-81 

� 

GAB-44 

TOINSlltAT£0 BRUSH 

X-489 

� BX-311 

:1: 130 

� " 

-----+�-
/X-ZOS 

0 
> 
M 
I 

� 
0 
� 
C.TI 

0 
M 
z 
M 
::0 
> 
1-3 
0 
::0 
....... 
� 
� 
c:: 
Cll 

1-3 
::0 
> 
1-3 
....... 

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GAF-4001 GENERATOR PARTS LIST GAF-4001 

-----------------------------------------r-------------------------------------------

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 

Part 
No. 

GAB-1161 
GAB-161 

X-590 
X-755 

GAF-54 
( GAF-2001) 

GAA-29 
GAA-113 
GAB-114 
GAB-163 
GAF-86 
GAF-1005 
GAF-1007 

X•959 
GAF-1008 
GAF-1009 
GAF-1010 

X-767 
OA-384A 

X-80 

X-171 
X-194 

8X-302 
8X-363 
8X-1007 

X-113 
X-842 
X-1014 

No. 
Used 

1 
1 
1 
1 
1 
1 
4 
1 
1 
1 
1 
1 
1 

1 
1 
1 
1 

1 
2 
8 

1 
1 
1 
1 
1 
2 
1 
2 

Name of Part 
1 2 :3 4 5 
C.B. Lead Assy. 

Ins. Bushing 
Terminal 
Terminal 

Mounting Bracket 
Frame & Field Assembly 

Pole Piece 
Field Connection Ins. 
Insulating Washer 
Insulating Washer 
Insulating Bushing 
Field Coil Assy. - Comp. 

Field Coil Assy. -
U.L. 

Terminal 
Field Coil - L.L. 
Field Coil - L.R. 
Field Coil Assy. -
U.R. 

Terminal 
Fuse Clip 
#14-24x5/8 Ctsk. Hd. Sc.­
Pole Piece 
#6-:32 Hex. Nut 
#6 Lock Washer 
#6-32xl/4 Rd. Hd. Screw 
#6 Special Washer 
#6-32xb/8 Rd. Hd. Screw 

5/16-24x5/8 Hex. Hd. Cap Sc 
Fuse - 5 Ampere 
5/16 Lock Washer 

Ps.rt No. 
No. Used Name of Part 

1 2 3 4 5 
GAA-21 1 Cupped Oil Guard 
GAA-22 1 Cu.pped Oil Guard 
GAA-67 1 Felt Washer 
GAA-69 1 Lock Spring Ring 
GAF-82 1 Armature Shaft Spacer 
GAF-2081 1 Armature Assembly 

X-166 1 7/16-14 Hex. Nut 
X-205 1 7/16 Lock Washer 
X-261 1 #6 Woodruff Key 
X-442 1 Ball Bearing - S.A.E. #15 

Drive End Head Assembly & Parts Used With 

GAA-7 
GAA-70 
GAA-1004 
GAA-4 
GAA-14 
GAA-15 
GAA-16 
GAA-17 

X-196 
X-295 

BX-311 
X-489 

2 Drive End Spoke 
2 Spoke Nipple 
1 Drive End Head Assy. 
1 Drive End Head 
1 Drive End Packing Retainer 
1 Bearing Retafner 
1 Felt Washer 
1 Cupped Oil Guard 
4 #10 Lock Washer 
1 Ball Brg. - S.A.E. #203 
4 #10-32x3/8 Rd. Rd. Screw 
1 1/4 Oiler - Press in Type 

Dist. Mounting Housing & Parts Used With 

1 Woodruff Key - Special 
1 Grease Plug 
1 Dist. Lock Sc. - #14-24 
1 Dist. Gear - Driver 
1 Dist. Mtg. Housing 

Comm. End Head AssemblL, & Parts Used With 

GAB-96 
GAB-111 
GAF-56 
GAF-57 
GAF-58 
GAF-1055 

X-196 
SX-664 

X-833 
X-1015 

1 Oiler 
4 #10 Lock Washer 

GAA-63 
GAA-64 
GAA-65 
GAA-66 
GAB -100 
GAF-83 
GAF-90 

(GAF-2002) 
GAB-71 
GAF-1002 
GAF-1041 
GAF-12t 
GAF-13t 
GAF-44 
GAF-45 
GAF-1041A 

MU-19 
8X-55 
SX-173 

X-195 
X-196 

BX-173 
x-Hl6 

SX-321 
x-794 

1 Plain Steel Washer - Inner 
2 Spring 'l'r,rust Washer 
1 Plain Steel Washer - Outer 
1 Felt Washer 
1 Fuse Cover 
3 #10-32x3/8 Ctsk. Hd. Screw 
1 #10-32xl/2 Ctsk. Hd. Screw 
1 Comm. End Head Assy. 
2 3/32xl3/64 Oval Hd. Rivet 
1 C.E. Head Part Assy. 
1 Brush Holder Plate Assy. 
2 Brush - Main 
1 Brush - 3rd 
1 Brush Holder - 3rd 
1 3rd Brush Holder Screw 
1 Br. Holder Plate Part 

Assembly 
3 Brush Spring 
3 #8 -32x3/8 Rd. Hd. Sc. 
1 #10-32 Hex. Nut 
3 #8 Lock Washer 
1 #10 Lock Washer 
3 #10-32 Hex. Nut 
3 #10 Lock Washer 
3 #10-32x5/16 Rd. Hd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

CB-4012 
CB-123 
CB-160 
PX-55 

X-196 
8X-312 

GAA-1024A 
8X-141 

X-196 
8X-312 
8X-1010A 

4 #10-32x9/16 Rd. Hd. Screw 
1 7/16-20 Hex. Nut 
1 1/4 Lock Washer 

Miscellaneous Parts 

1 Circuit Breaker Assy. 
1 Armature Spring 
1 C.B. Cover 
1 #10-32x3/16 Bdg. Hd. Screw 
2 #10 Lock Washer 
1 #10-32x1/4 Rd. Hd. Screw 
1 Head Band Assy. 
1 #8-32 Hex. Nut 
2 #10 Lock Washer 
2 #10-32xl/4 Rd. Hd. Screw 
l #8-32xl 1/4 Rd. Hd. Screw -

Hardened 
1 2 3 4 5 

(Issued 1-11-27) 
(R-5-18-37) 

t Service Brush Set GAF-2012S. 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GAG-4127 GENERATOR PARTS LIST 

PRELIMINi\RY 

GAG-4127 

Frame & Field Assembly & Parts Used With Drive End Head Assembly & Parts Used With 
Part 

No. 

( GAG-2044 ) 
GAG-1005A 
GAG-1007A 
GAG-21 

X-755 
X-767 

GAG-1008 
GAG-1009 
GAG-1010 

DA-66 
GK-108 
GT-7 
MZ-38A 
S A-13 

X-755 

Comra. End 

DA-39 
DA-70 
DH-7 
DJ-9 

GAC-1012t 
GAC-1013t 

( GAG-2002B ) 
DJ-1016 
DJ-18 
DJ-19 
DJ-1016A 

BX-56 
X-195 

BX-304 
DK-41 
DK-42 

GAG-2B 
GAG-1017 

DJ-18 
DJ-19A 

GAG-1017A 

BX-54 
X-195 

GX-3 
BX-59 

X-195 
X-196 
X-295 

BX-312 
X-489 
X-544 
X-842 

No. 
Used Name of Part 

1 2 3 4 5 
1 Frame & Field Assembly 
1 FIELD COIL ASSY.- Comp • 

1 Field Coil Assy.-U.R. 
1 c. B. Lead Assy. 
1 Terminal 
1 Terminal 
1 Field Coil - L.L. 
1 Field Coil - L.R. 
1 Field Coil Assy.-U.L. 
1 Terminal 
1 Field Connection Ins. 
1 Insulating Tube 
4 Pole Piece Screw 
4 Pole Piece 
1 Terminal 

Plate Assembly & Parts Used With 

2 Flat Oil Guard 
1 Armature Shaft Nut 
1 Felt washer 
1 Felt Washer 
2 Brush - Main 
1 Brush - Third 
1 Comm. End Plate Assembly 
1 Br. Holder Plate Assy. 
2 Brush Holder 
2 Brush Spring 
1 Brush Holder Plate 

Part Assembly 
1 
2 
1 
2 
2 
1 
1 

1 
1 
1 

1 
1 
1 
1 
1 
3 
1 
3 
1 
4 
1 

�8-32x 7/1 6  Rd. Hd. Sc. 
8 Lock Washer 
8-32x5/1 6  Rd. Hd. So, 

Br. Holder Plate Screw 
Spring 
Corm:n. End Plate 
Third Br. Holder Plate 
Assembly 

Brush Holder 
Brush Spring 
3rd Br. Holder Pla te 
Part Assembly 
#B-32xl/2 Rd. Hd. Sc. 
#B Lock Washer 

Felt Guard 
#B-32x3/16 Rd. Hd. Screw 
#B Lock Washer 
#1 0  Lock Washer 
BALL BEARING - S.A.E. #203 
#10-32xl/4 Rd. Hd. Screw 
1/4 Oiler - Press in Type 
#1 0  Lock Washer 
Fuse - 5 Amp. 

Part No. 
No. Used Name of Part 

1 2 3 4 5 
GAG-1045 

GJ-52 
GK-100 

GAJ-90 
X-544 

Dist. Mtg. 

GAG-58 
GAG-lOlB 

GE-25 
GG-133 
GJ-170 
GJ-171 
BX-53 
BX-11 9  

X-380 
X-489 

BX-1410 

1 
1 
1 
4 
4 

Drive End Head Assembly 
BRONZE BEARING 
Pin 

Oil Seal 
#10 Lock washer 

Housing & Parts Used With 

1 Dist. Mounting Housing Clamp 
1 Dist. Mounting Housing 
1 Dist. Gear - Driver 
1 Distributor Drive Rivet 
1 Felt Washer 
1 Felt Washer Retainer 
1 #B-32x5/B Rd. Hd. Screw 
3 #10-32xl/2 Fill. Hd. Screw 
1 1/8 Grease Cup 
1 1/4 Oiler - Press in Type 
1 #B-32 Square Nut 

Miscellaneous Parts 

CB-4012 
CB-123 
CB-160S 
PX-55 

X-196 
BX-312 
GY-1024 

X-196 
BX-321 

X-715 
BX-794 

1 CIRCUIT BREAKER ASSEMBLY 
1 Armature Spring 
1 C. B. Cover 
1 #1 0-32x3/16 Bdg. Hd. Sc. 
2 #1 0  Lock Washer 
1 #10-32xl/4 Rd. Hd. Screw 
1 Head Band Assembly 
2 �10 Lock Washer 
2 1 0-32x5/1 6  Rd. Hd. Screw 
1 10-32x1 1/4 Rd. Hd. Screw 
1 1 0-32 Square Nut 

1 2 3 4 5 

( Issued 7-1-41 ) 

t SERVICE BRUSH SET GAC-2012. 

Armature Assembly & Parts Used With 

J.AG-2083 
GK-115 

X-157 
X-260 
X-263 
X-358 
X-404 

1 ARMATURE ASSEMBLY 
1 Oil Thrower - D. E. 
1 1/2-20 Slotted Nut 
1 #5 Woodruff Key 
1 #8 Woodruff Key 
1 1/2 Plain Steel Washer 
1 3/32xl Cotter Pin 

1 2 3 4 5 

UNIT 

GAG-41 27 

Printed in U.S. A. 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

APPLICATION 

Waukesha, Red Wing 

File in 
Equipment & Pans List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GAG-4133 GENERATOR PARTS LIST GAG-4133 

Frame & Field Assembly & Parts Used With 

Part No. 
No. Used Name of Part 

(GAG-2137) 
GAG-1005A 
GAG-1007A 
GAG-21 

X-755 
X-767 

GAG-1008 
GAG-1009 
GAG-1010 

X-767 
GK-108 
GT-7 

MZ-38A 
X-755 

1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
4 
1 

1 2 3 4 5 
Frame & Field Assy. 

Coil Assy., Field, Comp. 
Coil Assy., Field, U.R. 

Lead Assy. 
Terminal 

Terminal 
Coil, Field, L.L. 
Coil, Field, L.R. 
Coil Assy., Field, U.L. 

Terminal 
Insulation, Field Connection 
Bushing, Insulating 
Screw, Pole Shoe 
Terminal 

Comm. End Head Assembly & Parts Used Nith 

DA-39 1 Washer, Plain 
DJ -9 1 Washer, Felt 
DJ-10 1 Gasket, End Cap Cover 

GAC-1012t 2 Brush, Main 
GAC-1013t 1 Brush, Third 
GAG-34 1 Nut, Armature Shaft, .669-20 
GAG-36 1 Washer, Felt 
GAG-53 1 Cover, Comm. End 

(GAG-2002A) 1 Head Assy ., Comm. End 
DJ -1016 1 Plate Assy ., Brush 
DJ-18 2 Holder, Brush 
DJ-19 2 Spring, Brush 
DJ-1016A 1 Plate, Brush 
8X-56 1 Screw, Rd. hd., 

X-195 
8X-304 

DK-41 

DK-42 
GAG-2A 
GAG-1017 

DJ-18 
DJ-19A 

GAG-1017A 
8X-54 

X-195 

GX-3 
8X-59 

8X-119 

X-195 
X-196 
X-295 

8X-312 

2 
i 

2 

2 
1 
1 
1 
1 
1 
1 

1 

1 
1 

4 

1 
3 
1 
3 

#8-32x7j16 
Washer, Lock, #8 
Screw, Rd. hd., 
#8-32x5j16 

Screw, Attaching, Brush 
Plate 
Spring, Plate Screw 
Head 
Plate Assy ., 3rd Brush 

Holder, Brush 
Spring, Brush 
Plate, 3rd Brush 
Screw, Holder Attaching, 
Rd. hd., #8-32x1j2 
Washer, Lock, Holder 
Screw, #8 

Retainer, Felt Washer 
Screw, Lead Connection, 
Rd. hd., #8-32x3j16 
Screw, Attaching, Comm. End 
Head, Fil. hd., #10-32x1j2 
Washer, Lock, Lead Sc ., #8 
Washer, Lock, Brush Lead, #10 
Bearing, Ball, S.A.E. #203 
Screw, Attaching, Brush Lead, 
Rd. hd., #10-32xlj4 

Comm. End Head Assembly (Continued) 

Part No. 
No. Used Name of Part 

X-489 
X-544 
X-842 

8X-870 

1 
7 
1 
3 

1 2 3 4 5 
Oiler, Hinge Top, Press in, 1/4 
Washer, Lock, C.E. Head Sc., #10 
Fuse, 5 Amps. 
Screw, Cover Holding, Fil. hd., 
#10-32x5j16 

Armature Assembly & Parts Used With 

GAG-2136 1 Armature 
GJ-104 1 Spacer, Arm. Shaft 
GJ -179 1 Washer, Plain, Armature Shaft 
X-160 1 Nut, Armature Shaft, Hex., 7/16-20 
X-205 1 Washer, Lock, Arm. Shaft, 7j16 

X-261 2 Key, Woodruff, #6 

Drive End Head Assembly & Parts Used With 

GAG-1052 1 Head Assy ., Drive End 
GAG-52 1 Head 

GG-6 2 Retainer, Bearing 
GG-164 1 Washer, Felt 
GK-176 1 Retainer, Felt Washer 
8X-173 3 Nut, Retainer Screw, Hex., 

#10-32 
X-196 
X-295 

8X-316 

X-489 
8X-119 

X-544 

CB-4012 
CB-123 
CB-160S 
PX-55 

X-196 
8X-312 

GCS-1024 
X-196 

8X-308 

8X-321 

8X-794 

3 
1 
3 

1 
4 

4 

Washer, Lock, Retainer Sc., #10 
Bearing, Ball, S.A.E. #203 
Screw, Retainer, Rd. hd., 
#10-32x3j4 
Oiler, Hinge Top, Press in, 1/4 

Screw, Attaching, Drive End Head, 
Fil. hd., #10-32x1/2 
Washer, Lock, D.E. Head Sc., #10 

Miscellaneous Parts 

1 
1 
1 
1 

2 
1 

1 
2 

1 

2 

1 

Relay Assy ., Cutout 
Spring, Armature 
Cover 
Screw, Arm. Term., Bdg. hd., 
#10-32x3j16 
Washer, Lock, Term. Sc., #10 
Screw, Bat. Term., Rd. hd., 
#10-32x1j4 

Band, Cover 
Washer, Lock, Cutout Relay Mtg., 
#10 
Screw, Cover Band, Rd. hd., 
#10-32x1 3/8 
Screw, Mtg., Cutout Relay, Rd. hd., 
#10-32x5j16 
Nut, Cover Band, Square, !±10-32 
1 2 3 4 5 

(Issued 3-9-44) 

t Brush Set, Service, GAC-2012. 

1 2 3 4 5 Printed in U.S. A. 
File in 

",'.iOTE: Where part numbers are shown in parenthesis 
thcv arc for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



� 
� 

� 
�� 
�� 

Dl)-9 

9 

MZ-3BA 

<iA<i-1010 

� 

TO C/I?C UIT B�EAK£R 

X-7tl7 

Gff'-IOC 

GA<i-1009 

�11 

TO INSULATED MAIN BRUSH 

X489 8X-IIY 

� 

�:1� � 
I�� 1}-- tJX-173 

I ��79 
I 

� [f �- --

�� t- - I - :: 
d � � 

� Glllil!l!lR ' 
- , I \,3§-6 

� Wi\iU] � \6§..:.&t 

�� 

q�i=-�� i X-ZQ,1 
GJ"-104-

0 > 0 
I 

� 
� 
� 
� 

0 t%j z t%j � > t-3 
@ 
1-f tot tot c= 
UJ t-3 � > t-3 
1-f 0 z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GAG-4145 GENERATOR PARTS LIST GAG-4145 

Frame & Field Assembly & Parts Used With 

Part No. 
No. Used Name of Part 

1 2 3 4 5 
(GAG-2158) 1 Frame & Field Assy. 
GAG-1005G 1 Coil Assy ., Field, Comp. 
GAG-1007H 1 Coil Assy., Field, U.R. 
GAL-349 1 Lead Assy. 

X-755 2 Terminal 
X-755 1 Terminal 

GAG-1008 1 Coil, Field, L.L. 
GAG-1009 1 Coil, Field, L.R. 
GAG-1010 1 Coil Assy ., Field, U .L. 

X-7617 1 Terminal 
GAR-211 1 Bushing, Insulating 

GK-108 1 Insulation, Field Connection 
MZ-38A 4 Screw, Pole Shoe 

Comm. End H2ad Assembly & Parts Used Wilh 

DA-39 1 Washer, Plain 
DJ-9 1 Washer, Felt 
DJ-10 1 Gasket, End Cap Cover 

GAC-1012t 2 Brush, Main 
GAC--1013t 1 Brush, Third 
GAG-34 1 Nut, Armature Shaft, .669-20 
GAG-36 1 Washer. Felt 
GAG-53 1 Cover, Corum. End 

(GAG-2�02C) 1 Head Assy ., Comm. End 
DJ-1016B 1 Plate Assy., Brush Holder 
DJ -18 2 Holder, B:.:ush 
DJ-19 2 Spring, Brush 
DJ-1G16BS 1 Plate, Brush 
2X-56 1 Screw, Rd. hd., 

:{-195 
2X-304 

DK-41 

DK-42 
GAG-2A 
GAG-101? 

DJ-18 
DJ-19A 

GAG-1017A 
8X-54 

X-195 

GX-3 
8X-119 

X-196 
X-295 

8X-312 

X-489 
X-544 

8X-870 

2 
1 

2 

2 
1 
1 
1 

1 
1 
1 

1 

1 
4 

3 
1 
3 

1 

7 

3 

#8-32x7j16 
Washer, Lock, #8 
Screw, Rd. hd., 
#8-32x5j16 

Screw, Attaching, Brush 
Plate 
Spring, Plate Screw 
Head 
Plate Assy ., 3rd Brush 

Holder, Brush 
Spring, Brush 
Plate, 3rd Brush 
Screw, Holder Attaching, 
Rd. hd., #8-32x1j2 
Washer, Lock, Holder 
Screw, #8 

Retainer, Felt Washer 
Screw, Attaching, Comm. End 
Head, Fil. hd., #10-32x1j2 
Washer, Lock, Brush Lead, #10 
Bearing, Ball, S.A.E. #203 
Screw. Attaching, Brush Lead, 
Rd. hd., #10-32x1j4 
Oiler, Hinge Top, Press in, 1/4 
W::>.sher, Lock, #10 
Screw, Fil. hd., #10-32x5/16 
1 2 3 4 5 

Armature Assembly & Parts Used With 

Part No. 
No. Used Name of Part 

GAG-2136 
GJ-104 
GJ-179 

X-160 

1 
1 
1 
1 

1 2 3. 45 
Armature 
Spacer, Arm. Shaft 
Washer, Plain, Armature Shaft 
Nut, Armature Shaft, Hex., 
7/16-20 

X-205 1 Washer, Lock, Arm. Shaft, 7 j16 
X-261 2 Key, Woodruff, #6 

Drive End Head Assembly & Parts Used With 

GAG-1052 1 Head Assy., Drive End 
GAG-52 1 Head 

GG -6 2 Retainer,. Bearing 
GG-164 1 Washer, Felt 
GK-176 1 Retainer, FeU Washer 
BX-173 3 Nut, Retainer Screw, Hex., 

#10-32 
X-196 

X-295 
SX-316 

X-489 
8X-119 

X-544 

GCS-1024 
* 

X-196 
BX-321 

X-'715 

8X-794 

3 Washer, Lock, Retainer Sc., 
#10 

1 Bearing, Ball, S.A.E. #203 
3 Screw, Retainer, Rd. hd., 

#10-32x3j4 
1 Oi1.er, Hinge Top, Press in, 1/4 
4 Washer, Lock, Term. Stud, 1/4 
4 Washer, Lock, D.E. Head Sc., #10 

Miscellaneous Parts 

1 Band, Cover 
1 Regulator 
4 Washer, Lock, Regulator Mtg., #10 
4 Screw, Mtg., Regulator, Rd. hd., 

#10-32x5j16 
1 Screw, Cover Band, Rd. hd., 

#10-32x1 1/4 
1 Nut, Cover Band, Square, #10-32 

1 2 3 4 5 

(Issued 3-9-44) 

Assembly 
No. 

GAG-4145 
GAG-4145-2 

Regulator 

'fC-4305A 
TC-4305B 

t Brush Set, Service, GAC-2012. 

* See table following parts list for part number 
applying to assembly wanted. 

Printed in U.S. A. 
File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-pacts the 
complete part can be assem.,led as needed." 

Equipment & Parts List Binder 



4A4-ZOOZC 

� 
�� 
�� 

-9 

� 

11i6£1ln 6rf�Hii1 � 

0 
> 
0 
I 

� 
J--L 

� 
tJl 

0 
t:lj 
z 
tr.l 
::0 
> 
� 
0 
::0 
...... 

� 
� 
c:: 
'(/). 

� 
::0 
> 
� 
...... 

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GAG-4147 GENERATOR PARTS LIST GAG-4147 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 

Part 
No. 

( GAG-2161 ) 
GAG-lOOSE 
GAG-1007F 
GAG-146 

X-755 
X-767 

GAG-1008 
GAG-1009 
GAG-1010 

DA -66 
GAL-148 

GK-108 
GT -7 
MZ-:38 
SA-1:3 

X-755 

Comm. End 

DJ..-z,g 
J:;J -9 
DJ-10 

GAC -1012 
GAC -101:3 
GJ..G-34 
GAG-3C 
GAG-53 

( GA:::; -2002B ) 
J:;J-1016 
DJ-18 
DJ-1\7 
LJ-1016A 

8X-56 
Y-195 

BX-304 
IJh-41 
DK-42 

GAG-2B 
GAG-1 01 7 

:CJ -18 
DJ-19 

GAG-1017A 

8X -54 
X-195 

GX-3 
BX-59 
BX-119 

X-195 
X-186 
X-2\! 5 

BX-312 
X-4C9 
X-544 
X-842 

BX-870 

No. 
Used 

1 
1 
1 
1 
1 
1 
1 
l 
1 
1 
1 
1 
1 
4 
4 
l 

Name of Part 
l 2 3 4 5 
Frame & Field Assy. 

Field Coil Assy. - Camp. 
Field Coil Assy.-U.R. 

C.B. Lead Assy. 
Terminal 

Terminal 
Field Coil - L.L. 
Field Coil - L.R. 
Field Coil Assy.-U.L. 

Terminal 
Aligning Dowel 
Field Connection Ins. 
Ins. Bushing 
Pole Piece Screw 
Pole Piece 
Terminal 

Part No. 
No. Used Name of Part 

1 2 3 4 5 
GAG-2160 1 Armature Assembly 

GJ-104 1 Armature Shaft Spacer 
X-264B 1 #9 Special Woodruff Key 

Drive End Head Assembly & Parts Used With 

GAG-1052A 
GAG-52 

GG-6 
GG-164 
GI\-176 
BX-173 

1 Drive End Head Assy. 
1 Drive End Head 
2 Felt Guard-with Oil Well 
1 Felt Washer 
1 Felt Washer Retainer 
3 #10-:32 Hex. Nut 
:3 #10 Lock Washer 
1 Ball Brg. - S.A.E. #203 
3 #10-32x3/4 Rd. Hd. Sc. 
1 1/4 Oiler - Press in Type 
4 #10-32xl/2 Fill. Hd. Screw 

Plate Assembly & Parts �sed With 

Flat 011 Guard 

X-196 
X-295 

8X-316 
X-489 

8X-ll9 
X-544 4 #10 Lock Washer 

1 
1 
1 
2 
1 
l 
1 
l 
l 
1 
2 
2 
l 

1 
2 
1 
2 
2 
1 
1 

l 
l 
1 

1 
1 
1 
l 
4 
l 
3 
l 
3 
1 
7 
1 
3 

Felt Washer 
End Cap Cover Gasket 
Brush - Main 
Brush - Third 
Armature Shaft Nut 
Felt Washer 
Comm. End Cap Cover 
Comm. End Plate Assy. 

Brush Holder Plate Assy. 
Brush Holder 
Brush Spring 
Brush Holder Plate 
Part Assy. 
#8-32x7/16 Rd. Hd. Sc. 
#8 Lock Washer 
#8-32x5/16 Rd. Hd. Sc. 

Brush Holder Plate Screw 
Spring 
Comm. End Plate 
3rd Brush Holder Plate 
A>Osy. 

Brush Holder 
Brush Spring 
3rd Brush Holder Plate 
Part Assy� 
#8-32xl/2 Rd. Hd. Sc. 
#0 Lock Washer 

Felt Guard 
#8 -32x 3/l6 Rd. Hd. Screw 
#10-32xl/2 Fill. Hd. Screw 
#8 Lock Washer 
#10 Lock Washer 
Ball Br�. - S.A.E. #203 
#10-32xl/4 Rd. Hd. Screw 
l/4 Oiler - Press in Type 
#10 Lock Washer 
Fuse - 5 Amo. 
#10-32x5/16.Fi11. Hd. Sc. 
1 2 3 4 5 

CB-4021 
CB-123 
CB-160 
PX-55 

X-196 
8X-312 

GAJ - 1024 
X-196 

8X-321 
X-715 

BX-794 

Printed in U.S. A. 

Miscellaneous Parts 

1 Circuit Breaker Assy. 
1 Armature Spring 
1 C.B. Cover 
1 #10-32x3/16 Bdg. Hd. Sc. 
3 #10 Lock Washer 
2 i' 10-3 2xl/4 Rd. Hd. Sc. 
1 Head 3and Assy. 
2 #10 Lock Washer 
2 #10-32x5/ 16 Rd. Hd. Sc. 
1 #l0-32xl 1/4 Rd. Hd. Screw 
1 #10-32 Square Nut 

1 2 :3 4 5 

( Is sued 12-5-35) 

file in 
Equipment a Pam Lists Binder 

"NOTE: Where put numbers are shown io puenthesis 
they ue foe rrfeceace only. By stocking sub-parts the 
complete part can be assembled as needeJ." 



� 
8X-IIc3 

�� 
�� 

p � ( � GXD� 9 

�-� ·�tOl� 

Du ,o 

6A6 53 

6AG j4 

L a · 1/ �"' ll 
� u GAG J(, I · u f;', 

�1 / DA-39 I , I 
a X-29U ! � u �-� 

... BFi'U:SH 

t:\4-<;c;; 

TO Clli'CUIT BI?E:AK£ I? 

� 

FUS£ 

148 

INSULATED MAIN BI?U5H 

x�4B<:J 

�mao 

� CillElO 

:r 

~ 
I � 

GG-<D 

(j) 
)> 
(j) 

I 
� 
__, 

� 
'..J 

(j) 
m 
z 
m 
;v 
)> 
-1 
0 
;v 
r 
r 
c 
(f) -1 ;v 
)> 
-1 

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GAG-4148 GENERATOR PARTS LIST GAG-·4148 

Frame & Field Assembly & Parts Used With 

Part No. 
No. Used 

( GAG-2044) 1 
GAG-1005A 1 
GAG-1007A 1 

GAG-21 1 
X-755 1 
X-767 1 

GAG-1008 1 
GAG-1009 1 
GAG-1010 1 

DA-66 1 
GK-108 1 
GT-7 1 
MZ-38 4 
SA-13 4 

X-755 1 

Name or Part 
1 2 3 4 5 
Frame & Field Assy. 

Field Coil Assy. - Comp. 
Field Coil Assy. -
U.R. 

C.B. Lead Assy. 
Terminal 

Terminal 
Field Coil - L.L. 
Field Coil - L.R. 
Field Coil Assy. -
U.L. 

Terminal 
Field Connection Ins. 
Insulating Tube 
Pole Piece Screw 
Pole Piece 
Terminal 

Comm. End Plate Assembly & Parts Used With 

DA-39 
DA-70 
DH-7 
DJ-9 

GAC-1012 
GAC-1013 

( GAG-2002A) 
DJ-1016 
DJ-18 
DJ-19 
DJ-1016A 

BX-56 
X-195 

8X-304 
DK-41 
DK-42 

GAG-2A 
GAG-1017 

DJ-18 
DJ-19 

GAG-l017A 

BX-54 
X-195 

GX-3 
SX-59 
BX-119 

X-195 
X-196 
X-295 

BX-312 
X-489 
X-544 
X-842 

2 Flat Oil Guard 
1 Armature Shaft Nut 
1 Felt Washer 
l Felt Washer 
2 Brush - Main 
1 Brush - Third 
1 Comm. End Plate Assy. 
1 Brush Holder Plate Assy. 
2 Brush Holder 
2 Brush Spring 
1 Brush Holder Plate 

Part Assy. 
#8-32x7/16 Rd. Hd. Sc. 
#8 Lock Washer 
#B-32x5/16 Rd. Hd. Sc, 

1 
2 
1 
2 
2 
1 
1 

1 
1 
1 

1 
1 
1 
1 
7 
1 
3 
1 
3 
1 
7 
1 

Brush Holder Plate Screw 
Spring 
Comm. End Plate 
3rd Brush Holder Plate 
Assembly 

Brush Holder 
Brush Spring 
3rd Brush Holder Plate 
Part Assy. 
#8-32xl/2 Rd. Hd. Sc. 
#8 Lock Washer 

Felt Guard 
#B-32x3/16 Rd. Hd. Screw 
#10-32xl/2 Fill. Hd. Screw 
#8 Lock Washer 
#10 Lock Washer 
Ball Brg. - S.A.E. #203 
#l0-32xl/4 Rd. Hd. Sc. 
1/4 Oiler - Press in Type 
#10 Lock Washer 
Fuse - 5 Ampere 
1 2 3 4 5 

Armature Assembly & Par�s Used With 

Part No. 
No. Used Name of Part 

1 2 3 4 5 
GAG-1 166 
GAG-2164 

X-261 

1 
1 
1 

011 Thrower 
Armature Assembly 
#6 Woodruff Key 

Drive End Head Assembly � Parts Used With 

GAG-1165 
GAG-165 
GAR-95 

GX-9 
GX-10 

X-196 
8X-311 

X-378 

1 Drive End Head Assy. 
1 Drive End Head 
1 Felt Washer 
1 Drive End Packing Retainer 
1 Gasket 
3 #10 Lock Washer 
3 #10-32x3/8 Rd. Hd. Sc. 
1 Ball Brg. - S.A.E. #204 

011 Seal 
Dist. Mounting Housing &_Parts Used With 

GAG-58 

GAG-59 
IG-86 
IG-591 
BX-53 
SX-119 
BX-141 

X-380 
X-409 
X-544 

CB-4012 
CB-123 
CB-160 
PX-55 

X-196 
SX-312 
GY-1024 

X-196 
BX-321 

X-715 
BX-794 

1 Dist. Mounting Housing 
Clamp 

1 Dist. Mounting Housing 
1 Dist. Drive Rivet 
1 Dist. Gear - Driver 
l #B-32x5/8 Rd. Hd. Screw 
4 #l0-32xl/2 Fill. Hd. Sc. 
1 #8-32 Hex. Nut 
1 1/8 Grease Cup 
1 1/4 Oiler - Press in Type 
4 #10 Lock Washer 
Miscellaneous Parts 
1 Circuit Breaker Assy. 
1 Armature Spring 
1 C.B. Cover 
1 #10-32x3/l6 Bdg. Hd. Sc. 
2 #10 Lock Washer 
1 #10-32xl/4 Rd. Hd. Sc. 
1 Head Band Assy. 
2 #10 Lock Washer 
2 #10-32x5/16 Rd. Hd. Sc. 
1 #l0-32xl 1/4 Rd. Hd. Sc. 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 2-27-36) 

Printed in U.S. A. File in 

"NOTE: Where pan numbers are shown in parenthesis 
they are Cot reference only. By stockiog sub-parta the 
complete part can be usemblcd u nceaed.'" 

Equipment &: Pans l.ists Binder 



6A6i-�l TO:;::V5H� t:I��AK£/i' 

GK·Ioe 
TO F'U:St: 

GA6t-1009 
GAG-1006 

MZ-3t1 

MZ-3t5 

TO IN.SULAT£0 MAIN Bli'V.SH 

� 

(j) 
> 
(j) 

I 

� 
-

� 
(X) 

(j) 
m 

z 
m 

� 
;:c 

r­
r 

c 
Vl 
� 

� 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GAG-4150 GENERATOR PARTS LIST GAG-4150 

Frame & Field Assembly & Parts Used With Comm. End Head Assembly (Continued} 

Part No. 
No. Used 

(GAG-2044) 1 
GAG-1005A 1 
GAG-1007A 1 
GAG-21 1 

X-755 1 
X-767 1 

GAG-1008 1 
GAG-1009 1 
GAG-1010 1 

X-767 1 
GK-108 1 
GT-7 1 

MZ-38A 4 
X-755 1 

Name of Part 
1 2 3 4 5 
Frame & Field Assy. 

Coil Assy ., Field, Camp. 
Coil Assy., Field, U.R. 

Lead Assy. 
Terminal 

Terminal 
Coil, Field, L.L. 
Coil, Field, L.R. 
Coil Assy., Field, U.L. 

Terminal 
Insulation, Field Connection 
Bushing, Insulating 
Screw, Pole Shoe 
Terminal 

Part No. 
No. Used Name of Part 

X-295 
8X-312 

X-489 
X-544 
X-842 

8X-870 

1 2 3 4 5 
1 Bearing, Ball, S.A.E. #203 
3 Screw, Attaching, Brush Lead, 

Rd. hd., #10-32x1j4 
1 Oiler, Hinge Top, Press in, 1/4 
7 Washer, Lock, #10 
1 Fuse, 5 Amps. 
3 Screw, Condenser Mtg., Fil. hd., 

#10-32x5j16 

Armature Assembly & Parts Used With 

GAG-2157 1 Armature 
GAR-1177 1 Oil Thrower 

X-157 1 Nut, Hex., Slotted, 1/2-20 
X-263 1 Key, Woodruff, #8 

Comm. End Head Assembly & Parts Used With 
X-358 1 Washer, Plain, 1/2 
X-404 1 Pin, Cotter, 3 j32x1 

DA-22 

DA-60 

DJ-4 
DJ-9 
DJ-10 

GAC-1012! 
GAC-1013! 

(GAG-2002A) 
DJ-1016 
DJ-18 
DJ-19 
DJ-1016A 
8X-56 

X-195 
8X-304 

DK-41 

DK-42 
GAG-2A 
GAG-1017 

DJ-18 
DJ-19A 

GAG-1017A 
8X-54 

X-195 

GAJ -79 
GX-3 
8X-59 
8X-119 

X-195 
X-196 
X-199 

1 

1 

1 
1 
l 

2 
1 
1 
1 
2 
2 
1 
1 

2 
1 

2 

2 
1 
1 
1. 

1 
1 
1 

1 

1 
1 
1 
4 

1 
3 
1 

Washer, Plain, Brg. Retaining, 
Comm. End 
Screw, Retaining, C .E. Brg. 
Hex. hd , l/4-28x5j8 
Cover, Comm. End Cap 
Washer, Felt 
Gasket, End Cap Cover 
Brush, Main 
Brush, Third 
Head Assy., Comm. End 

Plate Assy., Brush 
Holder, Brush 
Spring, Brush 
Plate, Brush 
Screw, Rd. hd., 
#8-32x7j16 
Washer, Lock, #8 
Screw, Rd. hd., 
#8-32x5 /16 

Screw, Attaching, Brush 
Plate 
Spring, Plate Screw 
Head 
Plate Assy ., 3rd Brush 

Holder, Brush 
Spring, Brush 
Plate, 3rd Brush 
Screw. Holder Attaching, 
Rd hd., #8-32x1j2 
Washer, Lock, Holder 
Screw, #8 

Spacer, Bearing 
Retainer, Felt Washer 
Screw, Rd hd., #8-32x3j16 
Screw, P.ttaching, Comm. End 
Head, Fil. hd , #10-32x1j2 
Washer, Lock, #8 
Washer, Lock, Brush Lead, #10 
Washer, Lock, Brg. Retaining 
Screw, 1/4 
1 2 3 4 5 

Drive End Head Assembly & Parts Used With 

GAG-1168 1 Head Assy., Drive End 
GAG-168 1 Head 

GX-9 1 Retainer, Bearing 
GX-10 1 Gasket, Bearing Retainer 

X-196 3 Washer, Lock, Retainer 
Screw, #10 

8X-311 3 Screw, Retainer, Rd. hd., 
#10-32x3j8 

X-378 1 Bearing, Ball, Shielded, S.A.E. 
#204 

GAJ-90 
8X-119 

X-544 

CB-4012 
CB-123 
CB-160S 
PX-55 

X-196 
8X-312 

GY -1024 
X-196 

8X-321 

X-715 

8X-794 

4 Oil Seal 
4 Screw, Attaching, Drive End Head, 

Fil. hd., #10-32x1j2 
4 Washer, Lock, D.E Head Sc., #10 

Miscellaneous Parts 

1 Relay Assy ., Cutout 
1 Spring, Armature 
1 Cover 
1 Screw, Arm. Term., Bdg. hd., 

#10-32x3j16 
2 Washer, Lock, Term. Sc., #10 
1 Screw, Bat. Term., Rd. hd., 

#10-32x1j4 
1 Band, Cover 
2 Washer, Lock, Cutout Relay Mtg., 

#10 
2 Screw, Mtg., Cutout Relay, Rd. hd., 

#10-32x5j16 
1 Screw, Cover Band, Rd. hd., 

#10-32x1 1/4 
1 Nut, -€over Band, Square, #10-32 

1 2 3 4 5 

(Issued 3-10-44) 

! Brush S�t. Service, GAC-2012. 

Printed in U.S. A. 3 7 File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



Bm� 

Omt% 
�� 

J}:m!ID � 
ax-119 

a � 
'f}mimJ v 

G"'1J-79 
� 

���l� X-199 
X-295 DA-22 ,� 

\ DJ-JO 

&-- X-489 

� 

£}Tim� 
Umrn � 

GAG-ZA I 

TO 

GAG -t0/0 

� 

GACi -100 

MZ-3819 

x-Zfii3 

� 

�� 

6;'16-

1<?1./.SH-

f>?Z-3819 

X-404 

X-358 

Gl'l�-1177 

0 
> 
0 
I 

� 
� 

t1l 
0 

0 
tr.1 
z 
tr.1 
� 
> 
� 

@ 
1-4 

t"-4 
t"-4 
c:= 
00 

� 
> 
� 

0 
z 


